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TEST REPORT
Application No.: SZEM2001000644CR
Applicant: Sichuan Al-Link Technology Co., Ltd.
Address of Applicant: Anzhou, Industrial park, Mianyang, Sichuan, china
Manufacturer: Sichuan Al-Link Technology Co., Ltd.
Address of Manufacturer:  Anzhou, Industrial park, Mianyang, Sichuan, china
Factory: Sichuan Al-Link Technology Co., Ltd.
Address of Factory: Anzhou, Industrial park, Mianyang, Sichuan, china
Equipment Under Test (EUT):
EUT Name: WIFI module
Model No.: WEF-R12B-UWD1, WF-R12B-UWD2, WF-R12B-UWD3 &
* Please refer to section 2 of this report which indicates which model was
actually tested and which were electrically identical.
FCC ID: 2A0KI-WFR12BUWD(1
Standard(s) : 47 CFR Part 15, Subpart E 15.407
Date of Receipt: 2020-01-19
Date of Test: 2020-02-26 to 2020-03-17
Date of Issue: 2020-03-24
Test Result: Pass*

* In the configuration tested, the EUT complied with the standards specified above.
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Keny Xu
EMC Laboratory Manager
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2 Test Summary
Radio Spectrum Technical Requirement
ltem Standard Method Requirement Result
: 47 CFR Part 15, 47 CFR Part 15, Subpart
Antenna Requirement Subpart E 15.407 N/A C 15.203 Pass
Transmission in the | 47 CFR Part 15, N/A 47 CFR Part 15, Subpart Pass
Absence of Data Subpart E 15.407 C 15.407 (c)
N/A: Not applicable
Radio Spectrum Matter Part
ltem Standard Method Requirement Result
C‘;‘:‘i{‘gtg‘;ﬁgﬁzns 47 CFR Part15, | ANSI C63.10 (2013) | 47 CFR Part 15, Subpart |
(150kHz-30MHz) Subpart C 15.247 Section 6.2 C 15.207
. 47 CFR Part 15,
99% Bandwidth Subpart E 15.407 KDB 789033 1l D N/A Pass
26dB Emission 47 CFR Part 15, | KDB 789033 D02 Il C | 47 CFR Part 15, Subpart Pass
bandwidth Subpart E 15.407 1 C 15.407 (a)
Minimum 6 dB
bandwidth (5.725- gzbggr?g?rst 187 KDB 7890:233 D021 C | 47 CFE{ 1P5arjr(;;>,(;ubpart Pass
5.85GHz band) ' '
Maximum Conducted| 47 CFR Part 15, 47 CFR Part 15, Subpart
output power Subpart E 15.407 KDB 789033 D02 Il E C 15.407 (a) Pass
Peak Power spectrum| 47 CFR Part 15, 47 CFR Part 15, Subpart
density Subpart E 15.407 | KPB 789033 DO2 I F C 15.407 (a) Pass
DFS: Non-occupancy| 47 CFR Part 15, KDB 905462 D02 |KDB 905462 D02 Section Pass
period Subpart E 15.407 Section 7.8.3 5.1
DFS: Channel Move | 47 CFR Part 15, KDB 905462 D02 |KDB 905462 D02 Section Pass
Time Subpart E 15.407 Section 7.8.3 5.1
DFS: Channel :
: o 47 CFR Part 15, KDB 905462 D02 |KDB 905462 D02 Section
Closing '_II'_irre;]r:esmssmn Subpart E 15.407 Section 7.8.3 5.1 Pass
. . 47 CFR Part 15, 47 CFR Part 15, Subpart
Radiated Emissions Subpart E 15.407 KDB 789033 D02 11 G C 15.209 & 15.407(b) Pass
Radiated Emissions
; . 47 CFR Part 15 47 CFR Part 15, Subpart
which fall in the L | KDB 789033 D02 Il G ’ Pass
restricted bands Subpart E 15.407 C 15.209 & 15.407(b)
- 47 CFR Part 15, | ANSI C63.10 (2013) | 47 CFR Part 15, Subpart
Frequency Stability | o hart £ 15.407 Section 6.8 C 15.407 (q) Pass
Duty Cycle 47 CFR Part15, |\ hp 789033 11B1 | KDB 789033 D0211B 1 | Pass

Subpart E 15.407

N/A: Not applicable

Fra i % 1 i

: spection & Testing Services &
&

subject to Terms and Conditions for Electronic Documents at hitj

.....

hE - FY - HEEPEM-106—5T %
1

ect

F

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
hitp:/fwww.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
r\esults' showninthis‘ testreport re‘fer only to the sample(s) tested and such sample(s) are retained for 30 day‘s only. ey
Attention: To check the authenticity of testing finspection report & certificate, please contact us at telephone: (86-755) 8307 144

or email: CN.Doccheck@sgs.com
No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (B6-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn
BB4: 518057 1 (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 4 of 580

Remark:

Model No.: WF-R12B-UWD1, WF-R12B-UWD2, WF-R12B-UWD3

Only the model WF-R12B-UWD1 was tested, since the electrical circuit design, layout, components used,
internal wiring and functions were identical for all the above models, with only the model WF-R12B-
UWD1 and WF-R12B-UWD2 difference on the connector part and model No., WF-R12B-UWD2 and
WEF-R12B-UWD3 difference on overall dimension and model No. and for all the above models difference
on the cable length of antennas, other details as below:

Antenna | Max Antenna Cable
TA”tegnz Project Gain Length Part No. Antenna
ype LOge | code (dBi) (Unit: cm)
10cm RFMTA370610IMLB701 Antennai
15cm RFMTA370615IMLB701 Antenna2
20cm RFMTA370620IMLB702 Antenna3
2.4G WiFi

25cm RFMTA370625IMLB701 Antenna4

Ant1: 4.51dBi
27cm RFMTA370627IMLB701 Antenna5

Ant2: 4.93dBi
Walsin RF Metal 30cm RFMTA370630IMLB702 Antenna6
Device Antenna 5G WiFi 35cm RFMTA370635IMLB702 Antenna?

iFi:

40cm RFMTA370640IMLB701 Antenna8

Ant1: 4.78dBi
, 45cm RFMTA370645IMLB701 Antenna9

Ant2: 4.94dBi
50cm RFMTA370650IMLB701 Antennai10
55¢cm RFMTA370655IMLB702 Antennaii
60cm RFMTA370660IMLB702 Antennai2

Note: Pretest the EUT at antennal, antenna2, antenna3, antenna4, antenna5, antenna6, antenna?,
antenna8, antenna9, antennail0, antennal1 and antennail2, found the antenna 1 which is worst case for
802.11a/n/ac mode; So, Only the worst test data is recorded in the report.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exerc\sing all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for?ary or falsification of the content or
appalaragce of this document is uplawﬂl.!l anc'f.luﬂendejrs may bedprosaculhed to ﬂ:e fullest extemd f Ihgol?jw Unlelss otherwise stated the
7, results s| ownlnthls test report refer on| tcn e sample(s) tested and such sample(s) are retame or a son
& Ir'spectmn&hstmgSemces Attention i oFte; ting / np|:(() on report & cert feat -( ) Usatio) ’:n.— 86-755) 8307 1443
email: CN.Doc

Nﬂ1W0ﬁ(sh0p N-10, Middle Se nce&Technology Park, Shenzhen, China 518057 1 (B6-755) 26012053 f (86-755)26710504  www.sgsgroup.com.cn
fE R - HEEREM-106—5] K HB4R: 518057 1 (86-755)26012053 f (86-755)26710504  sgs.china@sgs.com
\

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403

Page: 5 of 580

3 Contents
Page
1 (010 1V = T = Y T 1
2 TEST SUMMARY ...cuiiieiimeiieeireesirsssrassrasssrasssrassssansstansstensstensstensstensssensssensstensssensssensssensssensssensssensssen 3
3 (010 1\ I I 1 - 5
4 GENERAL INFORMATION ... .cuiieiiieiimeuirmssirsssrassrasssasssasssassssassssassssassssassssassssassssnssssnssssnssssnsssennssen 7
41 Dy - TS o = U I T 7
4.2 DESCRIPTION OF SUPPORT UNITS ...ttt et ettt et e et e e e e e et e e e e e et e e et e e et e e et e e eaeseaaeeenns 7
4.3 MEASUREMENT UNGCERTAINTY ...ttt ietan et eeeeeesaeesaeesaee s se s se s sesase s se s sesassesassesansesansesnssesnnsannnes 8
4.4 TEST LOCATION .ottt e e et e et e et e e et e e e e e e e s e e e e e e e e e e e e s eaa e es e eseeennaennns 9
4.5 LSS Yo | 1 2T 9
4.6 DEVIATION FROM STANDARDS ....etutiiteeeteeet e e et ee et e eea e e ea e s ea e e ea e s e e e s e e e s et s et seeteseasaeasseeseesnaeeenns 9
4.7 ABNORMALITIES FROM STANDARD CONDITIONS ....uitttieteeeeeeee e eeeeeee e e e e e aesese e e s s eaaesesesessseanasenans 9
5 EQUIPIMENT LIST .uiiieeiiiiieeesiirresssirrensssisrenssssrsnsssssmensssssssnssssssnssssssenssssssnnssssssnssssssansssssenssssssenssssssnnsnsns 10
6 RADIO SPECTRUM TECHNICAL REQUIREMENT ......cicuiiimiiimsirmsirmssssmssssmssssassssmssssmssssnssssnnsssnnsssnns 14
6.1 ANTENNA REQUIREMENT ...ttt ettt e et e e e e e e e e e e ea e e e e e e e e e e e e e ea e e eaeesa e e saeesasesansasansennnsanen 14
6.1.7  T@SE REQUIIEIMENL: ...ttt a e et a e e e e e es 14
(oI B2 0705 1o (111 (o] o U 14
6.2 TRANSMISSION IN THE ABSENCE OF DATA ... ettt e e e et e e e e e e e e e e e et e s e e e naeanen 15
6.2.1  T@SE REQUIIEIMENL: ...ttt e et a e e e e e es 15
Lo 070 )5 1o (111 (o] o FUTT T 15
7 RADIO SPECTRUM MATTER TEST RESULTS ...t iiimiiimsirssssmsssssss s smssssms s ms s s mn s s mn s s mnsssmnnssnns 16
7.1 CONDUCTED EMISSIONS AT AC POWER LINE (150KHZ-30MHZ) ... 16
O B B = O A B @ o= o) o B RSP 16
7.1.2 TSt SEIUP DIAGIAIM ..ottt a e e e e e e e e e 17
7.1.3 Measurement Procedure and DaALa................cooeue oot 18
7.2 09%/0 BANDWIDTH ...t et et et ettt e e et et e et e e e e e e e e e e e e e e e e e e e e e e s e e s e e s e e s seraeennearanaes 21
2 B = U A B O o= 11 o] o BRI 21
7.2.2 TSt SEIUP DIAGIAM ..ottt e e e e e e aaaeeeeas 22
7.2.3 Measurement Procedure and DaAta...............cooee oo 22
7.3 26D B EMISSION BANDWIDTH ... etueeteeeteeeeeeeteeeaessa e eseaeesaee s s e e aaa e e s e e e saeesasssaasseaa s saassssnsssansassnaanen 23
A B = U A B O o= {0 o BRI 23
7.3.2 TSt SEIUP DIAGIAM ..ottt e e e e e et aaa e e 24
7.3.3 Measurement Procedure and DaALa................ccooee oot 24
7.4 MINIMUM 6 DB BANDWIDTH (5.725-5.85 GHZ BAND) ...ttt 25
VA B = U A B O o= {0 o BT RP 25
7.4.2 TSt SEIUP DIAGIAM ..ottt e e e e e et aa e e 25
7.4.3 Measurement Procedure and DaALa................cooee oot 25
7.5 MAXIMUM CONDUCTED OUTPUT POWER ... ttuittneeteeeeeeeaeeeaeeeaeeea e eseasaea e s eaeseasses s seaesesnseesnesesnns 26
R B = U A B O o= o] o BT 26
7.5.2 TSt SEIUP DIAGIAM ..ottt e e e e e et eaa e e 27
7.5.3 Measurement Procedure and DaAta................cooee oot 27

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exerc\sing all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for?ary or falsification of the content or

appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

"\‘(‘; Ir'spec!‘mn & Tﬂsm]g Services E rf\esults shown i in thls test repon refsr only to 1he sampJe(s) testad and such sampla[’s) are retamed for 30 days only 36-755) 8307 144
4 ™ 5 ttention: To ¢ \-c..v,uu ting finspection report & certifica us 755 714

email: CN.Docche $.C0
NmWomhop M0, Mlddte Section, Smence&TechnoIogy Park, Shenzhen, China 518057  t (B6-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn
hE - R - HEEREM-105—8 % BB4: 518057 1 (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403

Page: 6 of 580

7.6 PEAK POWER SPECTRUM DENSITY .vtuuiiittuiesettneeeetaeesestaeessssneesssaessessaessesaseesssnessessnseesesnneesesnas 28
R B = O A B O o= o] o B RSP 28
7.6.2 TSt SEIUP DIAGIAM ..ottt a e e e e e aaaeeeas 29
7.6.3 Measurement ProcedUure @na DAlQ...............cccuuuueeieeuueeiieieeeeiiiee ettt ettee et e e eeaienaes 29
7.7 DFS: NON-OCCUPANCY PERIOD.......cuuuiiittueeeetteeeetaeeeestaeesessaeesetaesesteesesaaeesssaessessaeesesaeesrsnas 30
VA B = U A B O o= o] o B RSP 30
7.7.2 TSt SEIUPD DIAGIAM ..ottt a e e e e e e e e e eas 31
7.7.3 Measurement ProcedUure @na DALQ.................couuueeieeeueeiiiieeeeeiiieeeetieee et eettee et e aeeaienaes 32
7.8 DFS: CHANNEL MOVE TIME . .cvtiiiiiie ettt ettt e e et e e e et e e e e et e e e eaa e e e sabaeeeeabneeseraneeeeeas 33
781 ELUT. OPEIALION .....eeeeaeeeeeeeeeee ettt ettt e e e e et aaeeeeas 33
7.8.2 TSt SEIUP DIAGIAM ..ottt e e e e e e aa e e 34
7.8.3 Measurement ProcedUure @na DALQ..............ccccouuuueeieeeueeiieiieeeeiiiee ettt eetiaeeeeieaeeeiienaes 35
7.9 DFS: CHANNEL CLOSING TRANSMISSION TIME ......ciiiiiiiiiiieee e ettt e e e ettt e e e e e e e e eea e e e e e e e eeeaaannns 36
790 ELUT. OPEIALION ...ttt a e e e e e e eaaeeeeas 36
7.9.2 TSt SEIUP DIAGIAM ..ottt e e e e et eaa e e 37
7.9.3 Measurement Procedure @na DAla.............cc..coeuueeieeeueeiiiiieeeeiiieeeettiee et eettee e et e eeeiienans 38
710  BADIATED EMISSIONS .....iiiitieieetteeee et e e ettt e e et e e e et e e e et e e e e et e e s e st e e e s taeeeasaneeeesaneasssanaeesssnaaaes 39
7.10.1 ELU.T. OPEIALON. ...ttt e e et et e e e e e e e es 40
7.10.2 TSt SEIUP DIAGIAM ...ttt ettt e e e et aaa e e e e asnes 41
7.10.3 Measurement Procedure and DAta................couueeieeeueeieeieeieiieeeeeieee ettt 42
7.11 RADIATED EMISSIONS WHICH FALL IN THE RESTRICTED BANDS .....uuiiiittneeiettieeeetneesessneeessneesessnneeees 163
7.11.1 ELU.T. OPEIALON. ...ttt ettt e e e e e e et eaa e e e enans 164
7.11.2 TSt SEEUP DIAGIAIM ...ttt e e e aa e e e e anaes 165
7.11.3 Measurement Procedure and DAta.............c...cuuueeieeeueeiieiiieieeiieeeeieeeeetteeeeetveeeeeeiaaaeeen 166
712  FREQUENCY STABILITY 1uuitittuieietteeeetueeeeataeesetaeesstaeesestaessesteaestaaseestneessrasesestaeesesrseseesnnnns 313
7121 ELU.T. OPEIALON. ...ttt ettt e e e e e e et eaa e e e e nsans 313
7.12.2 TSt SEEUP DIAGIAIM ...ttt a e e e e e e e asaes 314
7.12.3 Measurement Procedure and DAta.............c...cuuueeeeeeueeiieiiieieeiieeeeeeeeetteeeeetieaeeeeiaaaeeenn 314
2% B T B 16 1 12 O3] =T 315
7.13.1 ELU.T. OPEIALION. ...ttt ettt e e e et et eaa e e e enans 315
7.13.2 TSt SEIUP DIAGIAIM ...ttt a e e et aa e e e e asaees 316
7.13.3 Measurement Procedure and DAta.................cuuueeieeeueeeieiieieiiieeeeeieeeetieeeeetieaeeeeiaaeeeenn 316

8 2 (0 2 10 1] = 7Y o o 317
8.1 IS RS = 2R 317
8.2 EUT CONSTRUCTIONAL DETAILS (EUT PHOTOS) ..ottt a e 317
9 1Y 2 =3 ) 318
9.1 APPENDIX 15,407 ..ottt e et e e e e e et e e et e e e e et e e e e ra e e e ar e araraaae 318-580

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exerc\sing all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

£ npection  Tstng Sevies o [ T2UNS "'?‘P"f'l'." Sook 116 asing ’ﬁ'?f‘;"',\‘ et B o e S cus Comeact us ot tiiephdie: (86-755)8307 1443,
or email: CN.Doccheck@sgs.com
| Nﬂ1Workshop M-10, Middle Section, Smence&TechnologyPark Shenzhen, China 518057  t (B6-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

hE - R - HEEREM-105—8 % BB4: 518057 1 (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

SGS

Report No.: SZEM200100064403

Page: 7 of 580
4 General Information
4.1 Details of E.U.T.
Power Supply: DC3.3V
Internal source: More than 108MHz
Operation Frequency: | Band Mode Frequency Number of
Range(MHz) channels
UNII Band | 802.11a/n(HT20)/ac(HT20) 5180-5240 4
802.11n(HT40)/ac(HT40) 5190-5230 2
802.11ac(HT80) 5210 1
UNII Band II-A | 802.11a/n(HT20)/ac(HT20) 5260-5320 4
802.11n(HT40)/ac(HT40) 5270-5310 2
802.11ac(HT80) 5290 1
UNII Band II-C | 802.11a/n(HT20)/ac(HT20) 5500-5700 11
802.11n(HT40)/ac(HT40) 5510-5670 5
802.11ac(HT80) 5530, 5610MHz 2
UNII Band IlI 802.11a/n(HT20)/ac(HT20) 5745-5825 5
802.11n(HT40)/ac(HT40) 5755-5795 2
802.11ac(HT80) 5775 1
Modulation Type: 802.11a: OFDM(64QAM, 16QAM, QPSK, BPSK)
802.11n: OFDM (BPSK, QPSK, 16QAM, 64QAM)
802.11ac: OFDM (BPSK, QPSK, 16QAM, 64QAM, 256QAM)
DFS Function: Slave without radar detection
Sample Type: Fixed production
Antenna Type: Please refer to section 2 of this report.
Antenna Gain: Please refer to section 2 of this report.
Note: two antennas can simultaneous transmission.

4.2 Description of Support Units
Description Manufacturer Model No. Serial No.
Laptop Lenovo T430u REF. No.SEA1800
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4.3 Measurement Uncertainty
No. ltem Measurement Uncertainty
1 Radio Frequency +7.25x 108
2 Duty cycle *+0.37%
3 Occupied Bandwidth 3%
4 Conduction emission * 3.0dB (150kHz to 30MHz)
5 RF conducted power +0.75dB
6 RF power density +2.84dB
7 Conducted Spurious emissions +0.75dB
. + 4.5dB (Below 1GHz)
8 RF Radiated
adialed power + 4.80B (Above 1GHz)
+ 4.5dB (Below 1GH
9 Radiated Spurious emission test + 4848 ((Abovv:\ 1GH§))
10 Temperature test +1°C
11 Humidity test *+ 3%
12 Supply voltages +1.5%
13 Time + 3%
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4.4 Test Location

All tests were performed at:
SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen Branch

No. 1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, Guangdong, China.
518057.

Tel: +86 755 2601 2053 Fax: +86 755 2671 0594
No tests were sub-contracted.

4.5 Test Facility

4.6

4.7

The test facility is recognized, certified, or accredited by the following organizations:
« A2L A (Certificate No. 3816.01)

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory is accredited by the
American Association for Laboratory Accreditation(A2LA). Certificate No. 3816.01.

- VCCI

The 3m Fully-anechoic chamber for above 1GHz, 10m Semi-anechoic chamber for below 1GHz,
Shielded Room for Mains Port Conducted Interference Measurement and Telecommunication Port
Conducted Interference Measurement of SGS-CSTC Standards Technical Services Co., Ltd. have
been registered in accordance with the Regulations for Voluntary Control Measures with Registration
No.: G-20026, R-14188, C-12383 and T-11153 respectively.

« FCC —Designation Number: CN1178

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized
as an accredited testing laboratory.

Designation Number: CN1178. Test Firm Registration Number: 406779.
« Innovation, Science and Economic Development Canada

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized
by ISED as an accredited testing laboratory.

CAB identifier: CN0O0OG6.

IC#: 4620C.

Deviation from Standards
None

Abnormalities from Standard Conditions
None

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exerc\sing all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent

the law. Unless otherwise stated the

"\‘{‘1 msm!‘m i mm}g Services F3 results shown in thls test repon refsr onl¥ to 1he sampJe(s) tested and such sampla(s) are retamed for 30 days only.
¢ 5 0 ti

Attention

ting /inspeéction report & certificate us at telephone: (B6-755) 8307 1443
or emalil: CN.Doc I(.(

Nﬂ1Womshop -10, Middle Section, S‘)clénce&TechnologyPark Shenzhen, China 518057 1 (B6-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn
fE R - HEEREM-106—5] K HB4R: 518057 1 (86-755)26012053 f (86-755)26710504  sgs.china@sgs.com
\

Member of the SGS Group (SGS SA)



SGS

SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403

Page: 10 of 580
5 Equipment List
Conducted Emissions at AC Power Line (150kHz-30MHz)
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
Shielding Room ZhongYu Electron GB-88 SEMO001-06 | 2019-06-13 | 2022-06-12
Measurement Software AUDIX °3 V8 20146 N/A N/A N/A
Coaxial Cable SGS N/A SEM024-01 | 2019-07-11 | 2020-07-10
LISN Rohde & Schwarz ENV216 SEMO007-01 | 2019-09-24 | 2020-09-23
LISN ETS-LINDGREN 3816/2 SEMO007-02 | 2019-04-01 | 2020-03-31
EMI Test Receiver Rohde & Schwarz ESCI SEMO004-02 | 2019-04-01 | 2020-03-31
RF Conducted Test
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
Shielding Room SAEMC MSR733 SEMO001-09 | 2019-06-13 | 2022-06-12
DC Power Supply ZhaoXin RXN-305D SEMO011-02 | 2019-09-24 | 2020-09-23
Spectrum Analyzer Rohde & Schwarz FSU43 SEMO004-08 | 2019-04-01 | 2020-03-31
JS1120-2
Measurement Software JS Tonscend BT/WIFI V2. N/A N/A N/A
Coaxial Cable SGS N/A SEMO031-01 | 2019-07-11 | 2020-07-10
Attenuator Weinschel Associates WA41 SEMO021-09 N/A N/A
Signal Generator KEYSIGHT N5173B SEMO006-05 | 2019-09-24 | 2020-09-23
Power Meter Rohde & Schwarz NRVS SEMO014-02 | 2019-09-24 | 2020-09-23
Electric and Magnetic
Field Analyzer Narda EHP-50F SEM022-05 | 2019-11-28 | 2020-11-27
o WANDEL &
Electric Field Probe GOLTERMANN EMR-20 EMCO0907 | 2019-05-21 | 2020-05-20
EMF Tester Narda ELT-400 SZE039-4 | 2019-07-08 | 2020-07-07

gkl NG
tion & Testing Services &

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

subject to Terms and Conditions for Electronic Documents at hitj

:[lwww.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.

nitp
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of

Client’s instructions, if any. The Company's sole responsibilit;

is to its Client and this document does not exonerate parties to a

transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
rf\esults shown in this‘ test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. .

Attention: To chec nticity of testing /inspection report & certificate, please contact us at télephone: (86-755)

o -l R RN 10— 2
|

ect

F

B307 1443,

1, Science & Technology Park, Shenznen, China 518057 1 (86-755) 26012053 { (B3-755)26710604  www.Sgsgroup.com.cn

HB4R: 518057 1 (86-755)26012053 f (86-755)26710504  sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403

Page: 11 of 580
RE in Chamber
Test Equipment Manufacturer Model No. Inventory No. Cal. Date Cal. Due date
3m Semi-Anecholc | ers | INDGREN N/A SEMO01-01 | 2017-08-05 | 2020-08-04
Chamber
MXE EMI Receiver . :
(20Hz-8.4GHz) Agilent Technologies N9038A SEMO004-05 | 2019-09-24 | 2020-09-23
BiConiLog Antenna
(26-3000MHz) ETS-LINDGREN 3142C SEMO003-01 | 2017-06-27 | 2020-06-26
Pre-amplifier . :
(0.1-1300MHz) Agilent Technologies 8447D SEMO005-01 | 2019-04-01 | 2020-03-31
Measurement N/A
Software AUDIX e3 V8.2014-6-27 N/A N/A
Coaxial Cable SGS N/A SEMO025-01 | 2019-07-11 | 2020-07-10
Radiated Emissions which fall in the restricted bands
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
3m Semi-Anechoic
Chamber AUDIX N/A SEMO001-02 | 2018-03-13 | 2021-03-12
Measurement Software AUDIX °3 V8 20146 N/A N/A N/A
Coaxial Cable SGS N/A SEMO026-01 | 2019-07-11 | 2020-07-10
EXA Spectrum Analyzer Ag"e”tT'fﬁQ”O'og'es N9010A | SEMO004-12 | 2019-04-12 | 2020-04-11
Horn Antenna Rohde & Schwarz HF907 SEMO003-07 | 2018-04-13 | 2021-04-12
Horn Antenna Schwarzbeck BBHA 9170 SEMO003-15 | 2017-10-17 | 2020-10-16
Compliance
Pre-Amplifier Directions Systems PAP-0126 SEMO004-11 | 2019-09-24 | 2020-09-23
Inc.
Pre-amplifier Rohde & Schwarz CH14-H052 | SEMO005-17 | 2019-04-01 | 2020-03-31
Compliance
Pre-amplifier Directions Systems | PAP-2640-50 | SEM005-08 | 2019-04-01 | 2020-03-31
Inc.
DC Power Supply Zhao Xin KXN-6020D | SEMO011-08 | 2019-09-24 | 2020-09-23
Active Loop Antenna ETS-Lindgren 6502 SEMO003-08 | 2017-08-22 | 2020-08-21
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Radiated Spurious Emissions
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
3m Semi-Anechoic AUDIX N/A SEM001-02 | 2018-03-13 | 2021-03-12
Chamber
Measurement Software AUDIX °3 V8 2014-6- N/A N/A N/A
Coaxial Cable SGS N/A SEM026-01 | 2019-07-11 | 2020-07-10
EXA Spectrum Analyzer| A91eMTechnologies | ngoqoa | SEMO04-12 | 2019-04-12 | 2020-04-11
Horn Antenna Rohde & Schwarz HF907 SEMO003-07 | 2018-04-13 | 2021-04-12
Horn Antenna Schwarzbeck BBHA 9170 SEMO003-15 | 2017-10-17 | 2020-10-16
Compliance
Pre-Amplifier Directions Systems PAP-0126 SEMO004-11 | 2019-09-24 | 2020-09-23
Inc.
Pre-amplifier Rohde & Schwarz | CH14-H052 | SEMO005-17 | 2019-04-01 | 2020-03-31
Compliance
Pre-amplifier Directions Systems | PAP-2640-50 | SEM005-08 | 2019-04-01 | 2020-03-31
Inc.
DC Power Supply Zhao Xin KXN-6020D | SEMO011-08 | 2019-09-24 | 2020-09-23
Active Loop Antenna ETS-Lindgren 6502 SEMO003-08 | 2017-08-22 | 2020-08-21
Frequency Stability
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
Shielding Room SAEMC MSR733 SEMO001-09 | 2019-06-13 | 2022-06-12
DC Power Supply ZhaoXin RXN-305D SEMO011-02 | 2019-09-24 | 2020-09-23
Spectrum Analyzer Rohde & Schwarz FSU43 SEMO004-08 | 2019-04-01 | 2020-03-31
JS1120-2
Measurement Software JS Tonscend BT/WIFI V2. N/A N/A N/A
Coaxial Cable SGS N/A SEM031-01 | 2019-07-11 | 2020-07-10
Attenuator Weinschel Associates WA41 SEM021-09 N/A N/A
Signal Generator KEYSIGHT N5173B SEMO006-05 | 2019-09-24 | 2020-09-23
Power Meter Rohde & Schwarz NRVS SEMO014-02 | 2019-09-24 | 2020-09-23
Electric and Magnetic Narda EHP-50F | SEMO022-05 | 2019-11-28 | 2020-11-27
Field Analyzer
- WANDEL &
Electric Field Probe GOLTERMANN EMR-20 EMCO0907 2019-05-21 | 2020-05-20
EMF Tester Narda ELT-400 SZE039-4 | 2019-07-08 | 2020-07-07
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DFS
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
Shielding Room SAEMC MSR433 SEMO001-11 | 2019-06-13 | 2022-06-12
EXA Spectrum Analyzer KEYSIGHT N9010A SEMO004-09 | 2019-04-12 | 2020-04-11
Signal Generator KEYSIGHT N5171B SEMO006-13 | 2019-04-12 | 2020-04-11
Measurement Software Agilent Ismonitor 10 N/A N/A N/A
Coaxial Cable SGS N/A SEM028-01 | 2019-07-11 | 2020-07-10
MXG Vector Signal
Generator KEYSIGHT N5182A SEMO006-14 | 2019-04-12 | 2020-04-11
DC Power Supply KEYSIGHT E3642A SEMO011-07 | 2019-04-12 | 2020-04-11
Manual Step Attenuator KEYSIGHT 8494B SEM021-05 | 2019-04-12 | 2020-04-11
Manual Step Attenuator KEYSIGHT 8496B SEM021-06 | 2019-04-12 | 2020-04-11
2-way Splitter Mini-Clrcuits ZFSC-2-10G | SF767300626 N/A N/A
2-way Splitter Mini-Clrcuits ZFSC-2-10G | SF767300627 N/A N/A
Wireless Router Linksys wRTazx | Z2CT0009709 1 yp N/A
General used equipment
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
.- Shanghai
Fumidily’ femperature | eteorological 7J12B | SEM002-03 | 2019-09-26 | 2020-09-25
Industry Factory
Humidity/ Temperature Shanghai
Indicator Meteorological ZJ1-2B SEMO002-04 | 2019-09-26 | 2020-09-25
Industry Factory
Humidity/ Temperature , i No. No.
Indicator Mingle N/A SEMO002-08 | 2019-09-26 | 2020-09-25
Changchun
Barometer Meteorological DYM3 SEMO002-01 | 2019-04-04 | 2020-04-03

Industry Factory
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6 Radio Spectrum Technical Requirement

6.1 Antenna Requirement
6.1.1 Test Requirement:
47 CFR Part 15, Subpart C 15.203

6.1.2 Conclusion
Standard Requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a antenna that uses a unique coupling to
the intentional radiator, the manufacturer may design the unit permanently attached antenna or of an
so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

EUT Antenna:

The antenna is integrated on the main PCB and no consideration of replacement. The best case gain
of the antennat is 4.78dBi, antenna2: 4.94dBi.

Antenna location: Refer to Internal photos.
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6.2 Transmission in the Absence of Data
6.2.1 Test Requirement:
47 CFR Part 15, Subpart C 15.407 (c)

6.2.2 Conclusion
Standard Requirement:

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signalling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals.

Applicants shall include in their application for equipment authorization a description of how this
requirement is met.

EUT Details:

WIFI chip (RTL8812BU-VR) support automatically discontinue transmission in case of either absence
of information to transmit or operational failure, if the chip detect absence of information to transmit or
operational failure, it will be automatically shut off.
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7 Radio Spectrum Matter Test Results
7.1 Conducted Emissions at AC Power Line (150kHz-30MHz)

Test Requirement 47 CFR Part 15, Subpart C 15.207

Test Method: ANSI C63.10 (2013) Section 6.2

Limit:

Frequency of Conducted limit(dBuV)
emission(MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*

0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

7.1.1 E.U.T. Operation
Operating Environment:

Temperature:

Pretest these
modes to find
the worst
case:

R
nspection & Testing Services &

253 °C Humidity: 49.6 % RH Atmospheric Pressure: 1020 mbar

¢:TX mode (Band 1)_Keep the EUT in continuously transmitting mode with alll
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @ MCS0
is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst case of
IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT20); data rate @ MCSO is the worst case of IEEE 802.11ac(VHT40);
data rate @ MCSO is the worst case of IEEE 802.11ac(VHT80). Only the data of
worst case is recorded in the report.

d:TX mode (Band 2A)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @ MCS0
is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst case of
IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT20); data rate @ MCSO is the worst case of IEEE 802.11ac(VHT40);
data rate @ MCSO is the worst case of IEEE 802.11ac(VHT80). Only the data of
worst case is recorded in the report.

e:TX mode (Band 2C)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @ MCS0
is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst case of
IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT20); data rate @ MCSO is the worst case of IEEE 802.11ac(VHT40);
data rate @ MCSO is the worst case of IEEE 802.11ac(VHT80). Only the data of
worst case is recorded in the report.
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f:TX mode (Band 3)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @ MCS0
is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst case of
IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT20); data rate @ MCSO is the worst case of IEEE 802.11ac(VHT40);
data rate @ MCSO is the worst case of IEEE 802.11ac(VHT80). Only the data of
worst case is recorded in the report.

c:TX mode (Band 1)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @ MCS0
is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst case of
IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT20); data rate @ MCSO is the worst case of IEEE 802.11ac(VHT40);
data rate @ MCSO is the worst case of IEEE 802.11ac(VHT80). Only the data of
worst case is recorded in the report.

7.1.2 Test Setup Diagram

Shielding Room

Test Receiver

Ground Reference Plane

nspection & Testing Servic

- DROGEEHE
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7.1.3 Measurement Procedure and Data
1) The mains terminal disturbance voltage test was conducted in a shielded room.

2) The EUT was connected to AC power source through a LISN 1 (Line Impedance Stabilization
Network) which provides a 50o0hm/50uH + 50hm linear impedance. The power cables of all other
units of the EUT were connected to a second LISN 2, which was bonded to the ground reference
plane in the same way as the LISN 1 for the unit being measured. A multiple socket outlet strip was
used to connect multiple power cables to a single LISN provided the rating of the LISN was not
exceeded.

3) The tabletop EUT was placed upon a non-metallic table 0.8m above the ground reference plane.
And for floor-standing arrangement, the EUT was placed on the horizontal ground reference plane,

4) The test was performed with a vertical ground reference plane. The rear of the EUT shall be 0.4 m
from the vertical ground reference plane. The vertical ground reference plane was bonded to the
horizontal ground reference plane. The LISN 1 was placed 0.8 m from the boundary of the unit under
test and bonded to a ground reference plane for LISNs mounted on top of the ground reference
plane. This distance was between the closest points of the LISN 1 and the EUT. All other units of the
EUT and associated equipment was at least 0.8 m from the LISN 2.

5) In order to find the maximum emission, the relative positions of equipment and all of the interface
cables must be changed according to ANSI C63.10 on conducted measurement.

Remark: LISN=Read Level+ Cable Loss+ LISN Factor
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Mode:c; Line:Live Line

80 Lt_evei _{d Eu".r'_}

1{} ............................
L] [N I I N N s S U O O
A5 2 2 5 10 20 30
Frequency (MHz)
S5ite : Shielding Room
Condition: Line
Job No. 1 BEc4ACR
Test mode: C
Cable LISN Read Limit Over

Freq Loss Factor Level Level Line Limit Remark

MHz dB dBé  dBuV  dBuV  dBuV dB
1 8.1582 8.81 9.59 5.38 14.98 55.56 -48.66 Average
2 8.1582 8.81 9.59 34,33 43,93 B5.56 -21.63 QP
3 8.2548 B8.83 9,59 21.12 328.74 51.68 -208.86 Average
4 8.2548 @8.83 9.59 36.34 45.96 6l1.68 -15.64 QP
5 8.5979 8.87 9.68 8.59 18.26 46.88 -27.74 Average
& 8.5979 8.87 9.68 24.29 33.9 5b6.88 -22.84 QP
7 1.8767 8.18 9.8 5.92 15.62 46.808 -328.38 Average
B l1.e767 8.1 9.68 28.89 29.79 56.88 -26.21 QP
9 4.2692 8.1e 9.66 11.93 21.75% 46.88 -24.25% Average
18 4.2692 8.1e 9.66 22,92 32,74 56.88 -23.26 QP
11 16.5732 8.22 18.29 15.42 25,93 508.808 -24.87 Average
12 1e.5732 8.22 18.29 22.%0 33.41 o68.88 -26.59 QP

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or

Ak 1 ) : . . appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
[ nspection & Testing Senic 3 results shown in this test report refer unl¥ to the sample(s) tested and such sample(s) are retained for 30 days only.
5 ttention: To chec city of testing /inspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,
or email: CN.Docck

m
1d. | No.1 Workshop, M-10, Mid & Technology Park, Shenzhen, China 518057  t (86-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com
1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 20 of 580

Mode:c; Line:Neutral Line

80 Lt_evei _{d Eu".r'_}

Frequency (MHz)
S5ite : Shielding Room
Condition: Neutral
Job No. : B0644CR
Test mode: ¢
Cable LISN Read Limit  Qver

Freq Loss Factor Level Level Line Limit Remark

MHz dB dBé  dBuV  dBuV  dBuV dB
1 8.1844 8.82 9.55 27.27 36.84 54.28 -17.44 Average
2 8.1844 B8.82 9.55 45,895 55,52 p4.28 -8.76 QP
3 8.2562 B8.832 9.54 18.66 28.23 51.56 -23.33 Average
4 @8.2562 @8.83 9.5%4 35.23 44.88 61.56 -1l6.76 QP
5 8.5436 B8.86 9.54 6.88 16.48 46.88 -29.68 Average
& 8.5436 B8.86 9.54 22,78 32.38 5b6.88 -23.62 QP
7 1.8979 8.15 9.5 8.11 17.82 46.88 -28.18 Average
B 1.8979 8.15 9.5 28.33 38.84 56.88 -25.96 QP
9 3.5278 8.1e 9.59 13,22 22.97 46.88 -23.83 Average
18 3.5278 8.1 9.59 24.28 33.95 5b6.88 -22.85 QP
11 5.4186 8.17 9.64 13,78 23.51 58.80 -26.49 Average
12 5.4186 @8.17 9.e4 22.83 32.64 o0B.88 -27.36 QP
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7.2 99% Bandwidth

Test Requirement
Test Method:
7.2.1 E.U.T. Operation

Operating Environment:

Temperature:
Test mode:

P i % 1)
nspection & Testing Services &
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N/A
KDB 789033 11 D
25.3°C Humidity: 49.6 % RH Atmospheric Pressure: 1020 mbar

¢:TX mode (Band 1)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

d:TX mode (Band 2A)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

e:TX mode (Band 2C)_Keep the EUT in continuously transmitting mode with alll
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

f:TX mode (Band 3)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.
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7.2.2 Test Setup Diagram

Spectrum Analyzer

] ] |
Pl ] ] |
-
] ] |
-

Non-Conducted Table

Ground Reference Plane

7.2.3 Measurement Procedure and Data

The detailed test data see: Appendix 15.407
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7.3 26dB Emission bandwidth
Test Requirement 47 CFR Part 15, Subpart C 15.407 (a)
Test Method: KDB 789033 D02 11 C 1
7.3.1 E.U.T. Operation
Operating Environment:
Temperature: 25.3°C Humidity: 49.6 % RH Atmospheric Pressure: 1020 mbar
Test mode: d:TX mode (Band 2A)_Keep the EUT in continuously transmitting mode with all

% Inspecuan&hsmgSemces

modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

e:TX mode (Band 2C)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

f:TX mode (Band 3)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.
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7.3.2 Test Setup Diagram
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7.3.3 Measurement Procedure and Data
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The detailed test data see: Appendix 15.407
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7.4 Minimum 6 dB bandwidth (5.725-5.85 GHz band)
Test Requirement 47 CFR Part 15, Subpart C 15.407 (e)
Test Method: KDB 789033 D02 11 C 2
Limit: =500 kHz
7.4.1 E.U.T. Operation
Operating Environment:
Temperature: 25.3°C Humidity: 49.6 % RH Atmospheric Pressure: 1020 mbar
Test mode: f:TX mode (Band 3)_Keep the EUT in continuously transmitting mode with all

modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

7.4.2 Test Setup Diagram

Spectrum Analyzer
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7.4.3 Measurement Procedure and Data

The detailed test data see: Appendix 15.407
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7.5 Maximum Conducted output power

Test Requirement

47 CFR Part 15, Subpart C 15.407 (a)

Test Method: KDB 789033 D02 Il E

Limit:

Frequency -

band(MHz) Limit
51505950 <1W(30dBm) for master device

<250mW(23.98dBm) for client device

5250-5350 <250mW(23.98dBm) for client device or 11dBm+10logB*
5470-5725 <250mW(23.98dBm) for client device or 11dBm+10logB*
5725-5850 <1W(30dBm)

Remark: * Where B is the 26dB emission bandwidth in MHz.

The maximum conducted output power must be measured over any interval
of continuous transmission using instrumentation calibrated in terms of an
rms-equivalent voltage.

7.5.1

E.U.T. Operation

Operating Environment:

Temperature:
Test mode:

R
nspection & Testing Services &

25.3°C Humidity: 49.6 % RH Atmospheric Pressure: 1020 mbar

¢:TX mode (Band 1)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

d:TX mode (Band 2A)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

e:TX mode (Band 2C)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.
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f:TX mode (Band 3)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT20); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT80). Only the data of worst case is recorded in the report.

7.5.2 Test Setup Diagram
Power Meter
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7.5.3 Measurement Procedure and Data

The detailed test data see: Appendix 15.407
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7.6 Peak Power spectrum density

Test Requirement

47 CFR Part 15, Subpart C 15.407 (a)

Test Method: KDB 789033 D02 Il F
Limit:
Frequenc -
banccli(MHz\; Limit
51505950 <17dBm in 1MHz for master device
<11dBm in 1MHz for client device
5250-5350 <11dBm in 1MHz for client device
5470-5725 <11dBm in 1MHz for client device
5725-5850 <30dBm in 500 kHz
Remark: The maximum power spectral density is measured as a conducted emission

by direct connection of a calibrated test instrument to the equipment under

test.
7.6.1 E.U.T. Operation
Operating Environment:
Temperature: 25.3°C Humidity: 49.6 % RH Atmospheric Pressure: 1020 mbar
Test mode: ¢:TX mode (Band 1)_Keep the EUT in continuously transmitting mode with all

R
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modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

d:TX mode (Band 2A)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

e:TX mode (Band 2C)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.
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f:TX mode (Band 3)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT20); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT80). Only the data of worst case is recorded in the report.

7.6.2 Test Setup Diagram
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7.6.3 Measurement Procedure and Data

The detailed test data see: Appendix 15.407
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7.7 DFS: Non-occupancy period

Test Requirement
Test Method:

Limit:

7.7.1 E.U.T. Operation

Operating Environment:

Temperature:

Test mode:

o REEmEmE L
<0 Inspection & Testing Sevices &

i |No.1 Workshop, M-10, Middle S
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KDB 905462 D02 Section 5.1
KDB 905462 D02 Section 7.8.3
Minimum 30 minutes
21.4°C Humidity: 56.9 % RH Atmospheric Pressure: 1020 mbar

d:TX mode (Band 2A)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

e:TX mode (Band 2C)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.
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7.7.2 Test Setup Diagram
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7.7.3 Measurement Procedure and Data

1) The radar pulse generator is setup to provide a pulse at frequency that the master and client are
operating. A type 0 radar pulse with a 1us pulse width and a 1428us PRI is used for the testing.

2) The vector signal generator is adjusted to provide the radar burst (18 pulses) at the level of
approximately -61dBm at the antenna port of the master device.

3) A trigger is provided from the pulse generator to the DFS monitoring system in order to capture the
traffic and the occurrence of the radar pulse.

4) EUT will associate with the master at channel. The file “iperf.exe” specified by the FCC is streamed
from the PC 2 through the master and the client device to the PC 1 and played in full motion video
using Media Player Classic Ver. 6.4.8.6 in order to properly load the network for the entire period of
the test.

5) When radar burst with a level equal to the DFS Detection Threshold +1dB is generated on the
operating channel of the U-NIl device. At time TO the radar waveform generator sends a burst of
pulse of the radar waveform at Detection Threshold +1dB.

6) Observe the transmissions of the EUT at the end of the radar Burst on the Operating Channel.
Measure and record the transmissions from the UUT during the observation time (Channel Move
Time). One 15 seconds plot is reported for the Short Pulse Radar Type 0. The plot for the Short Pulse
Radar Types start at the end of the radar burst. The Channel Move Time will be calculated based on
the zoom in 600ms plot of the Short Pulse Radar Type.

7) Measurement of the aggregate duration of the Channel Closed Transmission Time method. With
the spectrum analyzer set to zero span tuned to the center frequency of the EUT operating channel at
the radar simulated frequency, peak detection, and max hold, the dwell time per bin is given by: Dwell
(0.3ms) =S (12000ms) / B (4000); where Dwell is the dwell time per spectrum analyzer sampling bin,
S is sweep time and B is the number of spectrum analyzer sampling bins. An upper bound of the
aggregate duration of the intermittent control signals of Channel Closing Transmission Time is
calculated by: C (ms)= N X Dwell (0.3ms); where C is the Closing Time, N is the number of spectrum
analyzer sampling bins (intermittent control signals) showing a U-NII transmission and Dwell is the
dwell time per bin.

8) Measurement the EUT for more than 30 minutes following the channel move time to verify that no
transmission or beacons occur on this channel.

The detailed test data see: Appendix 15.407
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7.8 DFS: Channel Move Time

Test Requirement
Test Method:

Limit:

7.8.1 E.U.T. Operation

KDB 905462 D02 Section 5.1
KDB 905462 D02 Section 7.8.3

10 seconds(should be performed with Radar Type 0. The measurement
timing begins at the end of the Radar Type 0 burst)

Operating Environment:

Temperature:

Test mode:

%  Inspection & Testing Services ¥

i |No.1 Workshop, M-10, Middle S

21.4°C Humidity: 56.9 % RH Atmospheric Pressure: 1020 mbar

d:TX mode (Band 2A)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

e:TX mode (Band 2C)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.
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7.8.2 Test Setup Diagram
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DFS slave without radar detection
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7.8.3 Measurement Procedure and Data

1) The radar pulse generator is setup to provide a pulse at frequency that the master and client are
operating. A type 0 radar pulse with a 1us pulse width and a 1428us PRI is used for the testing.

2) The vector signal generator is adjusted to provide the radar burst (18 pulses) at the level of
approximately -61dBm at the antenna port of the master device.

3) A trigger is provided from the pulse generator to the DFS monitoring system in order to capture the
traffic and the occurrence of the radar pulse.

4) EUT will associate with the master at channel. The file “iperf.exe” specified by the FCC is streamed
from the PC 2 through the master and the client device to the PC 1 and played in full motion video
using Media Player Classic Ver. 6.4.8.6 in order to properly load the network for the entire period of
the test.

5) When radar burst with a level equal to the DFS Detection Threshold +1dB is generated on the
operating channel of the U-NIl device. At time TO the radar waveform generator sends a burst of
pulse of the radar waveform at Detection Threshold +1dB.

6) Observe the transmissions of the EUT at the end of the radar Burst on the Operating Channel.
Measure and record the transmissions from the UUT during the observation time (Channel Move
Time). One 15 seconds plot is reported for the Short Pulse Radar Type 0. The plot for the Short Pulse
Radar Types start at the end of the radar burst. The Channel Move Time will be calculated based on
the zoom in 600ms plot of the Short Pulse Radar Type.

7) Measurement of the aggregate duration of the Channel Closed Transmission Time method. With
the spectrum analyzer set to zero span tuned to the center frequency of the EUT operating channel at
the radar simulated frequency, peak detection, and max hold, the dwell time per bin is given by: Dwell
(0.3ms) =S (12000ms) / B (4000); where Dwell is the dwell time per spectrum analyzer sampling bin,
S is sweep time and B is the number of spectrum analyzer sampling bins. An upper bound of the
aggregate duration of the intermittent control signals of Channel Closing Transmission Time is
calculated by: C (ms)= N X Dwell (0.3ms); where C is the Closing Time, N is the number of spectrum
analyzer sampling bins (intermittent control signals) showing a U-NII transmission and Dwell is the
dwell time per bin.

8) Measurement the EUT for more than 30 minutes following the channel move time to verify that no
transmission or beacons occur on this channel.

The detailed test data see: Appendix 15.407
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7.9 DFS: Channel Closing Transmission Time
Test Requirement KDB 905462 D02 Section 5.1

Test Method:
Limit:

7.9.1 E.U.T. Operation

KDB 905462 D02 Section 7.8.3

200 milliseconds + an aggregate of 60 milliseconds over remaining 10
second period(should be performed with Radar Type 0. The measurement
timing begins at the end of the Radar Type 0 burst. It is comprised of 200
milliseconds starting at the beginning of the Channel Move Time plus any
additional intermittent control signals required facilitating a Channel move
(an aggregate of 60 milliseconds) during the remainder of the 10 second
period. The aggregate duration of control signals will not count quiet periods
in between transmissions)

Operating Environment:

Temperature:
Test mode:

i Inspecl\an&TﬂsngSemtes

21.4°C Humidity: 56.8 % RH Atmospheric Pressure: 1020 mbar

d:TX mode (Band 2A)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

e:TX mode (Band 2C)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.
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7.9.2 Test Setup Diagram
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DFS slave without radar detection
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7.9.3 Measurement Procedure and Data

1) The radar pulse generator is setup to provide a pulse at frequency that the master and client are
operating. A type 0 radar pulse with a 1us pulse width and a 1428us PRI is used for the testing.

2) The vector signal generator is adjusted to provide the radar burst (18 pulses) at the level of
approximately -61dBm at the antenna port of the master device.

3) A trigger is provided from the pulse generator to the DFS monitoring system in order to capture the
traffic and the occurrence of the radar pulse.

4) EUT will associate with the master at channel. The file “iperf.exe” specified by the FCC is streamed
from the PC 2 through the master and the client device to the PC 1 and played in full motion video
using Media Player Classic Ver. 6.4.8.6 in order to properly load the network for the entire period of
the test.

5) When radar burst with a level equal to the DFS Detection Threshold +1dB is generated on the
operating channel of the U-NIl device. At time TO the radar waveform generator sends a burst of
pulse of the radar waveform at Detection Threshold +1dB.

6) Observe the transmissions of the EUT at the end of the radar Burst on the Operating Channel.
Measure and record the transmissions from the UUT during the observation time (Channel Move
Time). One 15 seconds plot is reported for the Short Pulse Radar Type 0. The plot for the Short Pulse
Radar Types start at the end of the radar burst. The Channel Move Time will be calculated based on
the zoom in 600ms plot of the Short Pulse Radar Type.

7) Measurement of the aggregate duration of the Channel Closed Transmission Time method. With
the spectrum analyzer set to zero span tuned to the center frequency of the EUT operating channel at
the radar simulated frequency, peak detection, and max hold, the dwell time per bin is given by: Dwell
(0.3ms) =S (12000ms) / B (4000); where Dwell is the dwell time per spectrum analyzer sampling bin,
S is sweep time and B is the number of spectrum analyzer sampling bins. An upper bound of the
aggregate duration of the intermittent control signals of Channel Closing Transmission Time is
calculated by: C (ms)= N X Dwell (0.3ms); where C is the Closing Time, N is the number of spectrum
analyzer sampling bins (intermittent control signals) showing a U-NII transmission and Dwell is the
dwell time per bin.

8) Measurement the EUT for more than 30 minutes following the channel move time to verify that no
transmission or beacons occur on this channel.

The detailed test data see: Appendix 15.407
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7.10 Radiated Emissions
Test Requirement 47 CFR Part 15, Subpart C 15.209 & 15.407(b)
Test Method: KDB 789033 D02 Il G
Measurement Distance: 3m
Limit:
For transmitters operating in  All emissions outside of the 5.15-5.35 GHz band shall not exceed an
the 5.15-5.25 GHz band: e.i.r.p. of -27 dBm/MHz (68.2dBuV/m).
For transmitters operating in ~ All emissions outside of the 5.15-5.35 GHz band shall not exceed an
the 5.25-5.35 GHz band: e.i.r.p. of =27 dBm/MHz (68.2dBuV/m).

For transmitters operating in ~ All emissions outside of the 5.47-5.725 GHz band shall not exceed an
the 5.47-5.725 GHz band: e.i.r.p. of -27 dBm/MHz (68.2dBuV/m).

For transmitters operating in (i) All emissions shall be limited to a level of -27 dBm/MHz
the 5.725-5.85 GHz band: (68.2dBuV/m) at 75 MHz or more above or below the band edge

increasing linearly to 10 dBm/MHz (105.2dBuV/m) at 25 MHz above or
below the band edge, and from 25 MHz above or below the band edge
increasing linearly to a level of 15.6 dBm/MHz (110.8dBuV/m) at 5
MHz above or below the band edge, and from 5 MHz above or below
the band edge increasing linearly to a level of 27 dBm/MHz
(122.2dBuV/m) at the band edge.

Frequency(MHz) Field strength(microvolts/meter) Measurement distance(meters)

0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

Remark: The emission

limits shown in the above table are based on measurements employing a CISPR

quasi-peak detector except for the frequency bands 9-90kHz, 110-490kHz and above 1000 MHz. Radiated

emission limits in these

three bands are based on measurements employing an average detector, the peak

field strength of any emission shall not exceed the maximum permitted average limits specified above by
more than 20 dB under any condition of modulation.

£C. Inspecton & Testing Senvices &5
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7.10.1 E.U.T. Operation
Operating Environment:

Temperature:
Test mode:

R ikl =
> Inspection & Testing Services &

23.5°C Humidity: 56.3 % RH Atmospheric Pressure: 1020 mbar

c:TX mode (Band 1)_Keep the EUT in continuously transmitting mode with alll
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

d:TX mode (Band 2A)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

e:TX mode (Band 2C)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

f:TX mode (Band 3)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.
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7.10.2 Test Setup Diagram
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7.10.3 Measurement Procedure and Data

a. For below 1GHz, the EUT was placed on the top of a rotating table 0.8 meters above the ground at
a 3 or 10 meter semi-anechoic chamber. The table was rotated 360 degrees to determine the position
of the highest radiation.

b. For above 1GHz, the EUT was placed on the top of a rotating table 1.5 meters above the ground at
a 3 meter fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

c. The EUT was set 3 or 10 meters away from the interference-receiving antenna, which was
mounted on the top of a variable-height antenna tower.

d. The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set
to make the measurement.

e. For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters (for the test frequency of below 30MHz, the antenna was
tuned to heights 1 meter) and the rotatable table was turned from 0 degrees to 360 degrees to find
the maximum reading.

f. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.

g. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing
could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that
did not have 10dB margin would be re-tested one by one using peak, quasi-peak or average method
as specified and then reported in a data sheet.

h. Test the EUT in the lowest channel, the middle channel, the Highest channel.

i. The radiation measurements are performed in X, Y, Z axis positioning for Transmitting mode, and
found the X axis positioning which it is the worst case.

j- Repeat above procedures until all frequencies measured was complete.
Remark:
1. Level= Read Level+ Cable Loss+ Antenna Factor- Preamp Factor

2. For emission below 1GHz, through the pre-scan found the worst case is the lowest channel of
802.11a. Only the worst case is recorded in the report.

3. Scan from 9kHz to 40GHz, the disturbance above 18GHz and below 30MHz was very low. The
points marked on above plots are the highest emissions could be found when testing, so only above
points had been displayed. The amplitude of spurious emissions from the radiator which are
attenuated more than 20dB below the limit need not be reported.

4. As shown in this section, for frequencies above 1GHz, the field strength limits are based on
average limits. However, the peak field strength of any emission shall not exceed the maximum
permitted average limits specified above by more than 20 dB under any condition of modulation. For
the emissions whose peak level is lower than the average limit, only the peak measurement is shown
in the report.

5. Pretest the EUT at antenna 1 and antenna 2, found the antenna 1 which is worst case for 802.11a
mode, Pretest the EUT at antenna 1, antenna 2 and MIMO mode, found the MIMO mode which is
worst case for 802.11n/ac mode; So, Only the worst test data is recorded in the report.
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Radiated emission below 1GHz
Mode:c; Polarization:Horizontal;

80 Level (dBuVim})
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10 ”"'“rv‘r'-nm;a,,Ta
0
30 50 100 200 500 1000
Frequency (MHz)
Condition: 3m HORIZONTAL
Job No. : ©8644CR
Test mode: c
Cable Ant Preamp  Read Limit  Owver

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m dB
1 165.49 1.35 15.61 27.38 42.383 32.84 43.59 -11.46 QP
2pp 188.82 1.37 15.98 27.24 46.13 36.16 43.58 -7.34 QP
3 239.99 1.62 18.80 27.84 34.48 27.78 46.88 -18.22 QP
4 428,58 2.29 22.89 27.51 31.%8 29.17 46.88 -16.83 QP
5 789.18 2.93 27.96 27.91 25.78 28.76 46.88 -17.24 (P
& 983.31 3.68 29.82 27.28 25.28 31.34 46.88 -14.66 QP
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Mode:c; Polarization:Vertical;

80 Level (dBuVim})

70
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30 50 100 200 500 1000
Frequency (MHz)
Condition: 3m VERTICAL
Job No. : ©8644CR
Test mode: c
Cable Ant Preamp  Read Limit  Owver

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m dB

31.95 B8.e8 21.48 27.72 35.880 38.88 48.88 -9.92 QP
166.65 1.35 15.64 27.29 37.72 27.42 43.58 -16.838 QP

pp 188.82 1.37 15.98 27.24 43.61 33.64 43.58 -9.86 QP
285.e8 1.43 16.71 27.15 33.91 24.99 43.58 -18.60 QP
235.82 1.6e8 13.43 27.85 31.17 24.280 46.88 -21.38 QP
428.58 2.29 22.89 27.51 38.5%6 28.23 4e.88 -17.77 QP
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Transmitter emission Above 1GHz
Mode:c; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 5188 TX RSE
MNote : 56 WIFI 11A
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1217.198 2.68 24.67 48.38 46.59 33.64 74.89 -48.36 peak
2 1667.951 3.20 26.54 4B.61 45.78 34.91 74.80 -39.89 peak
3 3357.eel1 5.78 31.48 41.57 47.25% 42.94 7T4.88 -31.86 peak
4 A482.15%@ 6£.43 33.57 42.54 48.33 45.79 68.20 -22.41 peak
5 1e@3ed.000 9.82 37.76 38.17 39.85% 48.26 6£8.20 -19.94 peak
& 15548.000 12.88 48.72 48.58 39.94 52.16 74.88 -21.84 peak
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Mode:c; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5188 TX RSE
MNote : 56 WIFI 11A
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1183.264 2,20 24.13 48.28 46.20 32.33 74.88 -41.67 peak
2 1542.733 2.97 26.99 48.53 46.38 34.74 7T4.80 -39.26 peak
3 3495.891 5.45 31.69 41.71 47.55% 42.98 68.20 -25.22 peak
4 A482.15%@ 6£.43 33.57 42.54 A47.89 44.55 68.20 -23.65 peak
5 1e@3ed.000 9.82 37.76 38.17 38.31 47.52 £8.20 -28.68 peak
& 15548.000 12.88 48.72 48.58 38.42 50.64 74.88 -23.36 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:middle

120 Level (dBuvim)
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MNote : 56 WIFI 11A
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1282.193 2,85 24.95 48.35 45.42 32.87 68.20 -35.33 peak
2 1672.779  3.21 26.56 4B.62 46.66 35.81 74.80 -38.19 peak
3 3328.877 5.99 31.44 41.55 47.87 42.86 68.20 -25.34 peak
4 A417.841  6.63 33.46 42.49 A7.20 44.80 68.20 -23.48 peak
5 1ed4@.eee 9.49 37.72 38.21 38.87 A4A7.87 B8.20 -28.33 peak
& 15660.000 11.70 48.88 48.58 37.80 49.72 74,88 -24.28 peak
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Mode:c; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:middle

120 Level (dBuvim)
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Mode : 5220 TX RSE
MNote : 56 WIFI 11A
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1213.677 2.67 24.65 48.29 45.86 32.89 74.88 -41.11 peak
2 1692.231 3.28 26.64 48.63 46.47 35.76 7T4.80 -38.24 peak
3 3415.787 5.57 31.57 41.63 46.65% 42.16 68.20 -20.84 peak
4  A438.628 6£.59 33.48 42.50 48.99 46.47 68.20 -21.73 peak
5 1ed4@.ee0 9.49 37.72 38.21 37.88 46.88 68.20 -21.32 peak
& 15660.000 11.70 48.88 48.58 36.77 48.69 74.88 -25.31 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:High
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Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 5248 TX RSE
MNote : 56 WIFI 11A
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1179.1ee 2.54 24.49 48.26 45.74 32.51 74.88 -41.49 peak
2 14%18.142 2,93 25.76 48.58 47.26 35.45 7T4.8@ -38.55 peak
3 3318.471 5.94 31.42 41.54 47.18 43.80 68.20 -25.20 peak
4 4379.699 6£.61 33.39 42,46 46.71 44,35 7T4.88 -29.75 peak
5 ledse.eee 9.38 37.71 38.23 37.73 46.59 6£8.20 -21.61 peak
& 15728.000 11.46 48.83 48.57 38.72 50.44 74,88 -23.56 peak
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Mode:c; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
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Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5248 TX RSE
MNote : 56 WIFI 11A
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1297.183 2.89 25.81 48.36 45.72 33.26 68.20 -34.94 peak
2 1782.842 3.380 26.68 48.63 45.15% 34.580 74.80 -39.50 peak
3 3233.200 5.53 31.29 41.45 48.280 43.57 68.20 -24.63 peak
4 A4392.376 6.66 33.42 42,47 A7.32 44,93 7T4.88 -29.87 peak
5 1edse.eee 9.38 37.71 38.23 39.29 48.15 6£8.20 -28.85 peak
& 15728.000 11.46 48.83 48.57 37.9% 49.67 74.88 -24.33 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 5188 TX RSE
MNote : 56 WIFI 11mn2@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1297.183 2.89 25.81 48.36 46.68 34.22 68.20 -33.98 peak
2 1592.571 2.95 26.22 48.57 46.42 35.82 7T4.80 -38.98 peak
3 3425.675 5.56 31.59 4l1.e4 47.57 43.88 68.20 -25.12 peak
4 A482.15%@ 6.43 33.57 42.54 A47.33 44.79 68.20 -23.41 peak
5 1e@3ed.000 9.82 37.76 38.17 37.68 46.81 68.20 -21.39 peak
& 15548.000 12.88 48.72 48.58 37.30 49.52 74,88 -24.48 peak
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Mode:c; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5188 TX RSE
MNote : 56 WIFI 11mn2@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1297.183 2.89 25.81 48.36 45.96 33.58 68.20 -34.78 peak
2 1697.129 3.38 26.66 48.63 45.45% 34.78 7T4.80 -39.22 peak
3 3328.877 5.99 31.44 41.55 47.39 43.18 68.20 -25.82 peak
4 A489.214  6£.47 33.55 42.53 A47.75 45.24 6£8.20 -22.96 peak
5 1e3ed.000 9.82 37.76 38.17 37.5% 46.76 £8.20 -21.44 peak
& 15548.000 12.88 48.72 48.58 39.3% 51.57 74.88 -22.43 peak

Uniess otherwlse agreed in wrlting thls ducument is issued by the Company subject to its General Conditions of Service printed
at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
sub;ecl to Terms and Condlﬂong for Electronlc ocuments at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
G transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
=4 except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
R N o appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

fa Inspecl\nﬁ 4 Testing Semces m results shown in this test report refer unl¥ to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,

or email: CN.Doccheck@sgs.com

0.L1d. | No.1Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn
HE - R - BEEREM10G—-S B HB4R: 518057 1 (86-755)26012053 f (86-755)26710504  sgs.china@sgs.com
1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 53 of 580

Mode:c; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:middle

120 Level (dBuvim)
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Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 5220 TX RSE
MNote : 56 WIFI 11mn2@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1262.796 2,80 24.87 48.33 45.29 32.63 68.20 -35.57 peak
2 1692.231 3.28 26.64 4B.63 47.20 36.49 74.80 -37.51 peak
3 3415.787  5.57 31.57 41.e3 47.32 42.83 68.20 -25.37 peak
4 A417.841  6.63 33.46 42.49 A47.54 45.14 6£8.20 -23.86 peak
5 1ed4@.ee0 9.49 37.72 38.21 38.52 47.52 £8.20 -28.68 peak
& 15660.000 11.70 48.88 48.58 38.82 49.94 74.88 -24.86 peak
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Mode:c; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:middle

120 Level (dBuvim)
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Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5220 TX RSE
MNote : 56 WIFI 11mn2@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db
1 1213.e77 2.67 24.65 48.29 46.82 33.85 74.88 -48.95 peak
2 1625.121 3.84 26.36 48.59 46.17 34.98 7T4.80 -39.82 peak
3 3485.929 5.59 31.56 41.e2 47.8% 43.38 68.20 -24.82 peak
4 A489.214  6£.47 33.55 42.53 4e.73 44,27 6£8.20 -23.98 peak
5 1ed4@.eee 9.49 37.72 38.21 38.56 47.56 68.20 -28.64 peak
& 15660.000 11.70 48.88 48.58 37.89 49.81 74.88 -24.99 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:High
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Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 5248 TX RSE
MNote : 56 WIFI 11mn2@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1217.198 2.68 24.67 48.38 45.18 32.23 74.88 -41.77 peak
2 1525.@0@ 2.98 25.91 48.52 45.76 34.13 7T4.8@ -39.87 peak
3 3376.523 5.79 31.51 41.59 47.31 42.93 68.20 -25.27 peak
4 A392.376 6.66 33.42 42,47 A47.19 44.80 74.88 -29.20 peak
5 ledse.eee 9.38 37.71 38.23 48.59 49.45 £8.20 -18.75 peak
& 15728.000 11.46 48.83 48.57 38.50 50.22 74.88 -23.78 peak
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Mode:c; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
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Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5248 TX RSE
MNote : 56 WIFI 11mn2@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 13@e.858 2,99 25.83 48.36 44.83 32.48 74.88 -41.68 peak
2 1565%.1%1 2.96 26.18 48.55 45.93 34.44 7T4.80 -39.56 peak
3 3242.819 5.60 31.380 41.46 4b.66 42.180 68.20 -26.10 peak
4 4379.699 6£.61 33.39 42,46 48.89 45.63 74.80 -28.37 peak
5 ledse.eee 9.38 37.71 38.23 37.18 45.96 6£8.20 -22.24 peak
& 15728.000 11.46 48.83 48.57 38.18 49.989 74.88 -24.18 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:Low
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Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 5198 TX RSE
MNote : 56 WIFI 11mn4@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1158.828  2.45 24.48 48.25 45,75 32.35 74.88 -41.65 peak
2 1815.754 3.91 26.32 48.58 46.45% 35.20 74.80 -38.80 peak
3 3158.237 5.14 31.15 41.36 47.55% 42.48 68.20 -25.72 peak
4 A417.841 6£.63 33.46 42.49 46,41 44.81 6£68.20 -24.19 peak
5 1e@3s@.eee 9.81 37.75 38.18 38.63 47.81 6£8.20 -28.39 peak
& 15576.000 12.86 48.74 48.58 37.87 50.89 74.88 -23.91 peak
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Mode:c; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5198 TX RSE
MNote : 56 WIFI 11mn4@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db
1 11e68.920 2.58 24.45 48.26 46.11 32.80 74.88 -41.28 peak
2 1ed44.819 3.11 26.44 4B.68 46.38 35.25 68.20 -32.95 peak
3 3337.71@ 5.86 31.45 41.56 47.84 42.79 7T4.88 -31.21 peak
4 4379.699 6£.61 33.39 42,46 A47.30 44.84 74.88 -29.16 peak
5 1e@3s@.eee 9.81 37.75 38.18 38.63 47.81 6£8.20 -28.39 peak
& 15576.000 12.86 48.74 48.58 37.60 49.82 74.88 -24.18 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 5238 TX RSE
MNote : 56 WIFI 11mn4@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 11e68.920 2.58 24.45 48.26 45.89 32.58 74.88 -41.42 peak
2 1473.813  2.83 25.79 48.49 47.57 35.61 74.8@ -38.39 peak
3 3252.885 5.67 31.32 41.47 47.3% 42.87 68.20 -25.33 peak
4 A4392.376 6.66 33.42 42.47 48,75 44.36 7T4.88 -29.64 peak
5 1eded.@00 9.43 37.72 38.22 37.77 46,78 B8.20 -21.58 peak
& 156906.000 11.52 48.82 48.58 38.22 49,98 74.88 -24.82 peak
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Mode:c; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:High

120 Level (dBuvim)
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Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5238 TX RSE
MNote : 56 WIFI 11mn4@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1282.193 2.85 24.95 48.35 45.67 33.12 68.20 -35.88 peak
2 1625.825 3.86 26.38 48.59 46.26 35.11 £8.20 -33.89 peak
3 3495.891 5.45 31.69 41.71 46.41 41.84 68.20 -26.36 peak
4 A445%6.315 6£.51 33.53 42.52 46.34 43.86 68.20 -24.34 peak
5 1eded.000 9.43 37.72 38.22 37.57 46.58 6£8.20 -21.78 peak
& 1569@.000 11.52 48.82 48.58 38.27 50.83 74.88 -23.97 peak

Uniess otherwlse agreed in wrlting thls ducument is issued by the Company subject to its General Conditions of Service printed
at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
sub;ecl to Terms and Condlﬂong for Electronlc ocuments at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
G transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
=4 except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
o Foda ki - appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

fa Inspection & Testing Semces m results shown in this test report refer unl¥ to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,

or email: CN.Doccheck@sgs.com

1¢. | No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (B6-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn
HE - R - BEEREM10G—-S B HB4R: 518057 1 (86-755)26012053 f (86-755)26710504  sgs.china@sgs.com
1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 61 of 580

Mode:c; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:Low
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Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 5188 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1278.492 2.84 24.93 48.35 45.11 32.53 68.20 -35.67 peak
2 1672.779  3.21 26.56 4B.62 45.71 34.86 74.80 -39.14 peak
3 3465.51@ 5.49 31.65 41.e8 47.37 42.83 68.20 -25.37 peak
4 4238.396 6£.18 33.13 42.34 A47.36 44.33 7T4.88 -29.67 peak
5 1e@3ed.000 9.82 37.76 38.17 37.4% 46.66 B£8.20 -21.54 peak
& 15548.000 12.88 48.72 48.58 37.37 49.59 74.88 -24.41 peak
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Mode:c; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:Low
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Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5188 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db
1 1249.269 2.77 24.81 48.32 45.87 33.13 68.20 -35.87 peak
2 1677.821 3.23 26.58 4B.62 45.94 35.13 74.8@ -38.87 peak
3 3455.588 5.51 31.63 41.e7 46.77 42.24 68.20 -25.96 peak
4 A354.454 £.51 33.35 42.44 47,84 44,46 T4.88 -29.54 peak
5 1e@3ed.000 9.82 37.76 38.17 38.34 47.55 68.20 -28.65 peak
& 15548.000 12.88 48.72 48.58 38.88 50.30 74.88 -23.78 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:middle
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Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 5220 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db
1 125%6.512 2,79 24.84 48.33 45.32 32.62 68.20 -35.58 peak
2 1625.121 3.84 26.36 48.59 46.24 35.85 74.80 -38.95 peak
3 3415.787  5.57 31.57 41.e3 46.73 42.24 68.20 -25.96 peak
4 A367.858 6£.56 33.37 42,45 47.13 44.61 7T4.88 -29.39 peak
5 1ed4@.ee0 9.49 37.72 38.21 39.23 48.23 £8.20 -19.97 peak
& 15660.000 11.790 48.88 48.58 38.20 50.12 74.88 -23.88 peak
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Mode:c; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:middle

120 Level (dBuvim)
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Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5220 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1267.45%4 2,81 24.89 48.34 45,21 32.57 68.20 -35.63 peak
2 1615.754 3.81 26.32 48.58 45.29 34.84 7T4.80 -39.96 peak
3 32808.326 5.88 31.36 41.58 47.86 42.80 68.20 -25.40 peak
4 A392.376 6.66 33.42 42,47 AT7.37 44,98 7T4.80 -29.82 peak
5 1ed4@.eee 9.49 37.72 38.21 37.37 46.37 B8.20 -21.83 peak
& 15660.000 11.790 48.88 48.58 37.60 49.52 74,88 -24.48 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:High
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Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 5248 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1189.3e8  2.58 24.54 48.27 45.79 32.64 74.88 -41.36 peak
2 1e44.819 3.11 26.44 4B.e8 46.18 35.13 68.20 -33.87 peak
3 3475.541 5.48 3l1.66 41.69 46.76 42.21 68.20 -25.99 peak
4 A45%6.315 6£.51 33.53 42.52 46.71 44.23 68.20 -23.97 peak
5 1edse.eee 9.38 37.71 38.23 37.99 46.85 68.20 -21.35 peak
& 15728.000 11.46 48.83 48.57 38.76 50.48 74.88 -23.52 peak
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Mode:c; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5248 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1224.247 2.79 24.78 48.38 45,11 32.21 74.88 -41.79 peak
2 1634.543 3.88 26.48 48.59 44.97 33.86 68.20 -34.34 peak
3 3475.541 5.48 31.66 41.69 47.37 42.82 68.20 -25.38 peak
4 A4339.354 6£.42 33.38 42.42 A48.67 45.37 74.80 -28.62 peak
5 1edse.eee 9.38 37.71 38.23 38.12 46.98 6£8.20 -21.22 peak
& 15728.000 11.46 48.83 48.57 38.14 49.86 74.88 -24.14 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 5198 TX RSE
MNote : 5G WIFI 11AcC4@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1172.383 2.51 24.46 48.26 45.97 32.68 74.88 -41.32 peak
2 1697.129 3.38 26.66 48.63 45.25% 34.58 74.80 -39.42 peak
3 3318.471 5.94 31.42 41.54 47.49 43.31 68.20 -24.89 peak
4 A482.15%@ 6£.43 33.57 42.54 46,78 44,24 6£8.20 -23.96 peak
5 1e@3s@.ee0 9.81 37.75 38.18 38.30 47.48 £8.20 -28.72 peak
& 15576.000 12.86 48.74 48.58 38.8% 50.27 74.88 -23.73 peak
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Mode:c; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:Low

120 Level (dBuvim)
110
a0
T'D !_ ! |:|:I- T LI_I|_|L_!.!_II__|IJI_-|LI| IrlL I_-|:|:|__I|_|LI|.|I_!_I|_II_Ir
- —_— —_— —— . _— — E_ -
LS
50 3 #
1 2
30
10
0
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5198 TX RSE
MNote : 5G WIFI 11AcC4@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1271.123  2.82 24.98 48.34 45.86 33.24 68.20 -34.96 peak
2 1697.129 3.38 26.66 48.63 44.54 33.87 74.80 -48.13 peak
3 3223.928 5.46 31.27 41.44 47.21 42.58 68.20 -25.70 peak
4 A443 453 6£.55 33.58 42.51 48.21 45.75 68.20 -22.45 peak
5 1e@3s@.ee0 9.81 37.75 38.18 38.30 47.48 £8.20 -28.72 peak
& 15576.000 12.86 48.74 48.58 37.38 49.60 74.88 -24.48 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:High

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 5238 TX RSE
MNote : 5G WIFI 11AcC4@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1182.513 2.56 24.51 48.27 45.82 32.62 74.88 -41.38 peak
2 1583.3%2 2.96 26.18 48.56 45.71 34.29 74.80 -39.71 peak
3  3485.e81 5.46 31.68 41.78 46.83 42.27 68.20 -25.93 peak
4 A417.841  6.63 33.46 42.49 AT7.87 44,67 68.20 -23.53 peak
5 1eded.000 9.43 37.72 38.22 38.73 A47.66 B8.20 -28.54 peak
& 156906.000 11.52 48.82 48.58 37.83 48.79 74.88 -25.21 peak
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Mode:c; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:High

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5238 TX RSE
MNote : 5G WIFI 11AcC4@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1148.823 2.41 24.35 48.24 45,98 32.42 74.88 -41.58 peak
2 1677.821 3.23 26.58 4B.62 46.58 35.69 74.80 -38.31 peak
3 3485.929 5.59 31.56 41.e2 47.22 42.75 68.20 -25.45 peak
4 A45%6.315 6£.51 33.53 42.52 A47.52 45.84 6£8.20 -23.16 peak
5 1eded.000 9.43 37.72 38.22 38.87 A47.80 6£8.20 -28.48 peak
& 15696.000 11.52 48.82 48.58 38.81 49.77 74.88 -24.23 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11ac; bandwidth:80MHz; Channel:middle

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 5218 TX RSE
MNote : 5G WIFI 11AC88@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 1238.483 2.74 24.76 48.31 45.28 32.47 74.88 -41.53 peak
2  1687.347 3.27 26.62 4B.62 45.58 34.85 74.80 -39.15 peak
3 3186.869 5.24 31.21 41.48 47.26 42.31 68.20 -25.89 peak
4 A482.15%@ 6£.43 33.57 42.54 A47.1@ 44.56 68.20 -23.64 peak
5 1e42@.e00 9.54 37.73 38.28 37.8% 46.92 £8.20 -21.28 peak
& 15630.000 11.87 48.78 48.58 38.41 50.48 74.88 -23.52 peak
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Mode:c; Polarization:Vertical; Modulation:802.11ac; bandwidth:80MHz; Channel:middle

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5218 TX RSE
MNote : 5G WIFI 11AC88@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db
1 1145.5%87 2,39 24.34 48.24 45,76 32.25 74.88 -41.75 peak
2 1682.477 3.25 26.68 4B.62 45.58 34.73 7T4.80 -39.27 peak
3 3e42.846 4.62 38.97 41.25 47.84 42,18 68.20 -20.82 peak
4 A392.376 6.66 33.42 42,47 AT7.88 44.69 7T4.88 -29.31 peak
5 1e42@.e00 9.54 37.73 38.28 37.63 46.70 £8.20 -21.58 peak
& 15630.000 11.87 48.78 48.58 38.12 508.19 74.88 -23.81 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5260 TX RSE
MNote : 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1289.627 2.87 24,98 48.35 44.78 32.20 68.20 -36.88 peak
2 1697.129 3.3@ 26.066 48.63 46.13 35.46 74.80 -38.54 peak
3 3168.58@ 5.19 31.18 41.38 47.25 42.24 68.20 -25.96 peak
4 A485.899 6.67 33.44 42,48 46.76 44,39 B8.20 -23.81 peak
5 1g52@.@@0 9.45 37.78 38.25 38.23 47.13 68.20 -21.87 peak
& 15780.000 11.48 48.87 48.57 34.76 46.5%4 74,88 -27.46 peak
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Mode:d; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5260 TX RSE
MNote : 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1217.198 2.68 24.67 48.380 46.18 33.15 74.88 -48.85 peak
2 1692.231 3.28 26.64 48.63 45.53 34.82 74.80 -39.18 peak
3 3366.778 5.74 31.58 41.58 47.89 43.55 68.20 -24.65 peak
4 A417.841 6.63 33.46 42.49 A7.22 44,82 B8.20 -23.38 peak
5 1g52@.@@0 9.45 37.789 38.25 37.48 46.30 68.20 -21.90 peak
& 15780.000 11.48 48.87 48.57 35.58 47.36 74.88 -26.84 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:middle
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5380 TX RSE
MNote : 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1278.492 2.84 24,93 48.35 45.43 32.85 68.20 -35.35 peak
2 1e77.821 3.23 26.58 48.62 44.86 34.85 74.80 -39.95 peak
3 3465.51@ 5.49 31.65 41.e8 47.26 42.72 68.20 -25.48 peak
4 4392.376 b.66 33.42 42,47 46.85 44.46 T4.88 -29.54 peak
5 lgeBo.@@0 9,95 37.72 38.29 38.33 47.71 68.20 -20.49 peak
& 159@@.@00 12.1c 48.94 48.57 35.82 A47.55 74.88 -26.45 peak
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Mode:d; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:middle
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5380 TX RSE
MNote : 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 11%9.264 2.61 24.57 48.28 45.38 32.20 74.88 -41.88 peak
2 1634.543 3.88 26.40 48.59 46.89 34.98 68.20 -33.22 peak
3 3141.145 5.11 31.14 41.35 47.58 42.48 68.20 -25.72 peak
4 A417.841 6.63 33.46 42.49 46.97 44.57 B8.28 -23.63 peak
5 lgeBo.@@0 9,95 37.72 38.29 39.84 A48.42 68.20 -19.78 peak
& 159@g@.@00 12.16 48.94 48.57 34.26 46.79 74.88 -27.21 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5320 TX RSE
MNote : 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1289.627 2.87 24,98 48.35 44,91 32.41 68.20 -35.79 peak
2 1692.231 3.28 26.04 48.63 44.96 34.25 74.80 -39.75 peak
3 3386.297 5.66 31.53 41.68 4b6.06 42.25 68.20 -25.95 peak
4 A417.841 6.63 33.46 42.49 46.79 44,39 B8.28 -23.81 peak
5 leesde.@@0 9.95 37.73 38.31 38.39 47.76 74.88 -26.24 peak
& 159c@.@00 12.17 48.98 48.57 35.39 47.97 74.88 -26.83 peak
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Mode:d; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5320 TX RSE
MNote : 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1268.149 2.79 24,85 48.33 44.98 32.29 68.20 -35.91 peak
2 1653.55@ 3.15 26.48 48.00 45.490 34.43 68.20 -33.77 peak
3 3289.821 5.95 31.38 41.51 46.11 41.93 68.20 -26.27 peak
4 A438.e28 £.59 33.48 42.5%8 46.97 44.54 B8.28 -23.66 peak
5 leesde.@@0 9.95 37.73 38.31 38.26 47.63 74.88 -26.37 peak
& 159c@.@00 12.17 48.98 48.57 35.89 A7.67 74.88 -26.33 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5260 TX RSE
MNote : 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1289.627 2.87 24,98 48.35 45.69 33.19 68.20 -35.81 peak
2 1e77.821 3.23 26.58 48.62 46.82 35.21 74.80 -38.79 peak
3 3299.344 6.92 31.39 41.52 46.19 42.88 68.20 -26.12 peak
4 A4392.376 b.66 33.42 42,47 A7.87 44,68 T4.88 -29.32 peak
5 1g52@.@@0 9.45 37.78 38.25 38.11 47.81 68.20 -21.19 peak
& 15780.000 11.48 48.87 48.57 35.83 46.81 74.88 -27.19 peak
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Mode:d; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5260 TX RSE
MNote : 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1175.697 2.53 24.48 48.26 44.72 31.47 74.88 -42.53 peak
2 1692.231 3.28 26.04 48.63 45.23 34.52 74.80 -39.48 peak
3 3495.891 5.45 31.69 41.71 48.81 43.44 68.20 -24.76 peak
4 A45%6.315 6.51 33.53 42.52 A47.27 44.79 B8.28 -23.41 peak
5 1g52@.@@0 9.45 37.79 38.25 38.27 47.17 68.20 -21.83 peak
& 15780.000 11.48 48.87 48.57 35.5%6 47.34 74,88 -26.66 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:middle
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5380 TX RSE
MNote : 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1  1267.45%4  2.81 24.89 48.34 45.89 32.45 68.20 -35.75 peak
2 1456.881 2.72 25.64 48.48 47.82 34.99 74.80 -39.18 peak
3 3465.51@ 5.49 31.65 41.68 46.37 41.83 68.20 -26.37 peak
4 A367.858 B.56 33.37 42.45 46.84 43.52 7T4.88 -38.48 peak
5 lgeBo.@@0 9,95 37.72 38.29 38.68 48.06 68.20 -20.14 peak
& 159@g@.@00 12.1c 48.94 48.57 34.13 46.66 74.88 -27.34 peak
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Mode:d; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:middle
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5380 TX RSE
MNote : 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1  1268.149 2.79 24,85 48.33 45.84 32.95 68.20 -35.25 peak
2 1565.1%91 2.9 26.18 48.55 47.32 35.83 74.80 -38.17 peak
3 3299.344 6.92 31.39 41.52 46.45 42.34 68.20 -25.86 peak
4 A485.899 6.67 33.44 42,48 46.12 43,75 B8.20 -24.45 peak
5 lgeBo.@@0 9,95 37.72 38.29 38.66 48.84 68.20 -20.16 peak
& 159@@.000 12.1c 48.94 48.57 34.98 47.51 74.88 -26.49 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5320 TX RSE
MNote : 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 125%6.5%12 2.79 24.84 48.33 44,97 32.27 68.20 -35.93 peak
2 1ed4.819 3.11 26.44 48.68 45.73 34.68 68.20 -33.52 peak
3 3475.541 5.48 31.e6 41.69 47.11 42.56 68.20 -25.64 peak
4 A367.858 6.56 33.37 42,45 A47.41 44,89 7T4.88 -29.11 peak
5 leesde.@@0 9.95 37.73 38.31 37.67 47.84 74,88 -26.96 peak
& 159c@.@00 12.17 48.98 48.57 34.59 47,17 74.88 -26.83 peak
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Mode:d; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5320 TX RSE
MNote : 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1271.123  2.82 24,98 48.34 44,98 32.28 68.20 -35.92 peak
2 1e72.779 3.21 26.56 48.62 45.85 34.20 74.80 -39.80 peak
3 3299.344 6.82 31.39 41.52 46.49 42.38 68.20 -25.82 peak
4 A4495.125 £.39 33.59 42,55 A47.27 44.70 B8.28 -23.50 peak
5 leesde.@@0 9.95 37.73 38.31 38.38 47.75 74.88 -26.25 peak
& 159c@.@00 12.17 48.98 48.57 35.88 A47.66 74.88 -26.34 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5278 TX RSE
MNote : 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1217.198 2.68 24.67 48.380 46.21 33.26 74.88 -48.74 peak
2 1e87.347 3.27 26.62 48.62 46.190 35.37 74.80 -38.63 peak
3 3261.418 5.74 31.33 41.48 46.85 42.44 74,80 -31.56 peak
4 A367.858 6.56 33.37 42,45 A7.73 45.21 7T4.88 -28.79 peak
5 1es4@.@@e 9.57 37.71 38.26 39.38 48.32 68.20 -19.88 peak
& 158l1@.@00 11.55 48.89 48.57 34.93 46.80 74.88 -27.208 peak
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Mode:d; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5278 TX RSE
MNote : 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1le8.920 2.58 24.45 48.26 45.97 32.66 74.88 -41.34 peak
2 1e72.779 3.21 26.56 48.62 46.48 35.63 74.80 -38.37 peak
3 3495.891 5.45 31.69 41.71 47.42 42.85 68.20 -25.35 peak
4 A4379.899 bH.61 33.39 42,46 46.94 4448 T4.88 -29.52 peak
5 1es4@.@@e 9.57 37.71 38.26 38.86 A47.88 68.20 -21.12 peak
& 1581@.@00 11.55 48.89 48.57 35.63 47.50 74.88 -26.58 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:High
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Frequency (MHz)

Site : chamber
Condition: 3m HORIZOMTAL
Job No : PBed44ACR

Mode : 5318 TX RSE
Note : 5G WIFI 11n4@
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 13@8.85%8 2.98 25.83 48.36 44,31 31.88 74.88 -42.12 peak
2 16259.825 3.86 26.38 48.59 45.67 34.52 68.20 -33.68 peak
3 3878.229 4.85 31.83 41.29 47.74 42.33 68.20 -25.87 peak
4 4443 .453  £.55 33.580 42.51 48.82 45.56 68.20 -22.64 peak
5 lee20.000 9.95 37.72 38.38 39.23 48.60 74.880 -25.48 peak
& 15938.@00 12.17 48.9 48.57 35.74 A8.30 74.88 -25.78 peak
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Mode:d; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5310 TX RSE
MNote : 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1274.882 2,83 24,92 48.34 45,22 32.63 68.20 -35.57 peak
2  1ed48.778 3.13 26.46 48.68 4b6.76 35.75 68.20 -32.45 peak
3 3261.418 5.74 31.33 41.48 46.85 42.44 74,80 -31.56 peak
4 445%6.315 £.51 33.53 42.52 46.93 44.45 B8.28 -23.75 peak
5 les28.@00 9.95 37.72 38.38 38.15 47.52 74.88 -26.48 peak
& 15938.@00 12.17 48.9 48.57 36.83 48.59 74.88 -25.41 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5260 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1252.885 2.78 24,82 48.33 45.53 32.80 68.20 -35.48 peak
2 1634.543 3.88 26.48 48.59 45.71 34.60 68.20 -33.00 peak
3 3318.471 5.94 31.42 41.54 46.11 41.93 68.20 -26.27 peak
4 A483.15%@ 6.43 33.57 42.54 46.93 44.39 B8.28 -23.81 peak
5 1g52@.@@0 9.45 37.78 38.25 38.63 47.53 68.20 -20.67 peak
& 15780.000 11.48 48.87 48.57 35.13 46.91 74.88 -27.89 peak
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Mode:d; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5260 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1282.193 2.85 24.95 48.35 45.42 32.87 68.20 -35.33 peak
2  1634.543 3.88 26.48 48.59 44.93 33.82 68.20 -34.38 peak
3 3289.821 5.95 31.38 41.51 46.63 42.45 68.20 -25.75 peak
4 A483.15%@ 6.43 33.57 42.54 A47.84 44.50 B8.28 -23.70 peak
5 1g52@.@@0 9.45 37.78 38.25 37.81 46.71 68.20 -21.49 peak
& 15780.000 11.48 48.87 48.57 34.82 46,60 74.88 -27.48 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:middle
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Frequency (MHz)
Site : chamber

Condition: 3m HORIZOMTAL
Job No : PBed44ACR

Mode : 5388 TX RSE
Note : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1179.1ee 2.54 24.49 48.26 45.78 32.55 74.88 -41.45 peak
2 1435.189 2.59 25.56 48.46 46.32 34.81 74.80 -39.99 peak
3 3337.71@ 5.86 31.45 41.56 47.89 42.84 74.80 -31.16 peak
4 A489.214  6.47 33.55 42.53 46.68 44.17 B8.28 -24.83 peak
5 lgeBo.@@0 9.95 37.72 38.29 38.54 47,92 68.20 -28.28 peak
& 159@g@.@00 12.1c 48.94 48.57 35.48 48.81 74.88 -25.99 peak
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Mode:d; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:middle
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5380 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1217.198 2.68 24.67 48.380 44.9% 32.81 74.88 -41.99 peak
2 1e77.821 3.23 26.58 48.62 46.28 35.47 74.80 -38.53 peak
3 3278.858 5.81 31.35 41.49% 45.75 41.42 68.20 -26.78 peak
4 A4379.899 6.61 33.39 42,46 46.48 44.82 T4.88 -29.98 peak
5 lgego.@@e 9.95 37.72 38.29 38.25 47.63 68.20 -208.57 peak
& 159@@.@00 12.1c 48.94 48.57 35.37 47.99 74.88 -26.18 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5320 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 13@8.85%8 2.98 25.83 48.36 44.98 32.55 74.88 -41.45 peak
2 1574.265 2.96 26.14 48.55 45.49 34.84 74,80 -39.96 peak
3 3252.885 5.67 31.32 41.47 47.31 42.83 68.20 -25.37 peak
4 A438.628 £.59 33.48 42.5%8 47.44 A45.81 68.28 -23.19 peak
5 leede.@@0 9.95 37.73 38.31 37.52 46.89 74.88 -27.11 peak
& 159c@.@00 12.17 48.98 48.57 36.96 49.54 74,88 -24.46 peak
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Mode:d; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5320 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1  1268.149 2.79 24,85 48.33 45.73 33.84 68.20 -35.16 peak
2 1587.47¢ 2.99 25.83 48.51 46.56 34.87 74.80 -39.13 peak
3 3347.371 5.82 31.47 41.56 46.51 42.24 74,80 -31.76 peak
4 A443 453  £.55 33.580 42.51 A47.89 45.43 68.28 -22.77 peak
5 leesde.@@0 9.95 37.73 38.31 37.74 47,11 74.88 -26.89 peak
& 159c@.@00 12.17 48.98 48.57 37.81 49,59 74.88 -24.41 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5278 TX RSE
MNote : 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1263.796  2.80 24,87 48.33 46.24 33.58 68.20 -34.62 peak
2 1e77.821 3.23 26.58 48.62 44,93 34.12 74.80 -39.88 peak
3 3465.51@ 5.49 31.65 41.e8 47.89 42.55 68.20 -25.65 peak
4 A443 453  £.55 33.580 42.51 47.23 44.77 B8.28 -23.43 peak
5 1es4@.@@e 9.57 37.71 38.26 38.53 47.55 68.20 -28.865 peak
& 158l1@.@00 11.55 48.89 48.57 38.82 49.89 74.880 -24.11 peak
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Mode:d; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5278 TX RSE
MNote : 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 13@8.85%8 2,98 25.83 48.36 45.87 32.64 74.88 -41.36 peak
2 1697.129 3.3@ 26.66 48.63 45.77 35.190 74.80 -38.90 peak
3 3386.297 5.66 31.53 41.68 4b6.06 42.25 68.20 -25.95 peak
4 A485.899 6.67 33.44 42,48 46.68 44.31 B8.20 -23.89 peak
5 1es4@.@@e 9.57 37.71 38.26 38.36 47.38 68.20 -20.82 peak
& 1581@.@00 11.55 48.89 48.57 34.88 46.67 74.88 -27.33 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:High
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Frequency (MHz)

Site : chamber
Condition: 3m HORIZOMTAL
Job No : PBed44ACR

Mode : 5318 TX RSE
Note : 5G WIFI 11AC4e
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1271.123 2.82 24,98 48.34 45,39 32.77 68.20 -35.43 peak
2 1565.1%91 2.9 26.18 48.55 47.81 35.52 74.80 -38.48 peak
3 3261.418 5.74 31.33 41.48 46.92 42.51 74.80 -31.49 peak
4 A417.841 6.63 33.46 42.49 A4A7.88 44.68 B8.20 -23.52 peak
5 lee20.@00 9.95 37.72 38.380 38.68 47.97 74.88 -26.83 peak
& 15938.@00 12.17 48.9 48.57 35.41 A47.97 74.88 -26.83 peak
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Mode:d; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:High
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1000 1500 2000 5000 10000 18000
Frequency (MHz)

Site : chamber
Condition: 3m VERTICAL
Job No : PBed44ACR

Mode : 5318 TX RSE
Note : 5G WIFI 11AC4e
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1297.1@3 2.89 25.81 48.36 44.68 32.14 68.20 -36.86 peak
2 1e82.477 3.25 26.08 48.62 45.99 35.13 74.80 -38.87 peak
3 3485.e81 5.46 31.68 41.79 46.51 41.95 68.20 -26.25 peak
4 4443 .453  £.55 33.580 42.51 46.73 44.27 B8.28 -23.93 peak
5 les28.000 9.95 37.72 38.38 39.45 48,82 74.88 -25.18 peak
& 1593@.@00 12.17 4.9 48.57 35.17 A47.73 74.88 -26.27 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11ac; bandwidth:80MHz; Channel:middle

1 mLevel {dBuVimj}
110
a0
T'I} !_ ! |:|:I- 11 LI_I|_|L |I I__|IJ|_-|LI| IrlL I_-|:|:|__I|_|LI|.I I I_ll_lr
i — . L %
50 3 #
1 2
30
10
0
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5290 TX RSE
MNote : 5G WIFI 11ACE8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1213.677  2.67 24,65 48.29 47.37 34.48 74.88 -39.68 peak
2 1697.129 3.3@ 26.06 48.63 45.49 34.82 74.80 -39.18 peak
3 3289.821 5.95 31.38 41.51 46.41 42.23 68.20 -25.97 peak
4 A367.858 6.56 33.37 42,45 48,22 A5.70 7T4.88 -28.30 peak
5 lgss@.@@e 9.82 37.72 38.28 38.41 A7.67 68.20 -28.53 peak
& 15870.000 11.96 48.92 48.57 34.33 46.64 74,88 -27.36 peak
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Mode:d; Polarization:Vertical; Modulation:802.11ac; bandwidth:80MHz; Channel:middle
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5290 TX RSE
MNote : 5G WIFI 11ACE8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1172.383  2.51 24.46 48.26 46.93 33.64 74.88 -48.36 peak
2 1e72.779 3.21 26.56 48.62 45.57 34.72 74,80 -39.28 peak
3 3242.819 5.68 31.30 41.46 46.84 42.28 68.20 -25.92 peak
4 A417.841  6.63 33.46 42,49 A4A7.73 45.33 B8.280 -22.87 peak
5 lgss@.@@e 9.82 37.72 38.28 38.56 A47.82 68.20 -20.38 peak
& 15878.000 11.96 48.92 48.57 35.43 A47.74 74,88 -26.26 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5588 TX RSE
MNote : 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1268.149 2.79 24,85 48.33 44,9 32.27 68.20 -35.93 peak
2 1e77.821 3.23 26.58 48.62 45.35 34.54 74,80 -39.46 peak
3 3289.821 5.95 31.38 41.51 46.98 42.80 68.20 -25.48 peak
4 A438.628 £.59 33.48 42.5%8 47.31 44.88 68.20 -23.32 peak
5 1legee.eee 9.98 37.89 38.47 36.72 46.83 74.88 -27.97 peak
& Ilgheo.@@e 12,91 42.28 48.55 33.78 48.34 68.20 -19.86 peak
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Mode:e; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:Low

1 mLevel {dBuVimj}
110
a0
T'I} !_ ! |:|:I- IILI_I|_|L |I I__|IJ|_-|LI| IrlL I_-|:|:|__I|_|LI|.I Il_l r
50 ] - 3__4_' - L . T
9 2
30
10
0
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5588 TX RSE
MNote : 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1271.123 2.82 24,98 48.34 45.38 32.76 68.20 -35.44 peak
2 1587.975 2.95 26.20 48.56 46.12 34.71 74.80 -39.29 peak
3 3415.787 5.57 31.57 41.63 47.49 43.80 68.20 -25.20 peak
4 A367.858 6.56 33.37 42,45 A4A7.20 44.68 7T4.88 -29.32 peak
5 1legege.eee 9.98 37.89 38.47 39.12 48.43 74.88 -25.57 peak
& Ilgheo.@@e 12,91 42.280 48.55 33.52 48.88 68.20 -20.12 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:middle

1 mLevel {dBuVimj}
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5588 TX RSE
MNote : 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1282.193 2.85 24.95 48.35 45.13 32.58 68.20 -35.62 peak
2 1597.181 2.95 26.24 48.57 46.85 35.27 74.80 -38.73 peak
3 3495.891 5.45 31.69 41.71 46.01 42.84 68.20 -26.16 peak
4 445%6.315 £.51 33.53 42.52 46.88 44.40 B8.20 -23.80 peak
5 1lle@.@@0 18.25 37.83 38.54 37.24 46,78 74.88 -27.22 peak
& 16748.800 13.55 42.39 48.54 34.32 49,72 68.20 -18.48 peak
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Mode:e; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:middle
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5588 TX RSE
MNote : 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1285.984 .86 24,96 48.35 45.27 32.74 68.20 -35.46 peak
2  1653.550 .15 26.48 48.68 45.28 34.31 68.20 -33.89 peak
3 3196.894 27 31.23 41.41 47.45 42,54 68.28 -25.66 peak
4 4392.376 .Bb  33.42 42.47 47.88 44,61 7T4.88 -29.39 peak
5
&

[« IS R SRR L

11le6.000 18.25 37.83 38.54 37.84 47.38 74.88 -26.62 peak
le6748.000 13.55 42.39 48.54 35.35 58.75 68.20 -17.45 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:High

1 mLevel {dBuVimj}
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Frequency (MHz)

Site : chamber
Condition: 3m HORIZOMTAL
Job No : PBed44ACR

Mode : 5788 TX RSE
Note : 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1218.174 2.66 24.64 48.29 45,18 32.19 74.88 -41.81 peak
2 1782.842 3.3@ 26.68 48.63 46.85 36.80 74.00 -38.00 peak
3 3465.51@ 5.49 31.65 41.e8 46.87 42.33 68.20 -25.87 peak
4 A417.841  6.63 33.46 42.49 A7.57 45.17 B8.28 -23.83 peak
5 1l4ge.@ee 11.52 37.88 38.65 37.45 48.20 74.88 -25.80 peak
& 17lge@.@@0 13.23 42.66 48.53 33.93 49.29 68.20 -18.91 peak
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Mode:e; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:High

1 mLevel {dBuVimj}
110
a0
70 | |]J -.._._.'_!_ Il l__ll_]_“ FL J[I_J_'" LT
- —_— —_— —— L . —_— - _E_
- . " -
1112
30
10
0
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5788 TX RSE
MNote : 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1282.193 .85 24,95 48.35 45.93 33.38 68.20 -34.82 peak
2 1782.842 .38 26.68 48.63 45.71 35.86 74.88 -38.94 peak
3 3328.e77 .98 31.44 41.55 46.58 42.29 68.20 -25.91 peak
4 4392.376 .Bb  33.42 42.47 46.98 44,51 7T4.88 -29.49 peak
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1l4ge.@00 11.52 37.88 38.65 37.57 48,32 74.88 -25.68 peak
171ge@.000 13.23 42.66 48.53 34.32 49,68 68.20 -18.52 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5588 TX RSE
MNote : 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1289.627 2.87 24,98 48.35 45.24 32.74 68.20 -35.46 peak
2 1e82.477 3.25 26.08 48.62 45.35 34.58 74.80 -39.42 peak
3 3289.821 5.95 31.38 41.51 47.23 43.85 68.20 -25.15 peak
4 A417.841 6.63 33.46 42.49 A48.46 46.86 B8.20 -22.14 peak
5 1legee.eee 9.98 37.89 38.47 36.17 A45.48 74.88 -28.52 peak
& Ilgheo.@@e 12,91 42.28 48.55 35.74 58.30 68.20 -17.98 peak

Uniess otherwlse agreed in wrlting thls ducument is issued by the Company subject to its General Conditions of Service printed
at hitp://'www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

sub;ecl to Terms and Condmong for Electronlc ocuments at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer unl¥ to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,
or email: CN.Doccheck@sgs.com

1¢. | No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (B6-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn
HE - R - BEEREM10G—-S B HB4R: 518057 1 (86-755)26012053 f (86-755)26710504  sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 108 of 580

Mode:e; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5588 TX RSE
MNote : 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1293.35%9 2.88 25.88 48.36 45.19 32.71 68.20 -35.49 peak
2 1e63.137 3.18 26.52 48.81 45.84 34.93 74.80 -39.87 peak
3 3485.929 5.59 31.56 41.62 46.85 42.38 68.20 -25.82 peak
4 4238.3%96 6£.18 33.13 42.34 A47.37 44,34 T4.88 -29.66 peak
5 1legee.eee 9.98 37.88 38.47 38.88 47.31 74.88 -26.69 peak
& Ilgheo.@@e 12,91 42.280 48.55 34.87 A48.63 68.20 -19.57 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:middle
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5588 TX RSE
MNote : 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1165.5%46  2.48 24.43 48.25 45.82 32.48 74.88 -41.52 peak
2 1e77.821 3.23 26.58 48.62 44.98 34.17 74.80 -39.83 peak
3 3388.8%94 5.98 31.41 41.53 47.30 43.16 68.20 -25.84 peak
4 A483.15%0 6.43 33.57 42.54 A47.81 4447 B8.28 -23.73 peak
5 1lle@.@@0 18.25 37.83 38.54 36.64 46,18 74.88 -27.82 peak
& 16748.800 13.55 42.39 48.54 34.81 49.41 68.20 -18.79 peak
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Mode:e; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:middle
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5588 TX RSE
MNote : 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1282.193 2.85 24.95 48.35 45.37 32.82 68.20 -35.38 peak
2 1e82.477 3.25 26.08 48.62 46.13 35.36 74.80 -38.064 peak
3 3366.778 5.74 31.58 41.58 47.12 42.78 68.20 -25.42 peak
4 4341.886 6.46 33.33 42.43 46.71 44.87 7T4.88 -29.93 peak
5 1lle@.@00 18.25 37.83 38.54 37.88 47.34 74.88 -26.66 peak
& 16748.800 13.55 42.39 48.54 33.38 48.78 68.20 -19.42 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:High
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Frequency (MHz)

Site : chamber
Condition: 3m HORIZOMTAL
Job No : PBed44ACR

Mode : 5788 TX RSE
Note » 5G WIFI 11N28@
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1185.936  2.57 24.53 48.27 46.18 32.93 74.88 -41.87 peak
2 1692.231 3.28 26.64 48.63 45.15 34.44 74,80 -39.56 peak
3  3485.e81 5.46 31.68 41.79 46.30 41.74 68.20 -26.46 peak
4 A485.899 6.67 33.44 42,48 A8.87 A45.70 68.20 -22.50 peak
5 1l4ge.@ee 11.52 37.88 38.65 38.82 48.77 74.88 -25.23 peak
& 17lge@.@00 13.23 42.66 48.53 34.31 49,67 68.20 -18.53 peak
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Mode:e; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5788 TX RSE
MNote : 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1129.e72 2.32 24.26 48.22 46.18 32.5%4 74.88 -41.46 peak
2 1782.842 3.3@ 26.68 48.63 46.85 36.80 74.00 -38.00 peak
3 3299.344 6.92 31.39 41.52 47.89 42.98 68.20 -25.22 peak
4 A417.841 6.63 33.46 42.49 A7.22 44,82 B8.20 -23.38 peak
5 1l4ge.@@e 11.52 37.88 38.65 38.16 48.91 74.88 -25.89 peak
& 17lge.@@0 13.23 42.66 48.53 35.82 58.38 68.20 -17.82 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5518 TX RSE
MNote : 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1  1183.264 2.20 24,13 48.20 46.15 32.28 74.88 -41.72 peak
2 1692.231 3.28 26.64 48.63 45.31 34.60 74.80 -39.48 peak
3 3261.418 5.74 31.33 41.48 47.49 43.88 74.80 -308.92 peak
4 A417.841 6.63 33.46 42.49 46.96 44.56 B8.28 -23.864 peak
5 1le2e.@ee 9.97 37.89 38.48 36.89 46.18 74.88 -27.82 peak
& 1e530.000 13.80 42,22 48.55 33.89 A48.5%6 68.20 -19.84 peak
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Mode:e; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5518 TX RSE
MNote : 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1282.193 2.85 24.95 48.35 44,13 31.58 68.20 -36.62 peak
2 1782.842 3.3@ 26.68 48.63 45.16 34.51 74.80 -39.49 peak
3 3299.344 6.82 31.39 41.52 46.57 42.46 68.20 -25.74 peak
4 445%6.315 £.51 33.53 42.52 46.89 44.41 68.28 -23.79 peak
5 1le2e.@ee 9.97 37.88 38.48 37.38 46.59 74.88 -27.41 peak
& 1ge530.000 13.80 42,22 48.55 34.65 49,32 68.20 -18.88 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:middle
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5558 TX RSE
MNote : 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1224.247 2.78 24,78 48.380 46.36 33.46 74.88 -48.54 peak
2 1815.754 3.81 26.32 48.58 46.79 35.54 74.80 -38.46 peak
3 3261.418 5.74 31.33 41.48 46.86 41.85 74.80 -32.35 peak
4 4354.454  £.51 33.35 42.44 A47.54 44,96 T4.88 -29.84 peak
5 1llge.eee 9.92 37.82 38.52 37.24 46,46 74.88 -27.54 peak
& 1ee650.000 13.46 42,32 48.54 34.48 49,72 68.20 -18.48 peak
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Mode:e; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:middle
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5558 TX RSE
MNote : 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1  1i1e2.182 2.47 24.42 48.25 46.15 32.79 74.88 -41.21 peak
2 1551.e77 2.97 26.84 48.54 46.57 35.84 74.80 -38.96 peak
3 3495.891 5.45 31.69 41.71 47.50 42.93 68.20 -25.27 peak
4 A483.15%0 6.43 33.57 42.54 A47.15 44.61 68.28 -23.59 peak
5 1llege.eee 9.92 37.82 38.52 37.77 46.99 74.88 -27.81 peak
& 1lee658.000 13.46 42,32 48.54 34.88 58.84 68.20 -18.16 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:High
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1000 1500 2000 5000 10000 18000
Frequency (MHz)

Site : chamber
Condition: 3m HORIZOMTAL
Job No : PBed44ACR

Mode : 5678 TX RSE
Note : 5G WIFI 11n4@
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1278.492 2.84 24,93 48.35 45.86 32.48 68.20 -35.72 peak
2 1e86.441 2.97 26.28 48.57 46.83 34.71 74.80 -39.29 peak
3 3388.8%4 5.98 31.41 41.53 46.91 42.77 68.20 -25.43 peak
4 445%6.315 £.51 33.53 42.52 46.31 43.83 68.20 -24.37 peak
5 1i134@.@@0 11.83 37.87 38.62 37.64 A7.92 74,88 -26.88 peak
& 17@le.@@0 15.43 42.81 48.53 33.41 58.92 68.20 -17.28 peak
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Mode:e; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:High

1 mLevel {dBuVimj}
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5678 TX RSE
MNote : 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1199.726 2.63 24.59 48.28 45.280 32.14 74.88 -41.86 peak
2  1634.543 3.88 26.48 48.59 45.69 34.58 68.20 -33.62 peak
3 3285.345 5.32 31.24 41.42 47.50 42.64 68.20 -25.56 peak
4 4443 .453  £.55 33.580 42.51 48.06 45.60 68.20 -22.60 peak
5 1i134@.@@0 11.83 37.87 38.62 37.18 47.46 74.88 -26.54 peak
& 17ele.@@0 15.43 42.81 48.53 34.82 52.33 68.20 -15.87 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:Low

1 mLevel {dBuVimj}
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5588 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 13@8.85%8 2.98 25.83 48.36 45.84 33.41 74.88 -48.59 peak
2 1e72.779 3.21 26.56 48.62 46.25 35.40 74.80 -38.00 peak
3 3376.523 5.7@ 31.51 41.59 48.15 43.77 68.20 -24.43 peak
4 4354.454  £.51 33.35 42.44 47.51 44,93 T4.88 -29.87 peak
5 1leee.eee 9.98 37.889 38.47 37.87 46.38 74.88 -27.62 peak
& lghe@.@@e 12,91 42.28 48.55 34.24 A8.80 68.20 -19.48 peak
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Mode:e; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5588 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 13@8.85%8 2.98 25.83 48.36 45.47 33.84 74.88 -4B.96 peak
2 1592.571 2.95 26.22 48.57 46.78 35.38 74.80 -38.62 peak
3 3376.523 5.7@ 31.51 41.59 47.77 43.39 68.20 -24.81 peak
4 A438.e28 £.59 33.48 42.5%8 47.78 45.35 68.20 -22.85 peak
5 1legee.eee 9.98 37.89 38.47 36.85 46.16 74.88 -27.84 peak
& 1lgheo.@@0 12,91 42.28 48.55 34.83 48.59 68.20 -19.81 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:middle

1 mLevel {dBuVimj}
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5588 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1286.682 2.65 24.62 48.29 44,94 31,92 74.88 -42.88 peak
2 1858.337 3.l16 26.58 48.61 45.84 34.89 68.20 -33.51 peak
3  3388.8%94 5.98 31.41 41.53 45.82 41.68 68.20 -26.52 peak
4 A438.628 £.59 33.48 42.5%8 46.39 43.96 68.20 -24.24 peak
5 1lle@.@@0 18.25 37.83 38.54 37.97 47.51 74.88 -26.49 peak
& 16748.800 13.55 42.39 48.54 33.33 48.73 68.20 -19.47 peak

Uniess otherwlse agreed in wrlting thls ducument is issued by the Company subject to its General Conditions of Service printed
at hitp://'www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

sub;ecl to Terms and Condmong for Electronlc ocuments at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer unl¥ to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,
or email: CN.Doccheck@sgs.com

1¢. | No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (B6-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn
HE - R - BEEREM10G—-S B HB4R: 518057 1 (86-755)26012053 f (86-755)26710504  sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 122 of 580

Mode:e; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:middle

1 mLevel {dBuVimj}
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5588 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1285.984 .86 24,96 48.35 45.64 33.11 68.20 -35.89 peak
2 1697.129 .38 26.66 48.63 46.31 35.64 7T4.88 -38.36 peak
3 3261.418 74 31.33 41.48 47.35 42,94 7T4.88 -31.86 peak
4 A495.125 .39 33.59 42.55 47.78 45.13 68.20 -23.87 peak
5
&

[« IS R SRR L

11le6.000 18.25 37.83 38.54 38.17 47.71 74.88 -26.29 peak
1e6748.000 13.55 42.39 48.54 34.51 49,91 68.20 -18.29 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:High
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Frequency (MHz)

Site : chamber
Condition: 3m HORIZOMTAL
Job No : PBed44ACR

Mode : 5788 TX RSE
Note : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1249.269 2.77 24,81 48.32 45.83 33.89 68.20 -35.11 peak
2  1ed48.778 3.13 26.46 48.08 45.00 34.59 68.20 -33.61 peak
3 3289.821 5.95 31.38 41.51 46.18 42.80 68.20 -26.20 peak
4 A4e9.214 6.47 33.55 42.53 47.36 44.85 B8.28 -23.35 peak
5 1l4ge.@ee 11.52 37.88 38.65 37.87 47.82 74.88 -26.18 peak
& 17lg@.@@0 13.23 42.66 48.53 34.41 49,77 68.20 -18.43 peak
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Mode:e; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:High

1 mLevel {dBuVimj}
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Frequency (MHz)
Site : chamber

Condition: 3m VERTICAL
Job No : PBed44ACR

Mode : 5788 TX RSE
Note : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1252.885 2.78 24.82 48.33 44.94 32.21 68.20 -35.99 peak
2 1473.813 2.83 25.79 48.49 47.33 35.37 74.80 -38.63 peak
3 3357.8e1 5.78 31.48 41.57 46.11 41.80 74.80 -32.20 peak
4 4243 .e41  £.28 33.15 42.35 46.80 43.80 74.88 -38.20 peak
5 1l4ge.@ee 11.52 37.88 38.65 37.84 47,79 74.88 -26.21 peak
& 17lge@.@@0 13.23 42.66 48.53 33.75 49,11 68.20 -19.89 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5518 TX RSE
MNote : 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1285.984  2.86 24.96 48.35 45.19 32.66 68.20 -35.54 peak
2 1853.55@ 3.15 26.48 48.68 46.72 35.75 68.20 -32.45 peak
3 3435.5%9 5.54 31.68 41.65 46.53 42.82 68.20 -26.18 peak
4 A45%6.315 6.51 33.53 42.52 A47.27 44.79 B8.28 -23.41 peak
5 1le2e.@ee 9.97 37.88 38.48 37.74 47,83 74.88 -26.97 peak
& 1e530.000 13.80 42,22 48.55 35.81 49.68 68.20 -18.52 peak
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Mode:e; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:Low

1 mLevel {dBuVimj}
110
a0
T'I} !_ ! |:|:I- IILI_I|_|L |I I__|IJ|_-|LI| IrlL I_-|:|:|__I|_|LI|.I I I_l r
50 - — 3 ___1;_ - — 5 e
4 2
30
10
0
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5518 TX RSE
MNote : 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1132.248  2.34 24,27 48.22 45.88 32.19 74.88 -41.81 peak
2 1e87.347 3.27 26.62 48.62 45.18 34.45 74,80 -39.55 peak
3 3347.371 5.82 31.47 41.56 4b6.56 42.29 74.80 -31.71 peak
4 A438.628 £.59 33.48 42.5%8 47.12 44.69 B8.28 -23.51 peak
5 1le2e.@ee 9.97 37.88 38.48 37.71 47.80 74.88 -27.88 peak
& 1e530.000 13.80 42,22 48.55 33.89 A7.76 68.20 -20.44 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:middle
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5558 TX RSE
MNote : 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1297.1@3 2.89 25.81 48.36 46.81 33.55 68.20 -34.65 peak
2 1e87.347 3.27 26.62 48.02 44.45 33.72 74.80 -48.28 peak
3 3285.345 5.32 31.24 41.42 47.39 42.53 68.20 -25.67 peak
4 4392.376 b.66 33.42 42,47 A7.85 44.66 T4.88 -29.34 peak
5 1llege.eee 9,92 37.82 38.52 37.15 46.37 74.88 -27.63 peak
& 1le658.000 13.46 42,32 48.54 35.58 58.82 68.20 -17.38 peak
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Mode:e; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:middle
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5558 TX RSE
MNote : 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1175.697  2.53 24.48 48.26 45.41 32.16 74.88 -41.84 peak
2 1587.47¢ 2.99 25.83 48.51 46.19 34.580 74.80 -39.50 peak
3 3465.51@ 5.49 31.65 41.68 4b6.04 42.190 68.20 -26.10 peak
4 A45%6.315 6£.51 33.53 42.52 47.41 44,93 B8.28 -23.27 peak
5 1llege.eee 9.92 37.82 38.52 37.38 46.52 74.88 -27.48 peak
& 1e6508.000 13.46 42,32 48.54 34.28 49,52 68.20 -18.68 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5678 TX RSE
MNote : 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1282.193 2.85 24.95 48.35 44.23 31.68 68.20 -36.52 peak
2 1782.842 3.3@ 26.68 48.63 45.16 34.51 74.80 -39.49 peak
3 3299.344 6.92 31.39 41.52 46.37 42.26 68.20 -25.94 peak
4 A438.628 £.59 33.48 42.5%8 46.51 44.88 68.20 -24.12 peak
5 1134@.@@0 11.83 37.87 38.62 38.12 48.48 74.88 -25.68 peak
& 17ele.@@0 15.43 42.81 48.53 33.99 51.5%0 68.20 -16.78 peak
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Mode:e; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5678 TX RSE
MNote : 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1217.198 2.68 24.67 48.38 45.56 32.61 74.88 -41.39 peak
2  1625.825 3.86 26.38 48.59 46.18 35.83 68.20 -33.17 peak
3 3357.8e1 5.78 31.48 41.57 46.85 42.34 74,80 -31.66 peak
4 A485.899 6.67 33.44 42,48 AT7.83 A4A5.46 B8.20 -22.74 peak
5 1i134@.@@0 11.83 37.87 38.62 37.61 47.89 74.88 -26.11 peak
& 17ele.@@0 15.43 42.81 48.53 33.62 51.13 68.20 -17.87 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11ac; bandwidth:80MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5538 TX RSE
MNote : 5G WIFI 11ACE8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1271.123 2.82 24,98 48.34 45.42 32.80 68.20 -35.48 peak
2 1782.842 3.3@ 26.68 48.63 44.58 33.93 74.00 -48.87 peak
3 32808.326 5.88 31.36 41.590 46.82 41.76 68.20 -26.44 peak
4 4354.454 £.51 33.35 42.44 46.60 44.82 T4.88 -29.98 peak
5 1leso.@@0 9.94 37.81 38.58 38.26 47.51 74.88 -26.49 peak
& 1e598.@00 13.18 42.27 48.54 34.72 49,63 68.20 -18.57 peak
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Mode:e; Polarization:Vertical; Modulation:802.11ac; bandwidth:80MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5538 TX RSE
MNote : 5G WIFI 11ACE8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1268.149 2.79 24,85 48.33 46.97 34.28 68.20 -33.92 peak
2 1e82.477 3.25 26.08 48.62 44.89 34.12 74.80 -39.88 peak
3 3366.778 5.74 31.58 41.58 46.790 42.36 68.20 -25.84 peak
4 4495.125 £.39 33.59 42,55 48.81 45.44 £8.28 -22.76 peak
5 1leso.@@0 9.94 37.81 38.58 37.63 46.88 74.88 -27.12 peak
& 1ge598.@00 13.18 42.27 48.54 34.86 A48.97 68.20 -19.23 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11ac; bandwidth:80MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5610 TX RSE
MNote : 5G WIFI 11ACE8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1263.796  2.80 24,87 48.33 45.75 33.89 68.20 -35.11 peak
2 1516.219@ 2.98 25.87 48.52 45.36 33.69 74.00 -48.31 peak
3 3214.823 5.39 31.26 41.43 48.83 43.25 68.20 -24.95 peak
4 4354.454  £.51 33.35 42,44 47.39 44,81 7T4.88 -29.19 peak
5 1122@.@00 18.52 37.84 38.57 37.81 A47.48 74.88 -26.68 peak
& 1e830.000 13.25 42.47 48.54 34.53 49,71 68.20 -18.49 peak
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Mode:e; Polarization:Vertical; Modulation:802.11ac; bandwidth:80MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5610 TX RSE
MNote : 5G WIFI 11ACE8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1283.199 2.64 24.68 48.29 45.14 32.89 74.88 -41.91 peak
2 1583.3%2 2.9 26.18 48.56 46.190 34.68 74.80 -39.32 peak
3 3347.371 5.82 31.47 41.56 46.95 42.68 74.80 -31.32 peak
4 A483.15%@ 6.43 33.57 42.54 A47.14 44,680 B8.20 -23.60 peak
5 1122g.@00 18.52 37.84 38.57 37.88 47.59 74.88 -26.41 peak
& 1e830.000 13.25 42.47 48.54 34.48 A9.66 68.20 -18.54 peak
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Mode:f; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5745 TX RSE
MNote : 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1297.18@3 .89 25,81 48.36 44.93 32.47 68.20 -35.73 peak
2 1877.821 .23 26.58 48.62 46.23 35.42 74.88 -38.58 peak
3 3299.344 .82 31.39 41.52 47.43 43.32 68.20 -24.88 peak
4 A367.858 .56 33.37 42,45 47.28 44,76 T4.88 -29.24 peak
5
&

[s3 T R

1149@.000 18.99 37.98 38.69 37.63 47.83 74.88 -26.17 peak
17235.800 14,32 42,74 48.52 31.21 A47.75 68.20 -208.45 peak
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Mode:f; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5745 TX RSE
MNote : 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1132.248 340 24,27 48.22 46.38 32,77 74.88 -41.23 peak
2 1892.231 .28 26.64 48.63 47.91 36.38 74.88 -37.70 peak
3 3252.885 .67 31.32 41.47 46.69 42,21 68.20 -25.99 peak
4 4392.376 .Bb  33.42 42.47 46.48 44,89 T4.88 -29.91 peak
5
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1149@.000 18.99 37.98 38.69 35.98 46.190 74.88 -27.98 peak
17235.800 14,32 42,74 48.52 32.89 48.63 68.20 -19.57 peak
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Mode:f; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:middle
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5785 TX RSE
MNote : 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1249.269 A7 24,81 48.32 45,78 33.84  68.20 -35.16 peak
2 1e72.779 .21 26.56 48.62 45.54 34.69 74.88 -39.31 peak
3 3285.345 .32 31.24 41.42 46.79 41.93 68.20 -20.27 peak
4 A443 453 .55 33.58 42.51 46.71 44,25 68.20 -23.95 peak
5
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11576.000 18.66 37.87 38.72 37.28 47.81 74.88 -26.99 peak
17355.@00 13.87 42.81 48.52 38.65 46.81 68.20 -21.39 peak
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Mode:f; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:middle
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5785 TX RSE
MNote : 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 1238.483 40 24,76 48.31 45,96 33.15 74.88 -48.85 peak
2 1867.951 .28 26.54 48.61 45.32 34.45 74.88 -39.55 peak
3 3357.eel .78 31.48 41.57 4e.44 42,13 74.88 -31.87 peak
4 A438.628 .59 33.48 42.589 46.52 44,89 68.20 -24.11 peak
5
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11576.@00 18.66 37.87 38.72 36.63 46.44 74,88 -27.56 peak
17355.@00 13.87 42.81 48.52 31.28 47.36 68.20 -20.84 peak
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Mode:f; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5825 TX RSE
MNote : 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1238.483 2.74 24.76 48.31 45.75 32.94 74.88 -41.86 peak
2 1e72.779 3.21 26.56 48.62 46.12 35.27 74.80 -38.73 peak
3 3425.675 5.56 31.59 4l1.e4 46.73 42.24 68.20 -25.96 peak
4 A485.899 6.67 33.44 42,48 46.84 4447 B8.28 -23.73 peak
5 1lgk6.@@0 18.52 37.84 38.75 37.5%6 47.17 74.88 -26.83 peak
& 17475.@@0 13.18 42.89 48.52 31.82 47.37 68.20 -208.83 peak
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Mode:f; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : B8644CR
Mode : 5825 TX RSE
Note : 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m dB
1 1245.e63 2.76 24.79 48.32 45.89 32.32 68.20 -35.88 peak
2 1872.779 3.21 26.56 48.62 45.92 35.87 74.88 -38.93 peak
3 3396.898 5.82 31.54 41.61 47.69 43.24 68.20 -24.96 peak
4  4417.841 6.63 33.46 42.49 47.51 45.11 68.28 -23.89 peak
5 1lgh@.@@e 18.52 37.84 38.75 37.64 47.25 74.88 -26.75 peak
6 17475.@@0 13.18 42.89 48.52 38.89 46.44 68.28 -21.76 peak
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Mode:f; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:Low

1 mLevel {dBuVimj}
110
a0
T'I} !_ ! |:|:I- |ILI_I|_|L |I I__|IJ|_-|LI| IrlL I_-|:|:|__I|_|LI|.I I I_l r
i — . L — ¢
=
50/ 3 .\
1 2
30
10
0
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5745 TX RSE
MNote : 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1267.45%4 2.81 24.89 48.34 46.88 33.36 68.20 -34.84 peak
2 1e72.779 3.21 26.56 48.62 45.45 34.60 74.80 -39.48 peak
3 3337.71@ 5.86 31.45 41.56 46.44 42.19 74,80 -31.81 peak
4 A485.899 6.67 33.44 42,48 46.59 44,22 B8.28 -23.98 peak
5 114%@.@00 18.99 37.98 38.69 36.73 46.93 74.88 -27.87 peak
6 17235.@00 14,32 42.74 48.52 32.79 49,33 68.20 -18.87 peak
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Mode:f; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5745 TX RSE
MNote : 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1199.726 2.63 24.59 48.28 45.62 32.5%6 74.88 -41.44 peak
2 1692.231 3.28 26.64 48.63 45.37 34.66 74.80 -39.34 peak
3 3366.778 5.74 31.58 41.58 47.17 42.83 68.20 -25.37 peak
4 A489.214  6.47 33.55 42.53 46.58 44.87 B8.20 -24.13 peak
5 114%@.@00 18.99 37.98 38.69 36.76 46.96 74.88 -27.84 peak
6 17235.800 14.32 42.74 48.52 38.62 47.16 68.20 -21.84 peak
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Mode:f; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:middle
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5785 TX RSE
MNote : 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1282.193 2.85 24.95 48.35 45.27 32.72 68.20 -35.48 peak
2 1782.842 3.3@ 26.68 48.63 45.83 34.38 74.80 -39.62 peak
3 32808.326 5.88 31.36 41.590 46.82 41.76 68.20 -26.44 peak
4 A4392.376 b.66 33.42 42,47 AT7.27 44,88 7T4.88 -29.12 peak
5 1i1578.@00 18.66 37.87 38.72 36.28 46.89 74.88 -27.91 peak
& 17355.@@0 13.87 42.81 48.52 32.42 A8.58 68.20 -19.62 peak
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Mode:f; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:middle
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5785 TX RSE
MNote : 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1289.627 2.87 24,98 48.35 45.31 32.81 68.20 -35.39 peak
2 le@l.sed4 2.96 26.26 48.57 45.33 33.98 74.00 -48.92 peak
3 3252.885 5.67 31.32 41.47 46.83 42.35 68.20 -25.85 peak
4 A417.841 6.63 33.46 42,49 46.74 44,34 B8.28 -23.86 peak
5 1i1578.@00 18.e6 37.87 38.72 37.26 A7.87 74.88 -26.93 peak
& 17355.@@0 13.87 42.81 48.52 31.87 A47.23 68.20 -208.97 peak
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Mode:f; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5825 TX RSE
MNote : 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1297.1@3 2.89 25.81 48.36 45.33 32.87 68.20 -35.33 peak
2 1e72.779 3.21 26.56 48.62 45.53 34.68 74.80 -39.32 peak
3 3278.858 5.81 31.35 41.49 46.45 42.12 68.20 -26.08 peak
4 A417.841 6.63 33.46 42.49 46.53 44.13 68.28 -24.87 peak
5 1lgt@.@00 18.52 37.84 38.75 39.44 49,85 74.88 -24.95 peak
& 17475.800 13.18 42.89 48.52 31.45 47,80 68.20 -21.208 peak
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Mode:f; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : B8644CR
Mode : 5825 TX RSE
Note » 5G WIFI 11N28@
Cable Ant Preamp  Read Limit Ower
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m dB
1 1263.796 2.880 24.87 48.33 45.35 32.69 68.20 -35.51 peak
2 1853.5%%@ 3.15 26.48 48.60 45.36 34.39 68.20 -33.81 peak
3 33@8.894 5.98 31.41 41.53 46.18 42.84 68.20 -26.16 peak
4  4417.841 6.63 33.46 42.49 47.73 45.33 68.20 -22.87 peak
5 1lgh@.@@e 18.52 37.84 38.75 37.26 46.87 74.88 -27.13 peak
6 17475.@@0 13.18 42.89 48.52 31.85 46.60 ©68.20 -21.68 peak
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Mode:f; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5755 TX RSE
MNote : 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1285.984  2.86 24.96 48.35 47.81 34.48 68.20 -33.72 peak
2  1e67.951 3.20 26.54 48.61 45.59 34.72 74.80 -39.28 peak
3 3495.891 5.45 31.69 41.71 47.72 43.15 68.20 -25.85 peak
4 4392.376 b.66 33.42 42,47 46.97 44.58 7T4.88 -29.42 peak
5 1151@.@ee 18.89 37.98 38.69 37.52 A47.62 74.88 -26.38 peak
& 17265.800 14.47 42.76 48.52 31.17 A7.88 68.20 -28.32 peak
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Mode:f; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5755 TX RSE
MNote : 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1271.123 2.82 24,98 48.34 46.27 33.65 68.20 -34.55 peak
2 1853.55@ 3.15 26.48 48.68 45.83 34.86 68.20 -33.34 peak
3 3425.675 5.56 31.59 41.64 46.50 42.81 68.20 -26.19 peak
4 3834.438 6.67 32.38 42.82 47.84 44.87 7T4.88 -29.93 peak
5 1151@.@00 18.89 37.98 38.69 36.280 46.30 74.88 -27.78 peak
6 17265.800 14.47 42.76 48.52 31.55 48.26 68.20 -19.94 peak

Uniess otherwlse agreed in wrlting thls ducument is issued by the Company subject to its General Conditions of Service printed
at hitp://'www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

sub;ecl to Terms and Condlﬂong for Electronlc ocuments at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
=4 except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
o Foda ki - appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
fa Inspection & Testing Semces m results shown in this test report refer unl¥ to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,
or email: CN.Doccheck@sgs.com

1¢. | No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (B6-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn
HE - R - BEEREM10G—-S B HB4R: 518057 1 (86-755)26012053 f (86-755)26710504  sgs.china@sgs.com
1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 149 of 580

Mode:f; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5795 TX RSE
MNote : 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1268.149 2.79 24,85 48.33 45.72 33.83 68.20 -35.17 peak
2 1e72.779 3.21 26.56 48.62 45.78 34.93 74.80 -39.87 peak
3 3278.858 5.81 31.35 41.49% 46.46 42.13 68.20 -26.87 peak
4 A438.628 £.59 33.48 42.58 A47.63 45.20 B8.20 -23.80 peak
5 115%9@.@@0 18.59 37.86 38.73 36.55 46.27 74.88 -27.73 peak
& 17385.000 13.46 42.83 48.52 32.35 48.12 68.20 -20.88 peak
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Mode:f; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5795 TX RSE
MNote : 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 13@8.85%8 2.98 25.83 48.36 45.54 33.11 74.88 -48.89 peak
2 1ed44.819 3.11 26.44 48.68 45.82 34.57 68.20 -33.63 peak
3 3366.778 5.74 31.58 41.58 47.68 43.34 68.20 -24.86 peak
4 A417.841 6.63 33.46 42.49 46.84 4444 BB.28 -23.76 peak
5 115%9@.@@0 18.59 37.86 38.73 37.49 47.21 74.88 -26.79 peak
& 17385.000 13.46 42.83 48.52 31.55 47.32 68.20 -20.88 peak
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Mode:f; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:Low

1 mLevel {dBuVimj}
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5745 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1286.682 2.65 24.62 48.29 45.47 32.45 74.88 -41.55 peak
2 1e72.779 3.21 26.56 48.62 46.02 35.77 74.80 -38.23 peak
3 3495.891 5.45 31.69 41.71 46.89 42.32 68.20 -25.88 peak
4 A417.841  6.63 33.46 42.49 46.67 44,27 B8.28 -23.93 peak
5 114%@.@00 18.99 37.98 38.69 36.54 46.74 74.88 -27.26 peak
6 17235.@00 14.32 42.74 48.52 31.59 48.13 68.20 -20.87 peak
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Mode:f; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:Low
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Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5745 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1138.984  2.37 24,31 48.23 46.24 32.69 74.88 -41.31 peak
2 1634.543 3.88 26.40 48.59 46.89 34.98 68.20 -33.22 peak
3 3465.51@ 5.49 31.65 41.68 46.55 42.81 68.20 -26.19 peak
4 4181.768 6.18 33.84 42.31 48.69 45.52 7T4.88 -28.48 peak
5 114%@g.@00 18.99 37.98 38.69 36.85 47.85 74.88 -26.95 peak
& 17235.@00 14,32 42.74 48.52 31.54 A8.88 68.20 -20.12 peak
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Mode:f; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:middle
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Site : chamber
Condition: 3m HORIZONTAL
Job No : B8644CR
Mode : 5785 TX RSE
Note : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower
Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1152.148  2.42 24,37 48.24 45,54 32.89 74.88 -41.91 peak
2 1592.571 2.95 26.22 48.57 45.47 34.87 74.80 -39.93 peak
3 3485.929 5.59 31.56 41.62 46.54 42.87 68.20 -26.13 peak
4 A4379.899 6.61 33.39 42,46 46.67 44.21 T4.88 -29.79 peak
5 1i1578.@00 18.e6 37.87 38.72 37.22 A47.83 74.88 -26.97 peak
& 17355.@@0 13.87 42.81 48.52 38.89 47.85 68.20 -21.15 peak
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Mode:f; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:middle

1 mLevel {dBuVimj}
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5785 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 125%6.5%12 2.79 24,84 48.33 45.38 32.60 68.20 -35.68 peak
2  1634.543 3.88 26.48 48.59 46.24 35.13 68.20 -33.87 peak
3 3485.929 5.59 31.56 41.62 47.81 42.54 68.20 -25.66 peak
4 445%6.315 £.51 33.53 42.52 46.85 44.37 B8.20 -23.83 peak
5 11578.@00 18.e6 37.87 38.72 37.84 A7.65 T74.88 -26.35 peak
& 17355.@@0 13.87 42.81 48.52 38.49 46.65 68.20 -21.55 peak
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Mode:f; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5825 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1297.1@3 2.89 25.81 48.36 45.41 32,95 68.20 -35.25 peak
2 1597.181 2.95 26.24 48.57 45.85 34.27 74.80 -39.73 peak
3 3357.8e1 5.78 31.48 41.57 47.66 43.35 74.80 -38.65 peak
4 A438.e28 £.59 33.48 42.5%8 47.59 45.16 68.28 -23.84 peak
5 1lgh6.@@0 18.52 37.84 38.75 37.82 46.63 74.88 -27.37 peak
& 17475.@00 13.18 42.89 48.52 31.98 A47.45% 68.20 -28.75 peak
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Mode:f; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:High

1 mLevel {dBuVimj}
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5825 TX RSE
MNote : 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1293.35%9 2.88 25.88 48.36 44.39 31.91 68.20 -36.29 peak
2 1e77.821 3.23 26.58 48.62 45.91 35.1@ 74.80 -38.90 peak
3 3337.71@ 5.86 31.45 41.56 46.92 42.67 74.80 -31.33 peak
4 425%4.,921 £.22 33.17 42.36 46.89 43,92 7T4.88 -38.88 peak
5 1lgt@.@00 18.52 37.84 38.75 38.81 47.62 74.88 -26.38 peak
& 17475.@@0 13.18 42.89 48.52 32.81 A47.5%6 68.20 -20.64 peak

Uniess otherwlse agreed in wrlting thls ducument is issued by the Company subject to its General Conditions of Service printed
at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
sub;ecl to Terms and Condmong for Electronlc ocuments at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer unl¥ to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,
or email: CN.Doccheck@sgs.com

1¢. | No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (B6-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn
HE - R - BEEREM10G—-S B HB4R: 518057 1 (86-755)26012053 f (86-755)26710504  sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 157 of 580

Mode:f; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:Low

1 mLevel {dBuVimj}
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5755 TX RSE
MNote : 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1263.796  2.80 24,87 48.33 45.12 32.46 68.20 -35.74 peak
2 1e87.347 3.27 26.62 48.62 45.45 34.72 74,80 -39.28 peak
3 3435.5%9 5.54 31.68 41.65 4b6.56 42.85 68.20 -26.15 peak
4 A483.15%0 6.43 33.57 42.54 46.94 44,48 B8.28 -23.80 peak
5 1151@.@ee 18.89 37.98 38.69 37.18 47.28 74.88 -26.72 peak
& 17265.800 14.47 42.76 48.52 32.71 49,42 68.20 -18.78 peak
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Mode:f; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:Low

1 mLevel {dBuVimj}
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5755 TX RSE
MNote : 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1218.174 2.66 24.64 48.29 45.46 32.47 74.88 -41.53 peak
2  1e67.951 3.20 26.54 48.61 45.57 34.79 74.80 -39.30 peak
3 3465.51@ 5.49 31.65 41.68 46.50 41.96 68.20 -26.24 peak
4 A4392.376 b.66 33.42 42,47 A7.14 4475 T4.88 -29.25 peak
5 1151@.@e0 18.89 37.98 38.69 37.48 A47.58 74.88 -26.42 peak
& 17265.800 14.47 42.76 48.52 31.47 A48.18 68.20 -20.82 peak
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Mode:f; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:High

1 mLevel {dBuVimj}
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5795 TX RSE
MNote : 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 13@8.85%8 2.98 25.83 48.36 45.38 32.95 74.88 -41.85 peak
2 1538.281 2.97 25.98 48.53 46.33 34.75 74.80 -39.25 peak
3 3485.e81 5.46 31.68 41.79 47.81 43.85 68.20 -25.15 peak
4 4354.454  £.51 33.35 42.44 A47.52 44,94 T4.88 -29.86 peak
5 115%9@.@00 18.59 37.86 38.73 38.68 48.40 74.880 -25.68 peak
& 17385.000 13.46 42.83 48.52 31.24 47,81 68.20 -21.19 peak

Uniess otherwlse agreed in wrlting thls ducument is issued by the Company subject to its General Conditions of Service printed
at hitp://'www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

sub;ecl to Terms and Condmong for Electronlc ocuments at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer unl¥ to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,
or email: CN.Doccheck@sgs.com

1¢. | No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (B6-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn
HE - R - BEEREM10G—-S B HB4R: 518057 1 (86-755)26012053 f (86-755)26710504  sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 160 of 580

Mode:f; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5795 TX RSE
MNote : 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1145.5%87 2.39 24.34 48.24 45.39 31.88 74.88 -42.12 peak
2 1e77.821 3.23 26.58 48.62 45.19 34.38 74.80 -39.62 peak
3 3289.821 5.95 31.38 41.51 46.17 41.99 68.20 -26.21 peak
4 445%6.315 £.51 33.53 42.52 47.89 44.61 68.28 -23.59 peak
5 115%9@.@00 18.59 37.86 38.73 36.24 45,96 74.88 -28.84 peak
& 17385.800 13.46 42.83 48.52 32.52 48.29 68.20 -19.91 peak
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Mode:f; Polarization:Horizontal; Modulation:802.11ac; bandwidth:80MHz; Channel:middle

1 mLevel {dBuVimj}
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1000 1500 2000 5000 10000 18000
Frequency (MHz)

Site : chamber
Condition: 3m HORIZOMTAL
Job No : PBed44ACR

Mode : 5775 TX RSE
Note : 5G WIFI 11AC88
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1249.269 2.77 24,81 48.32 46.33 33.59 68.20 -34.61 peak
2 1697.129 3.3@ 26.06 48.63 46.32 35.85 74.80 -38.35 peak
3 3435.5%9 5.54 31.68 41.65 46.91 42.40 68.20 -25.80 peak
4 445%6.315 £.51 33.53 42.52 47.85 44.57 B8.28 -23.63 peak
5 1i155@.@ee 1e.74 37.88 38.71 37.83 47,74 74,88 -26.26 peak
& 17325.000 14.28 42.89 48.52 38.38 46.86 68.20 -21.34 peak
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Mode:f; Polarization:Vertical; Modulation:802.11ac; bandwidth:80MHz; Channel:middle

1 mLevel {dBuVimj}
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1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5775 TX RSE
MNote : 5G WIFI 11ACE8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 1148.823 2.41 24.35 48.24 47.36 33.88 74.880 -48.12 peak
2 1782.842 3.3@ 26.68 48.63 45.95 35.30 74.80 -38.70 peak
3 3347.371 5.82 31.47 41.56 46.54 42.27 74.80 -31.73 peak
4 A489.214  6.47 33.55 42.53 46.60 44.89 £8.20 -24.11 peak
5 1i155@.@ee 1e8.74 37.88 38.71 37.39 47,30 74.88 -26.78 peak
& 17325.000 14.28 42.80 48.52 38.72 A47.28 68.20 -20.92 peak
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7.11 Radiated Emissions which fall in the restricted bands

Test Requirement 47 CFR Part 15, Subpart C 15.209 & 15.407(b)

Test Method: KDB 789033 D02 11 G

Measurement Distance: 3m

Limit:

For transmitters All emissions outside of the 5.15-5.35 GHz band shall not exceed an e.i.r.p.

operating in the 5.15- of —27 dBm/MHz (68.2dBuV/m).
5.25 GHz band:

For transmitters All emissions outside of the 5.15-5.35 GHz band shall not exceed an e.i.r.p.
operating in the 5.25- of —27 dBm/MHz (68.2dBuV/m).
5.35 GHz band:

For transmitters All emissions outside of the 5.47-5.725 GHz band shall not exceed an
operating in the 5.47- e.i.r.p. of -27 dBm/MHz (68.2dBuV/m).
5.725 GHz band:

For transmitters (i) All emissions shall be limited to a level of —27 dBm/MHz (68.2dBuV/m) at
operating in the 5.725- | 75 MHz or more above or below the band edge increasing linearly to 10
5.85 GHz band: dBm/MHz (105.2dBuV/m) at 25 MHz above or below the band edge, and

from 25 MHz above or below the band edge increasing linearly to a level of
15.6 dBm/MHz (110.8dBuV/m) at 5 MHz above or below the band edge,
and from 5 MHz above or below the band edge increasing linearly to a level
of 27 dBm/MHz (122.2dBuV/m) at the band edge.

Frequency(MHz) Field strength(microvolts/meter) Measurement distance(meters)

0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

Remark: The emission limits shown in the above table are based on measurements employing a CISPR
quasi-peak detector except for the frequency bands 9-90kHz, 110-490kHz and above 1000 MHz. Radiated
emission limits in these three bands are based on measurements employing an average detector, the peak
field strength of any emission shall not exceed the maximum permitted average limits specified above by
more than 20 dB under any condition of modulation.
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7.11.1 E.U.T. Operation
Operating Environment:

Temperature:
Test mode:

R ikl =
> Inspection & Testing Services &

23.5°C Humidity: 56.3 % RH Atmospheric Pressure: 1020 mbar

c:TX mode (Band 1)_Keep the EUT in continuously transmitting mode with alll
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

d:TX mode (Band 2A)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

e:TX mode (Band 2C)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

f:TX mode (Band 3)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.
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7.11.2 Test Setup Diagram

0.6m Loop Antenna

3mo 10m
Antenna Tower

Turntable Ground Reference Plane

Test Receiver

T F

Below 30MHz 30MHz-1GHz

Test Receiver (=

Antenna Tower

Ground Reference Plane

TestReceiver | (= |

Above 1GHz
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7.11.3 Measurement Procedure and Data

a. For below 1GHz, the EUT was placed on the top of a rotating table 0.8 meters above the ground at
a 3 or 10 meter semi-anechoic chamber. The table was rotated 360 degrees to determine the position
of the highest radiation.

b. For above 1GHz, the EUT was placed on the top of a rotating table 1.5 meters above the ground at
a 3 meter fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

c. The EUT was set 3 or 10 meters away from the interference-receiving antenna, which was
mounted on the top of a variable-height antenna tower.

d. The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set
to make the measurement.

e. For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters (for the test frequency of below 30MHz, the antenna was
tuned to heights 1 meter) and the rotatable table was turned from 0 degrees to 360 degrees to find
the maximum reading.

f. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.

g. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing
could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that
did not have 10dB margin would be re-tested one by one using peak, quasi-peak or average method
as specified and then reported in a data sheet.

h. Test the EUT in the lowest channel, the middle channel, the Highest channel.

i. The radiation measurements are performed in X, Y, Z axis positioning for Transmitting mode, and
found the X axis positioning which it is the worst case.

j- Repeat above procedures until all frequencies measured was complete.

Remark:

1) For emission below 1GHz, through pre-scan found the worst case is the lowest channel. Only the
worst case is recorded in the report.

2) The field strength is calculated by adding the Antenna Factor, Cable Factor & Preamplifier. The
basic equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor — Preamplifier Factor

3) Scan from 9kHz to 25GHz, the disturbance above 18GHz and below 30MHz was very low. The
points marked on above plots are the highest emissions could be found when testing, so only above
points had been displayed. The amplitude of spurious emissions from the radiator which are
attenuated more than 20dB below the limit need not be reported.

4) For frequencies above 1GHz, the field strength limits are based on average limits. However, the
peak field strength of any emission shall not exceed the maximum permitted average limits specified
above by more than 20 dB under any condition of modulation. For the emissions whose peak level is
lower than the average limit, only the peak measurement is shown in the report.

5) Pretest the EUT at antenna 1 and antenna 2, found the antenna 1 which is worst case for 802.11a
mode, Pretest the EUT at antenna 1, antenna 2 and MIMO mode, found the MIMO mode which is
worst case for 802.11n/ac mode; So, Only the worst test data is recorded in the report.
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Mode:c; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)

Site : chamber
Condition: 3m HORIZONTAL
Job MNo : PBe44ACR

Mode : 51808 Band edge
: 5G WIFI 11A
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

5118.553 ©.81 34.38 42.82 57.98 56.19 74.80@ -17.81 peak
5145.988 ©.81 34.32 42.79% 56.91 55.25 74.80 -18.75 peak
* 5186.800 6.81 34,35 42.77 188.22 98.61 68.20 308.41 peak

1
2
3
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Mode:c; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
110
9{} /_"'-._hr
70
50 1 b _#r;fuﬁ \\mh
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5100 5110 5120 5150 5200
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 51808 Band edge
: 56 WIFI 11A
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5121.336 6.81 34.38 42.81 48.88 47.18 54.80 -6.82 Average
2 5145.980 e6.81 34.32 42.79 48.80 47.14 54.880 -6.86 Average
3 518@.e00 e©.81 34.35 42.77 94.72 93.11 ------ ------ Average
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Mode:c; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:Low
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Mode : 51808 Band edge
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Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5141.165 6.81 34.32 42.88 58.35 56.68 74.80 -17.32 Peak
2 5145.980 e6.81 34.32 42.79 57.29 55.63 74.80 -18.37 Peak
3 * 5180.000 e©.81 34.35 42.77 9598.82 9%6.41 68.20 28.21 Peak
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Mode:c; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:Low
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Mode : 51808 Band edge
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Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5139%.867 ©.81 34.32 42.890 48.87 47.20 54.88 -6.80 Average
2 5145.980 6.81 34.32 42.79 48.68 47.82 54.88 -6.98 Average
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Mode:c; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
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Site : chamber
Condition: 3m HORIZONTAL
Job No : B86d44CR
Mode : 5248 Band edge
» 5G WIFI 11A
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5248.000 6.91 34.48 42.73 180.47 99.85 68.20 30.85 peak
2 5358.820 7.98 34.48 42.66 55.69 54.59 74.80 -19.41 peak
3 5356.5%6 7.98 34.49 42,65 57.39 56.31 74.80 -17.69 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:High
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Mode : 5248 Band edge
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Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 5248.000 6.91 34.48 42.73 94.5%8 93.16 ------ ------ Average
2 53%8.020 7.08 34.48 42.66 47.83 46.73 54.88 -7.27 Average
3 5359.71e 7.88 34.49 42,65 47.84 46,76 54.88 -7.24 Average
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Mode:c; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:High
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Site : chamber
Condition: 3m VERTICAL
Job No : B86d44CR
Mode : 5248 Band edge
» 5G WIFI 11A
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5248.000 6.91 34.48 42.73 98.24 96.82 68.20 28.62 Peak
2 5358.820 7.98 34.48 42.66 55.96 54.86 74.80 -19.14 Peak
3 53559.149 7.88 34.49 42,685 57.41 56.33 7T4.80 -17.67 Peak
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Mode:c; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:High
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Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5248.800 6.91 34.48 42.73 92.71 91.29 ------ ------ Average
2 5358.820 7.98 34.48 42.e6 47.76 46.66 54.880 -7.34 Average
3 5357.73@ 7.98 34.49 42,65 47.82 46.74 54.88 -7.26 Average
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Mode:c; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:Low
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Mode : 51808 Band edge
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Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5144.181 6.81 34.32 42.88 59.51 57.84 74.80 -16.16 peak
2 5145.980 e6.81 34.32 42,79 58.9% 57.29 74.80 -16.71 peak
3 * 5180.000 e©.81 34.35 42.77 98.18 956.57 68.20 28.37 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:Low
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Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 51808 Band edge
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Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5144.368 6.81 34.32 42.88 49.39 47.72 54.88 -6.28 Average
2 5145.980 e6.81 34.32 42.79 45,33 47.67 54.88 -6.33 Average
3 518@.e00 ©.81 34.35 42.77 92.48 98.79 ------ ------ Average
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Mode:c; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:Low
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Mode : 51808 Band edge
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Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5125.515 6.81 34.38 42.81 59.87 57.37 74.80 -16.63 Peak
2 5145.980 e6.81 34.32 42.79 57.23 55.57 74.80 -18.43 Peak
3 * 5180.800 ©.81 34.35 42.77 954.14 52,53 68.20 24.33 Peak
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Mode:c; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:Low
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Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 51808 Band edge
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Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5125.117 6.81 34.38 42.81 49.22 47.52 54.88 -6.48 Average
2 5145.980 e6.81 34.32 42.79 45,16 47.580 54.88 -6.58 Average
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Uniess otherwlse agreed in wrlting this document Is issued by the Company subject to its General Conditions of Service printed
le at hitp://'www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

sub;ecl to Terms and Condmong for Electronic Documents at hitp:/fwww.sgs.com/en/Terms-an -Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer unl¥ to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,
or email: CN.Doccheck@sgs.com

No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (B6-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

@ BRENEIE o

f Inspection & Testing Services :;?

HE - R - BEEREM10G—-S B BB4: 518057 1 (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
T
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 179 of 580

Mode:c; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:High
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Site : chamber
Condition: 3m HORIZONTAL
Job No : B86d44CR
Mode : 5248 Band edge
: 5G WIFI 11N28
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5248.000 6.91 34.48 42.73 97.85 96.43 68.20 28.23 peak
2 5358.820 7.98 34.48 42.66 55.79 54.69 74.80 -19.31 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:High
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Site : chamber
Condition: 3m HORIZONTAL
Job No : Be644CR
Mode : 5248 Band edge
: 5G WIFI 11nN2@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 5248.000 6.91 34.48 42.73 91.67 98.25 ------ ------ Average
2 53%8.020 7.08 34.48 42.66 48.82 46,92 54.88 -7.88 Average
3 5359.71e 7.88 34.49 42,65 48.186 47.82 54.88 -6.98 Average
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Mode:c; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:High
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Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5248 Band edge
: 56 WIFI 11mn2@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5248.800 6.91 34.48 42.73 93.19 91.77 68.20 23.57 Peak
2 5358.820 7.98 34.48 42.66 55.49 54.39 74.80 -19.61 Peak
3 5358.449 7.98 34.49 42,85 57.8% 55.97 74.80 -18.83 Peak
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Mode:c; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:High
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Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5248 Band edge
: 56 WIFI 11mn2@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5248.800 6.91 34.48 42.73 86.50 85.88 ------ ------ Average
2 5358.820 7.98 34.48 42.66 48.83 46.93 54.80 -7.87 Average
3 53559.149 7.88 34.49 42,65 48.86 46.98 54.80 -7.92 Average
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Mode:c; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
S5ite : chamber
Condition: 3m HORIZONTAL
Job No : B8644CR
Mode : 5198 Band edge
: 5G WIFI 11N4@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5136.543 6.81 34.31 42.88 58.56 56.88 74.80 -17.12 peak
2 5145.980 e6.81 34.32 42.79 57.48 55.74 7T4.80 -18.26 peak
3 ¥ 51%@.800 ©.81 34.36 42.77 594.81 952.41 68.20 24.21 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:Low

120 Level (dBuvim)
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Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 5198 Band edge
: 56 WIFI 11mn4@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5149%,222 6.81 34.32 42.79 49.38 47.64 54.88 -6.36 Average
2 5145.980 e6.81 34.32 42.79 45,31 47.65 54.88 -6.35 Average
3 51%@.e0@ e©.81 234.36 42.77 87.56 85.96 ------ ------ Average
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Mode:c; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:Low

120 Level (dBuvim)
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Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5198 Band edge
: 56 WIFI 11mn4@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5133.200 6.81 34.31 42.88 58.59 56.91 74.80 -17.89 Peak
2 5145.980 e6.81 34.32 42.79 56.78 55.84 7T4.80 -18.96 Peak
3 ¥ 51%@.800 ©.81 34.36 42.77 91.97 50.37 68.20 22.17 Peak
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Mode:c; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber

Condition: 3m VERTICAL
Job MNo : PBe44ACR

Mode : 5198 Band edge
: 5G WIFI 11n4e
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5149%,222 6.81 34.32 42.79 49,88 47.42 54.88 -6.58 Average
2 5145.980 6.81 34.32 42.79 45,32 47.66 54.88 -6.34 Average
3 51%@.e0@ e6.81 234.36 42.77 86.7% 85.15 ------ ------ Average
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Mode:c; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:High

120 Level (dBuvim)
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Site : chamber
Condition: 3m HORIZONTAL
Job MNo : PBe44ACR

Mode : 5238 Band edge
: 5G WIFI 11n4e
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5238.000 6.89 34.39 42.74 95.29 93.83 68.20 25.63 peak
2 5358.820 7.98 34.48 42.66 56.88 55.79 74.80 -18.30 peak
3 5357.564 7.88 34.49 42,685 58.24 57.16 74.80 -16.84 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:High

120 Level (dBuvim)
110
a0 )
-
7o
50 —-'/II \\-— — 2 3
30
10
0
5200 5220 5250 5360
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 5238 Band edge
: 56 WIFI 11mn4@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5238.000 6.89 34.39 42.74 88.76 87.3@ ------ ------ Average
2 5358.820 7.98 34.48 42.e6 48.53 47.43 54.88 -6.57 Average
3 53559.513 7.88 34.49 42,65 48.61 47.53 54.88 -6.47 Average
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Mode:c; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:High
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Frequency (MHz)
S5ite : chamber
Condition: 3m VERTICAL
Job Mo : e8cd44CR
Mode : 5238 Band edge
: 5G WIFI 11n4@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5238.000 6.89 34.39 42.74 95.38 93.84 68.20 25.64 Peak
2 5358.820 7.98 34.48 42.66 56.62 55.52 74.80 -18.48 Peak
3 5353.e69 7.98 34.49 42,685 57.78 56.62 7T4.80 -17.38 Peak
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Mode:c; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:High

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5238 Band edge
: 56 WIFI 11mn4@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5238.000 6.89 34.39 42.74 88.74 87.28 ------ ------ Average
2 5358.820 7.98 34.48 42.66 48.48 47.30 54.88 -6.7@ Average
3 5353.820 7.98 34.49 42,65 48.48 47.32 54.88 -6.68 Average
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Mode:c; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job Mo : e8cd44CR
Mode : 51808 Band edge
: 5G WIFI 11AC2@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5135.377 6.81 34.31 42.88 59.81 58.13 74.80 -15.87 peak
2 5145.980 e6.81 34.32 42.79 56.89 55.23 74.80 -18.77 peak
3 * 5180.800 e©.81 34.35 42.77 97.63 956.82 68.20 27.82 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 51808 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5122.431 6.81 34.38 42.81 49.11 47.41 54.88 -6.59 Average
2 5145.980 e6.81 34.32 42.79 48.99 47.33 54.88 -6.67 Average
3 515@.e00 ©.81 234.35 42.77 98.86 89.25 ------ ------ Average
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Mode:c; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : B86d44CR
Mode : 51808 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

5114.976 ©.81 34.38 42.82 58.42 56.71 74.88 -17.29 Peak
5145.988 e©.81 34.32 42.79% 58.18 56.52 74.80 -17.48 Peak
* 5188.800 6.81 34,35 42.77 97.44 95.83 68.20 27.63 Peak
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Mode:c; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 51808 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5145.259 6.81 34.32 42.89 49.13 47.46 54.88 -6.54 Average
2 5145.980 6.81 34.32 42.79 48.98 47.32 54.88 -6.68 Average
3 518@.e00 ©.81 34.35 42.77 91.37 89.76 ------ ------ Average
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Mode:c; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : B86d44CR
Mode : 5248 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5248.000 6.91 34.48 42.73 96.97 95.55 68.20 27.35 peak
2 5358.820 7.98 34.48 42,66 56.23 55.13 74.80 -18.87 peak
3 5354.8% 7.98 34.49 42,65 57.89 56.81 74.80 -17.99 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : Be644CR
Mode : 5248 Band edge
: 5G WIFI 11AC2@8
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 5248.000 6.91 34.48 42.73 98.32 B88.99 ------ ------ Average
2 53%8.020 7F.08 34.48 42.66 48.89 46,99 54.88 -7.81 Average
3 5358.1%¢ 7.88 34.49 42,65 48.26 47.18 54.88 -6.82 Average
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Mode:c; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : B86d44CR
Mode : 5248 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5248.000 6.91 34.48 42.73 96.78 95.36 68.20 27.16 Peak
2 5358.820 7.98 34.48 42,66 55.82 54.72 7T4.88 -19.28 Peak
3 5354.8% 7.98 34.49 42,85 57.44 56.36 74.80 -17.64 Peak
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Mode:c; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : Be644CR
Mode : 5248 Band edge
: 5G WIFI 11AC2@8
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 5248.000 6.91 34.48 42.73 98.62 B89.20 ------ ------ Average
2 53%8.020 7F.08 34.48 42.66 48.89 46,99 54.88 -7.81 Average
3 5351.49% 7.88 34.49 42,65 48.20 47.12 54.88 -6.88 Average
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Mode:c; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:Low
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Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 5198 Band edge
: 5G WIFI 11AcC4@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5116.395 6.81 34.38 42.82 58.65 56.94 74.80 -17.86 peak
2 5145.980 e6.81 34.32 42.79 58.20 56.54 74.80 -17.46 peak
3 ¥ 51%@.800 ©.81 34.36 42.77 93.48 91.88 68.20 23.68 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job Mo : @ecd44CR
Mode : 5198 Band edge
: 5G WIFI 11AcC4@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5148.743 6.81 34.32 42.79 49.38 47.64 54.88 -6.36 Average
2 5145.980 e6.81 34.32 42.79 49,29 47.63 54.88 -6.37 Average
3 51%@.e00 ©.81 34.36 42.77 87.97 85.47 ------ ------ Average

Uniess otherwlse agreed in wrlting thls ducument is issued by the Company subject to its General Conditions of Service printed
at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
sub;ecl to Terms and Condmong for Electronlc ocuments at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole rasponsmllléi is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
=4 except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
¢ Foda ki - appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

‘( A lnspecl\nﬁ & Testing Services .. m results shown in this test report refer unl¥ to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,

or email: CN.Doccheck@sgs.com

No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (B6-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

HE - R - BEEREM10G—-S B BB4: 518057 1 (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
T
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 201 of 580

Mode:c; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:Low

120 Level (dBuvim)
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Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5198 Band edge
: 5G WIFI 11AcC4@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5182.%96 6.81 34.29 42.83 58.87 57.14 74.80 -16.86 Peak
2 5145.980 e6.81 34.32 42.79 57.21 55.55 74.8@ -18.45 Peak
3 ¥ 51%@.800 ©.81 34.36 42.77 93.26 91.66 68.20 23.46 Peak
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Mode:c; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber

Condition: 3m VERTICAL
Job MNo : PBe44ACR

Mode : 5198 Band edge
: 5G WIFI 11AC48
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5146.788 ©.81 34.32 42.80 49.88 47.41 54.88 -6.59 Average
2 5145.980 e6.81 34.32 42.79 459,11 47.45 54.88 -6.55 Average
3 51%@.e0@ o6.81 234.36 42.77 86.61 85.81 ------ ------ Average
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Mode:c; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:High

120 Level (dBuvim)

110

70 [

LM.:. [T | CWTT R PR N T T | |JJ.|.j| [TIET]
Hir o L b el 5

10

5200 5220 5250 5360
Frequency (MHz)

Site : chamber
Condition: 3m HORIZONTAL
Job MNo : PBe44ACR

Mode : 5238 Band edge
: 5G WIFI 11AC48
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5238.000 6.89 34.39 42.74 93.73 92.27 68.20 24.87 peak
2 5358.820 7.98 34.48 42,66 55.82 54.72 7T4.88 -19.28 peak
3 5351.e73 7.98 34.48 42.65 57.8% 55.96 74.80 -18.84 peak
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Mode:c; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:High

120 Level (dBuvim)
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Frequency (MHz)

Site : chamber
Condition: 3m HORIZONTAL
Job MNo : PBe44ACR

Mode : 5238 Band edge
: 5G WIFI 11AC48
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5238.000 6.89 34.39 42.74 87.97 85.61 ------ ------ Average
2 5358.820 7.98 34.48 42.66 48.81 46.91 54.80 -7.89 Average
3 5356.5%@ 7.98 34.49 42,65 48.83 46.95 54.80 -7.85 Average
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Mode:c; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:High
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Site : chamber
Condition: 3m VERTICAL
Job Mo : @ecd44CR
Mode : 5238 Band edge
: 5G WIFI 11AcC4@
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5238.000 6.89 34.39 42.74 94.54 93.88 68.20 24.88 Peak
2 5358.820 7.98 34.48 42.66 56.84 54.94 74,80 -19.86 Peak
3 5358.749 7.88 34.48 42,685 57.22 56.13 74.8@ -17.87 Peak
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Mode:c; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:High

Level (dBuVim)
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : B86d44CR
Mode : 5238 Band edge
: 5G WIFI 11AC48
Cable Ant Preamp  Read Limit  Over

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 5238.000 6.89 34.39 42.74 87.53 86.87 ------ ------ Average
2 5358.820 7.98 34.48 42.e6 47.96 46.86 54.880 -7.14 Average
3 5358.587 7.98 34.48 42.65 48.84 46.95 54.80 -7.85 Average
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Mode:c; Polarization: Horizontal; Modulation:802.11ac; bandwidth:80MHz; Channel:Middle
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZOMTAL
Job No : @8644CR
Mode : 5210 Band edge
: 5G WIFI 11ACE8
Cable Ant Preamp  Read Limit  Owver

Freq Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m dB

5128.837 6.81 34.38 42.81 53.87 57.17 74.88 -16.83 peak
* 521e.888 6.834 34.37 42,75 98.78 89.24 63.20 21.84 peak
5355.737 7.88 34.49 42.65 57.89 56.81 74.88 -17.99 peak

1
2
3
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Mode:c; Polarization: Horizontal; Modulation:802.11ac; bandwidth:80MHz; Channel:Middle
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Frequency (MHz)

Site : chamber
Condition: 3m HORIZONTAL
Job Mo : B0644CR

Mode : 5210 Band edge
: 5G WIFI 11ACEe
Cable Ant Preamp  Read Limit  Owver

Freq Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m dB

1 5148.667 6.81 34.32 42,79 58.88 43.42 54.88 -5.58 Average
2 5219.ee8 6.84 34,37 42,75 B84.48 82.86 ------ ------ Average
3 5353.341 7.88 34.49 42,65 47.97 46.89 54.88 -7.11 Average

Uniess otherwlse agreed in wrlting thls ducument is issued by the Company subject to its General Conditions of Service printed
at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
sub;ecl to Terms and Condmong for Electronlc ocuments at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole rasponsmllléi is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
=4 except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
¢ Foda ki - appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

‘( A lnspecl\nﬁ & Testing Services .. m results shown in this test report refer unl¥ to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,

or email: CN.Doccheck@sgs.com

No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (B6-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

HE - R - BEEREM10G—-S B BB4: 518057 1 (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
T
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 209 of 580

Mode:c; Polarization:Vertical; Modulation:802.11ac; bandwidth:80MHz; Channel:Middle
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : @8644CR
Mode : 5210 Band edge
: 5G WIFI 11ACE8
Cable Ant Preamp  Read Limit  Owver

Freq Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m dB

5129.246 6.81 34.31 42.81 53.98 57.21 74.88 -16.79 Peak
* 5219.888 6.834 34.37 42.75 98.99 89.45 63.20 21.25 Peak
5354.938 7.88 34.49 42,65 57.88 56.880 74.88 -18.88 Peak
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Mode:c; Polarization:Vertical; Modulation:802.11ac; bandwidth:80MHz; Channel:Middle

1 mLml (dBuVim)
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5100 5150 5200 5360
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : @8644CR
Mode : 5210 Band edge
: 5G WIFI 11ACE8
Cable Ant Preamp  Read Limit  Owver

Freq Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m dB

1 5149.947 6.81 34.32 42,79 58.87 43.41 54.88 -5.59 Average
2  521e.ee8 6.84 34,37 42,75 85.27 83.73 ------ ------ Average
3 5353.934 7.88 34.49 42,65 47.97 46.89 54.88 -7.11 Average
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Mode:d; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:Low

1 mLevel {dBuVimj}
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5260 Band edge
: 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5122.338 6.81 34.38 42.81 59.26 57.56 74.00 -16.44 peak
2 5145.%80 6.81 34,32 42.79 57.58 55.92 74.80 -18.88 peak
3 * 5260.000 6.96 34.41 42,72 188.95 99.60 68.20 31.48 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:Low

1 mLevel {dBuVimj}
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5100 5120 5150 5200 5280
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5260 Band edge
: 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5113.187 6.81 34.29 42.82 49.49 47.77 54.88 -6.23 Average
2 5145.%89 6.81 34.32 42.79 49.36 47.78 54.88 -6.30 Average
3 5260.800 6.9 34.41 42,72 94,15 92.89 ------ ------ Average
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Mode:d; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:Low

1 mLevel {dBuVimj}
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Frequency (MHz)

Site : chamber
Condition: 3m VERTICAL
Job No : B8644CR
Mode : 5260 Band edge
: 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower
Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5183.716 6.81 34.29 42.83 58.72 56.99 74.80 -17.91 Peak
2 5145.%80 6.81 34,32 42.79 57.68 56.82 74.80 -17.98 Peak
3 * 5260.000 6.96 34.41 42,72 180.87 98.72 68.20 308.52 Peak
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Mode:d; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5260 Band edge
: 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5113.285 6.81 34.29 42.82 49.31 47.59 54.88 -6.41 Average
2 5145.%80 6.81 34.32 42.79 49,82 47.36 54.88 -6.64 Average
3  5260.800 6.96 34.41 42,72 53.97 92,62 ------ ------ Average
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n:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:High

Level (dBuVim)
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S5ite :
Condition:
Job No :
Mode :

Frequency (MHz)

chamber
3m HORIZONTAL
ee644CR
5320 Band edge
5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5328.800 7.97 34.46 42.68 180.19 99.84 68.20 30.84 peak
2 535@.820 7.98 34.48 42.6b6 56.24 55.14 74,80 -18.86 peak
3 5385.887 7.99 34,51 42,63 58.27 57.24 74.80 -16.76 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5320 Band edge
: 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5328.e00 7.97 34.46 42.68 95.12 93.97 ------ ------ Average
2 53508.820 7.98 34.48 42.66 48.31 47.21 54.88 -6.79 Average
3 5395.157 7.9 34.52 42.62 48.43 47.42 54.88 -6.58 Average
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Mode:d; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:High

1 mLevel {dBuVimj}
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Frequency (MHz)

Site : chamber
Condition: 3m VERTICAL
Job No : B8644CR
Mode : 5320 Band edge
: 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower
Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5328.800 7.97 34.46 42.68 180.47 99.32 68.20 31.12 Peak
2 535@.820 7.88 34.48 42.66 56.50 55.40 74.80 -18.068 Peak
3 5384.780 7.99 34,51 42,63 58.75 57.72 74.80 -16.28 Peak
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Mode:d; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:High
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Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5320 Band edge
: 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5328.e00 7.97 34.46 42.68 94.20 93.85 ------ ------ Average
2 5350.820 7.98 34.48 42.66 48.18 47.88 54.88 -6.92 Average
3 5391.326 7.99 34.52 42.63 48.21 47.19 54.88 -6.81 Average
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Mode:d; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:Low
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Site : chamber
Condition: 3m HORIZONTAL
Job No : B8644CR
Mode : 5260 Band edge
» 5G WIFI 11N28@
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5148.136 6.81 34.32 42.80 58.28 56.61 74.80 -17.39 peak
2 5145.%80 6.81 34.32 42.79 57.60 55.94 74.80 -18.86 peak
3 * 5260.000 6.96 34.41 42,72 97.82 96.47 68.20 28.27 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:Low

1 mLevel {dBuVimj}
110
90 3,
T
50 a ] =]
30
10
0
5100 5120 5150 5200 5280
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5260 Band edge
: 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5189.207 ©6.81 34.29 42.82 49.82 47.38 54.88 -6.70 Average
2 5145.%89 6.81 34.32 42.79 48.79 47.13 54.88 -6.87 Average
3 5260.800 6.9 34.41 42,72 91.36 98.91 ------ ------ Average
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Mode:d; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:Low
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Site : chamber
Condition: 3m VERTICAL
Job No : B8644CR
Mode : 5260 Band edge
» 5G WIFI 11N28@
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5117.365 6.81 34.380 42.82 58.24 56.53 74.80 -17.47 Peak
2 5145.%80 6.81 34.32 42.79 5b6.75 55.89 74.80 -18.91 Peak
3 * 5260.000 6.96 34.41 42,72 96.83 95.48 68.20 27.28 Peak
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Mode:d; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:Low
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Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5260 Band edge
: 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5124.826 6.81 34.390 42.81 49.080 47.38 54.88 -6.70 Average
2 5145.%89 6.81 34.32 42.79 48.82 47.16 54.88 -6.84 Average
3 5260.800 6.9 34.41 42,72 598.37 89.82 ------ ------ Average

Uniess otherwlse agreed in wrlting thls ducument is issued by the Company subject to its General Conditions of Service printed
at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
sub;ecl to Terms and Condmong for Electronlc ocuments at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole rasponsmllléi is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
=4 except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
¢ Foda ki - appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

‘( A lnspecl\nﬁ & Testing Services .. m results shown in this test report refer unl¥ to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,

or email: CN.Doccheck@sgs.com

No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (B6-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

HE - R - BEEREM10G—-S B BB4: 518057 1 (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
T
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 223 of 580

Mode:d; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:High
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Site : chamber
Condition: 3m HORIZONTAL
Job No : 886d44CR
Mode : 5320 Band edge
» 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5328.800 7.97 34.46 42.68 96.95 95.80 68.20 27.060 peak
2 535@.820 7.88 34.48 42.66 56.85 55.55 74.80 -18.45 peak
3 5383.e73 7.99 34,51 42,63 57.93 56.99 74.80 -17.18 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:High
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Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5320 Band edge
: 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5328.e00 7.97 34.46 42.68 90.44 89.29 ------ ------ Average
2 5350.820 7.98 34.48 42.66 48.84 46.94 54.88 -7.896 Average
3 5394.259 7.99 34.52 42.63 48.13 47.11 54.88 -6.89 Average
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Mode:d; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:High
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Site : chamber
Condition: 3m VERTICAL
Job No : B8644CR
Mode : 5320 Band edge
» 5G WIFI 11N28@
Cable Ant Preamp  Read Limit Ower
Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5328.800 7.97 34.46 42.68 96.95 95.80 68.20 27.060 Peak
2 5350.820 7.98 34.48 42.6b6 56.39 55.29 74.80 -18.71 Peak
3 5374.724 7.88 34.58 42.64 58.80 56.94 74.80 -17.86 Peak
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Mode:d; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:High
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Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5320 Band edge
: 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5320.e00 7.97 34.46 42.68 90.30 89.15 ------ ------ Average
2 5350.820 7.98 34.48 42.66 48.91 46.91 54.88 -7.89 Average
3 5382.863 7.88 34.51 42.63 48.13 47.89 54.88 -6.91 Average
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Mode:d; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:Low

1 mLevel {dBuVimj}
110
3
90 ...\m.ﬁlh_’wv‘.
T 1 |
s umww#mméﬁﬂ/ \“
h.:.l_' e 'r-n#*fl-h‘-l Ly + ¥ o "w
50/
30
10
0
5100 5120 5150 5200 5300
Frequency (MHz)
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Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5270 Band edge
: 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5148.969 6.81 34.32 42.89 58.92 57.25 74.80 -16.75 peak
2 5145.%80 6.81 34.32 42.79 55.480 53.74 74.80 -208.26 peak
3 ¥ 5270.800 6.99 34,42 42,71 95.99 94.89 68.20 26.49 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:Low
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Mode : 5270 Band edge
: 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5129.512 6.81 34.31 42.81 48.94 47.25 54.88 -6.75 Average
2 5145.%89 6.81 34.32 42.79 48.73 47.87 54.88 -6.93 Average
3 5270.800@ 6.99 34.42 42,71 89.82 87.72 ------ ------ Average
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Mode:d; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:Low
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Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5270 Band edge
: 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5148.969 6.81 34.32 42.89 57.93 56.206 74.80 -17.74 Peak
2 5145.%80 6.81 34.32 42.79 56.17 54.51 74.88 -19.49 Peak
3 ¥ 5270.800 6.99 34,42 42,71 94,16 92.86 68.20 24.66 Peak

Uniess otherwlse agreed in wrlting this document Is issued by the Company subject to its General Conditions of Service printed
le at hitp://'www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

sub;ecl to Terms and Condmong for Electronic Documents at hitp:/fwww.sgs.com/en/Terms-an -Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole rasponslbllléi is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced

=4 except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
¢ Foda ki - appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
‘( A lnspeclmﬁ & Testing Services .. m results shown in this test report refer unl¥ to the sample(s) tested and such sample(s) are retained for 30 days only.

= Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,

or email: CN.Doccheck@sgs.com

No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (B6-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

HE - R - BEEREM10G—-S B BB4: 518057 1 (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
T
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 230 of 580

Mode:d; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:Low
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Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5270 Band edge
: 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5137.e88 6.81 34.31 42.80 48.91 47.23 54.88 -6.77 Average
2 5145.%80 6.81 34.32 42.79 48.75 47.89 54.88 -6.91 Average
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Mode:d; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:High
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Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5310 Band edge
: 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 531@.800 7.06 34.45 42,68 95.92 94.75 68.20 26.55 peak
2 535@.820 7.98 34.48 42.6b6 55.68 54.58 74.80 -19.42 peak
3 5374.213  7.88 34.58 42.e4 57.79 56.73 74.80 -17.27 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:High
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Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5310 Band edge
: 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 531@.e0@ 7.96 34.45 42.68 89.20 88.83 ------ ------ Average
2 53508.820 7.98 34.48 42.66 48.54 47.44 54.88 -6.56 Average
3 5353.360 7.98 34.49 42.65 48.58 47.58 54.88 -6.58 Average
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Mode:d; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:High
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Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5310 Band edge
: 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 531@.800 7.06 34.45 42,68 95.11 93.94 68.20 25.74 Peak
2 535@.820 7.98 34.48 42.66 56.56 55.46 74.80 -18.54 Peak
3 5357.332 7.88 34.49 42,65 58.14 57.86 74.80 -16.94 Peak
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Mode:d; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:High

Level (dBuVim)
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Site : chamber
Condition: 3m VERTICAL
Job No : 886d44CR
Mode : 5310 Band edge
» 5G WIFI 11nNa48
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 531@.eee 7.96 34.45 42.68 88.29 87.12 ------ ------ Average
2 53508.820 7.98 34.48 42.66 48.56 47.46 54.88 -6.54 Average
3 5358.474 7.88 34.48 42.65 48.46 47.37 54.88 -6.63 Average
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Mode:d; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:Low
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Site : chamber
Condition: 3m HORIZONTAL
Job No : B8644CR
Mode : 5260 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

5132.831 6.81 34.31 42.81 57.80 56.11 74.8@ -17.89 peak
5145.988 6.81 34.32 42.79 55.56 53.99 74.80 -28.186 peak
* 5200.000 6.90 34.41 42.72 96.98 95.83 68.20 27.43 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:Low
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Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5260 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5137.818 6.81 34.31 42.80 48.99 47.22 54.88 -6.78 Average
2 5145.%89 6.81 34.32 42.79 48.73 47.87 54.88 -6.93 Average
3 5260.800 6.9 34.41 42,72 91.86 89.71 ------ ------ Average
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Mode:d; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:Low
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Condition: 3m VERTICAL
Job No : B8644CR
Mode : 5260 Band edge
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Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5148.314 6.81 34.32 42.80 58.69 57.82 74.00 -16.98 Peak
2 5145.%80 6.81 34.32 42.79 55.98 54.32 74.80 -19.68 Peak
3 * 5260.000 6.96 34.41 42,72 96.56 95.21 68.20 27.91 Peak
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Mode:d; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:Low
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Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5260 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5143.346 6.81 34.32 42.80 48.85 47.18 54.88 -6.82 Average
2 5145.%89 6.81 34.32 42.79 48.72 47.86 54.88 -6.94 Average
3 5260.800 6.9 34.41 42,72 58.15 88.80 ------ ------ Average
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Mode:d; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:High
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Mode : 5320 Band edge
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Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5328.800 7.97 34.46 42.68 95.98 94.83 68.20 26.63 peak
2 535@.820 7.98 34.48 42.6b6 56.77 55.67 74.80 -18.33 peak
3 5391.e29 7.89 34,52 42.63 59.80 57.98 74.80 -16.82 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5320 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5320.e0@ 7.97 34.46 42.68 89.88 88.73 ------ ------ Average
2 5350.820 7.98 34.48 42.66 47.95 46.85 54.88 -7.15 Average
3 5394.754 7.89 34.52 42.63 48.88 47.86 54.88 -6.94 Average
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Mode:d; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:High
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Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5320 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5328.800 7.97 34.46 42.68 96.88 94.93 68.20 26.73 Peak
2 535@.820 7.88 34.48 42.6b6 56.69 55.59 74.80 -18.41 Peak
3 5362.181 7.88 34.49 42,65 57.68 56.00 74.80 -17.48 Peak
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Mode:d; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:High
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Site : chamber

Condition: 3m VERTICAL
Job No : PBed44ACR

Mode : 5320 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5320.e0@ 7.97 34.46 42.68 89.81 88.66 ------ ------ Average
2 53508.820 7.98 34.48 42.66 47.94 46.84 54.88 -7.16 Average
3 5398.923 7.9 34.52 42.63 48.91 46.99 54.88 -7.891 Average
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Mode:d; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:Low
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Site : chamber
Condition: 3m HORIZONTAL
Job No : B8644CR
Mode : 5270 Band edge
: 5G WIFI 11AC4e
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5118.998 6.81 34.29 42.82 58.40 56.68 74.00 -17.32 peak
2 5145.%80 6.81 34.32 42.79 57.37 55.71 74.80 -18.29 peak
3 ¥ 5270.800 6.99 34,42 42,71 952.85 91.55 68.20 23.35 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:Low
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Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5270 Band edge
: 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5136.827 6.81 34.31 42.80 48.81 47.13 54.88 -6.87 Average
2 5145.%89 6.81 34.32 42.79 48.79 47.84 54.88 -6.96 Average
3 5270.800@ 6.99 34.42 42,71 86.44 85.14 ------ ------ Average
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Mode:d; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:Low
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Mode : 5270 Band edge
: 5G WIFI 11ACA4e
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5136.225 6.81 34.31 42.890 57.77 56.89 74.80 -17.91 Peak
2 5145.%80 6.81 34.32 42.79 55.33 53.67 74.80 -208.33 Peak
3 ¥ 5270.800 6.99 34,42 42,71 9593.00 92.30 68.20 24.18 Peak
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Mode:d; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:Low
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Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5270 Band edge
: 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5133.459 6.81 34.31 42.80 48.84 47.16 54.88 -6.84 Average
2 5145.%80 6.81 34.32 42.79 48.66 47.88 54.88 -7.890 Average
3 5270.800@ 6.99 34.42 42,71 86.94 85.64 ------ ------ Average
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Mode:d; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:High
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Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5310 Band edge
: 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 531@.800 7.06 34.45 42,68 93.33 92.16 68.20 23.96 peak
2 535@.820 7.98 34.48 42.6b6 56.33 55.23 74.80 -18.77 peak
3 5372.1e1 7.88 34.58 42.64 58.21 57.15 74.80 -16.85 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:High
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Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5310 Band edge
: 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 531@.e0@ 7.96 34.45 42.68 86.45 85.28 ------ ------ Average
2 53508.820 7.98 34.48 42.66 48.41 47.31 54.88 -6.69 Average
3 5358.714 7.88 34.48 42.65 48.34 47.25 54.88 -6.75 Average
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Mode:d; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:High
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Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5310 Band edge
: 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 531@.800 7.06 34.45 42.68 93.790 92.53 68.20 24.33 Peak
2 535@.820 7.88 34.48 42.6b6 56.72 55.62 74.80 -18.38 Peak
3 5386.184 7.89 34,51 42,63 58.26 57.23 74.80 -16.77 Peak
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Mode:d; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:High
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Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5310 Band edge
: 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 531@.e0@ 7.96 34.45 42.68 86.69 85.52 ------ ------ Average
2 5350.820 7.98 34.48 42.66 48.35 47.25 54.88 -6.75 Average
3 5351.1%5 7.88 34.48 42.65 48.24 47,15 54.88 -6.85 Average
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Mode:d; Polarization:Horizontal; Modulation:802.11ac; bandwidth:80MHz; Channel:Middle
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : B8s44ACR
Mode : 5290 Band edge
: 5G WIFI 11ACE88
Cable Ant Preamp  Read Limit  Owver

Freq Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m dB

5148.681 6.81 34.32 42.88 53.51 56.84 74.88 -17.16 peak
* 5298.888 .84 34.44 42,78 98.16 83.94 63.20 208.74 peak
5353.594 7.88 34.49 42.65 57.89 56.81 74.88 -17.19 peak
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Mode:d; Polarization:Horizontal; Modulation:802.11ac; bandwidth:80MHz; Channel:Middle

1 mLml (dBuVim)
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZOMTAL
Job No : @8644CR
Mode : 5290 Band edge
: 5G WIFI 11ACE8
Cable Ant Preamp  Read Limit  Owver

Freq Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m dB

1 5148.893 6.81 34.32 42,89 43.84 47.17 54.88 -6.83 Average
2 5298.888 7.4 34,44 42,78 B84.24 83.82 ------ ------ Average
3 5358.535 7.88 34,48 42,65 49.86 47.97 54.88 -6.83 Average
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Mode:d; Polarization:Vertical; Modulation:802.11ac; bandwidth:80MHz; Channel:Middle
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : @8644CR
Mode : 5290 Band edge
: 5G WIFI 11ACE8
Cable Ant Preamp  Read Limit  Owver

Freq Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m dB

5132.468  6.81 34.31 42.81 57.68 55.99 74.88 -13.81 Peak
* 5298.888 .84 34.44 42,78 89.94 88.72 63.20 208.52 Peak
5358.229 7.88 34.483 42.66 56.88 55.78 74.88 -18.22 Peak
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Mode:d; Polarization:Vertical; Modulation:802.11ac; bandwidth:80MHz; Channel:Middle

1 mLml (dBuVim)

110

=
1

10

5100 5150 5200 5400
Frequency (MHz)

Site : chamber
Condition: 3m VERTICAL
Job Mo : B0644CR

Mode : 5290 Band edge
: 5G WIFI 11ACEe
Cable Ant Preamp  Read Limit  Owver

Freq Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m dB

1 5146.855 6.81 34.32 42,89 43.79 47.12 54.88 -6.88 Average
2 5298.888 7.4 34,44 42,78 B4.86 B82.84 ------ ------ Average
3 5352.981 7.88 34.49 42,65 43.68 47.680 54.88 -6.48 Average
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Mode:e; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:Low

1 mLevel {dBuVimj}
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Frequency (MHz)

Site : chamber
Condition: 3m HORIZONTAL
Job No : B8644CR
Mode : 5588 Band edge
: 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower
Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5482.730 7.1@ 34,53 42.62 58.47 57.48 74.80 -16.52 peak
2 5462.551 7.3@ 34,57 42.58 58.98 58.27 68.20 -9.93 peak
3 ¥ 55@0.800 7.43 34,68 42.56 99,92 99.39 68.20 31.19 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5588 Band edge
: 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1  5445.769 7.25 34.56 42.59 48.53 47.75 54.88 -6.25 Average
2 55@0.800 7.43 34,68 42.56 93.19 92.66 ------ ------ Average
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Mode:e; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:Low
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Site : chamber
Condition: 3m VERTICAL
Job No : B8644CR
Mode : 5588 Band edge
: 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower
Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5434.851 7.21 34.55 42.68 58.10 57.26 74.80 -16.74 Peak
2 5468.557 7.32 34,58 42.58 57.81 56.93 68.20 -11.27 peak
3 ¥ 55@0.800 7.43 34,08 42.56 99.80 98.47 68.20 30.27 Peak
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Mode:e; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:Low
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Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5588 Band edge
: 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5458.71@ 7.29 34.57 42.58 48.25 47.53 54.88 -6.47 Average
2 55@0.e00@ 7.43 34,68 42.56 92.65 92.12 ------ ------ Average
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Mode:e; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:High
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S5ite : chamber
Condition: 3m HORIZOMNTAL
Job MNo : e8cd44CR
Mode : 5780 Band edge
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: 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower
Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

= 57098.000 7.206 34.81 42.43 99.32 98.96 68.20 308.76 peak
5725.8@88 7.1% 34.83 42.41 56.85 55.66 68.20 -12.54 peak
5744. %981 7.14 34.85 42.48 57.92 57.51 68.20 -18.69 peak
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Mode:e; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:High
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Site : chamber
Condition: 3m VERTICAL
Job No : 886d44CR
Mode : 5780 Band edge
» 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 57@0.800 7.26 34.81 42.43 98.57 98.21 68.20 30.91 Peak
2 5725.880@ 7.19 34,83 42.41 56.50 56.11 68.20 -12.89 Peak
3 5742.1%5 7.15 34.85 42.48 58.74 58.34 68.20 -9.86 Peak
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Mode:e; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:Low
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Site : chamber
Condition: 3m HORIZONTAL
Job No : Becd4CR
Mode : 5588 Band edge
: 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5432.821 7.20 34.55 42.68 58.41 57.56 74.00 -16.44 peak
2 5468.51¢ 7.3@ 34,57 42.58 58.34 57.63 68.20 -18.57 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:Low
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Mode : 5588 Band edge
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Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5455.712 7.28 34.57 42.58 48.87 47.34 54.88 -6.66 Average
2 5500.800 7.43 34,68 42.56 90.27 89.74 ------ ------ Average
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Mode:e; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:Low
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Site : chamber
Condition: 3m VERTICAL
Job No : B8644CR
Mode : 5588 Band edge
» 5G WIFI 11N28@
Cable Ant Preamp  Read Limit Ower
Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5429.276 7.19 34,55 42.68 59.80 58.14 74.80 -15.86 Peak
2 5469.158 7.33 34.58 42.58 57.98 57.31 68.20 -18.89 peak
3 ¥ 55@0.800 7.43 34,68 42.56 96.87 95.54 68.20 27.34 Peak
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Mode:e; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:Low
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Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5588 Band edge
: 5G WIFI 11M28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5457.271  7.29 34.57 42.58 48.81 47.29 54.88 -6.71 Average
2 5500.800@ 7.43 34,68 42.56 89.48 88.95 ------ ------ Average
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Mode:e; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:High
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Frequency (MHz)

Site : chamber
Condition: 3m HORIZONTAL
Job No : B8644CR
Mode : 5780 Band edge
» 5G WIFI 11N28@
Cable Ant Preamp  Read Limit Ower
Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5780.800 7.26 34.81 42.43 96.45 96.89 68.20 27.89 peak
2 5725.880@ 7.19 34,83 42.41 55.94 55.55 68.20 -12.65 peak
3 5761.771  7.1e 34,87 42,39 57.790 57.28 68.20 -18.92 peak
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Mode:e; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:High
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Frequency (MHz)

Site : chamber
Condition: 3m VERTICAL
Job No : B8644CR
Mode : 5780 Band edge
» 5G WIFI 11N28@
Cable Ant Preamp  Read Limit Ower
Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5780.800 7.26 34.81 42.43 96.64 96.28 68.20 28.098 Peak
2 5725.880@ 7.19 34,83 42.41 56.71 56.32 68.20 -11.88 Peak
3 5753.%32 7.12 34.86 42.39 58.68 58.27 68.20 -9.93 Peak
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Mode:e; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5518 Band edge
: 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5456.488 7.28 34.57 42.58 58.23 57.50 74.00 -16.50 peak
2  5469.892 7.33 34.58 42.58 57.44 56.77 68.20 -11.43 peak
3 * 551p.800 7.48 34,81 42.55 94.45 93.91 68.20 25.71 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:Low
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Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5518 Band edge
: 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 5458.5%83 7.29 34.57 42.583 48.86 47.34 54.88 -6.66 Average
2 551g.eee@ 7.48 34,81 42.55 87.68 87.14 ------ ------ Average
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Mode:e; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:Low
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Site : chamber
Condition: 3m VERTICAL
Job No : B8644CR
Mode : 5518 Band edge
: 5G WIFI 11n4@
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5431.e85 7.20 34.55 42.68 58.89 57.24 74.80 -16.76 Peak
2 5468.292 7.32 34,58 42.58 57.73 57.85 68.20 -11.15 peak
3 * 551p.800 7.48 34,81 42.55 92.54 92.80 68.20 23.80 Peak
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Mode:e; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:Low
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Condition: 3m VERTICAL
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Mode : 5518 Band edge
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Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1  5454.732 7.28 34.57 42.59 48.85 47.31 54.88 -6.69 Average
2 551g.eee@ 7.48 34,81 42.55 86.21 85.67 ------ ------ Average
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Mode:e; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:High
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5640 5780
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : e8cd44CR
Mode : 5678 Band edge
: 5G WIFI 11m4@
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5678.800 7.23 34.77 42.45 93.59 93.14 68.20 24.94 peak
2 5725.880@ 7.19 34,83 42.41 56.85 55.66 68.20 -12.54 peak
3 5754.54e 7.12 34.86 42.39 57.82 57.21 68.20 -18.99 peak

Uniess otherwlse agreed in wrlting this document Is issued by the Company subject to its General Conditions of Service printed
le at hitp://'www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,

sub;ecl to Terms and Condmong for Electronic Documents at hitp://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
=4 except in full, without prior written approval of the Company. Any unauthorized alteration, fot*ary or falsification of the content or
e i R appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
‘( 5 lnsaeclmn & Testing Senvices N results shown in this test report refer unl¥ to the sample(s) tested and such sample(s) are retained for 30 days only.
a = Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,
or email: CN.Doccheck@sgs.com

No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (B6-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

HE - R - BEEREM10G—-S B BB4: 518057 1 (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
T
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 272 of 580

Mode:e; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:High
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Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5678 Band edge
: 5G WIFI 11mMa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5670.800 7.23 34.77 42.45 93.18 92.73 68.20 24.53 Peak
2 5725.88@ 7.19 34,83 42.41 55.99 55.51 68.20 -12.69 Peak
3 5738.8%9 7.18 34.84 42.41 58.45 58.86 68.20 -108.14 Peak
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Mode:e; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:Low
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Site : chamber
Condition: 3m HORIZONTAL
Job No : B8644CR
Mode : 5588 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5488.195 7.12 34,53 42.62 58.39 57.42 74.80 -16.58 peak
2 546l.11¢ 7.3@ 34,57 42.58 57.16 56.45 68.20 -11.75 peak
3 ¥ 55@0.800 7.43 34,08 42.56 96.82 96.29 68.20 28.89 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5588 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5459.91e¢ 7.29 34.57 42.583 48.85 47.33 54.88 -6.67 Average
2 5500.800@ 7.43 34,68 42.56 98.50 89.97 ------ ------ Average
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Mode:e; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:Low
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Frequency (MHz)

Site : chamber
Condition: 3m VERTICAL
Job No : B8644CR
Mode : 5588 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower
Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5458.71@ 7.29 34,57 42.58 58.80 57.28 74.90 -16.72 Peak
2  54659.3%9 7.33 34.58 42.58 58.69 58.82 68.20 -108.18 peak
3 ¥ 55@0.800 7.43 34,68 42.56 96.30 95.77 68.20 27.57 Peak
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Mode:e; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:Low
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Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5588 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5457.511 7.29 34.57 42.58 48.82 47.38 54.88 -6.78 Average
2 5500.800 7.43 34,68 42.56 88.55 88.82 ------ ------ Average
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Mode:e; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:High
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Frequency (MHz)

Site : chamber
Condition: 3m HORIZONTAL
Job No : B8644CR
Mode : 5780 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower
Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 57@0.800 7.26 34.81 42.43 96.85 96.49 68.20 28.29 peak
2 5725.88@ 7.19 34,83 42.41 56.98 56.59 68.20 -11.61 peak
3 5729.482 7.1 34.83 42.41 59.15 58.75 68.20 -9.45 peak
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Mode:e; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:High
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LH680 K780
Frequency (MHz)

Site : chamber
Condition: 3m VERTICAL
Job No : B8644CR
Mode : 5780 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower
Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 57@0.800 7.26 34.81 42.43 95.79 95.34 68.20 27.14 Peak
2 5725.880@ 7.19 34,83 42.41 56.88 55.69 68.20 -12.51 Peak
3 5736.486 7.le 34.84 42.48 57.83 57.43 68.20 -18.77 Peak
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Mode:e; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:Low
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Site : chamber
Condition: 3m HORIZONTAL
Job No : 886d44CR
Mode : 5518 Band edge
» 5G WIFI 11ACA8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5448.232 7.23 34.55 42.59 608.14 59.33 74.00 -14.67 peak
2 5461.159 7.3@ 34,57 42.58 57.31 56.60 68.20 -11.68 peak
3 * 551p.800 7.48 34.81 42.55 94.95 894.41 68.20 26.21 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:Low
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Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5518 Band edge
: 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 5459.863 7.29 34.57 42.58 47.99 47.27 54.88 -6.73 Average
2 551g.e0e@ 7.48 34,81 42,55 87.28 86.74 ------ ------ Average
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Mode:e; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:Low
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Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5518 Band edge
: 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5412.315 7.13 34.53 42.61 58.99 58.84 74.80 -15.96 Peak
2 5466.013 7.32 34,57 42.58 57.88 57.19 68.20 -11.81 peak
3 * 551p.800 7.48 34,81 42.55 92.50 91.%6 68.20 23.76 Peak
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Mode:e; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:Low
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Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5518 Band edge
: 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 5459.9@1 7.29 34.57 42.583 48.12 47.48 54.88 -6.68 Average
2 551g.e0e@ 7.48 34,81 42.55 85.97 85.43 ------ ------ Average
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Mode:e; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:High
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Site : chamber
Condition: 3m HORIZONTAL
Job No : B8644CR
Mode : 5678 Band edge
: 5G WIFI 11AC4e
Cable Ant Preamp  Read Limit Ower
Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5678.800 7.23 34.77 42.45 92.86 92.41 68.20 24.21 peak
2 5725.880@ 7.19 34,83 42.41 56.49 56.190 68.20 -12.18 peak
3 5725.e93 7.19 34,83 42.41 58.82 57.63 68.20 -18.57 peak
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Mode:e; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:High
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Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5678 Band edge
: 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5678.800 7.23 34.77 42.45 94.81 93.56 68.20 25.36 Peak
2 5725.880@ 7.19 34,83 42.41 56.41 56.82 68.20 -12.18 Peak
3 5728.881 7.19 34,83 42.41 58.85 57.66 68.20 -18.54 Peak
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Mode:e; Polarization:Horizontal; Modulation:802.11ac; bandwidth:80MHz; Channel:Low

1 mLevel {dBuVimj}
110
3
a0
T b
1 2 \‘J-
lulnh.u Ly nTLE A :: IIJ- r
50/
30
10
0
5400 5420 5450 5500 5580
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5538 Band edge
: 5G WIFI 11ACE8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5447.385 7.25 34.56 42.59 57.82 57.84 74.80 -16.96 peak
2 5467.347 7.32 34,58 42.58 57.98 57.30 68.20 -108.90 peak
3 * 553@.800 7.35 34.83 42.54 91.52 98.9%96 68.20 22.76 peak
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Mode:e; Polarization:Horizontal; Modulation:802.11ac; bandwidth:80MHz; Channel:Low
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Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5538 Band edge
: 5G WIFI 11ACE8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5459.823 7.29 34.57 42.58 48.75 48.83 54.88 -5.97 Average
2 553@.e0@ 7.35 34.63 42.54 84.91 84.35 ------ ------ Average
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Mode:e; Polarization:Vertical; Modulation:802.11ac; bandwidth:80MHz; Channel:Low
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Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5538 Band edge
: 5G WIFI 11ACE8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5448.377 7.26 34.56 42.59 58.30 57.53 74.800 -16.47 Peak
2 54608.300 7.3@ 34,57 42.58 58.28 57.57 68.20 -18.63 peak
3 * 553@.800 7.35 34.63 42.54 58.44 B89.88 68.20 21.68 Peak
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Mode:e; Polarization:Vertical; Modulation:802.11ac; bandwidth:80MHz; Channel:Low
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Condition: 3m VERTICAL
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Mode : 5538 Band edge
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Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db
1 5458.749 7.29 34.57 42.58 48.55 47.83 54.88 -6.17 Average
2 553@.e0@ 7.35 34.63 42.54 83.84 83.28 ------ ------ Average

Uniess otherwlse agreed in wrlting thls ducument is issued by the Company subject to its General Conditions of Service printed

at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
sub;ecl to Terms and Condlﬂong for Electronlc ocuments at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced

=4 except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
PP 2t R - appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
‘j)\ Inspection & Testing Services . m results shown in this test report refer unl¥ to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: Te check the authenticity of testing /inspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,
&‘f; or email: CN.Doccheck@sgs.com
565-CS L&w TP No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

HE - R - BEEREM10G—-S B BB4: 518057 1 (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
T
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 289 of 580

Mode:e; Polarization:Horizontal; Modulation:802.11ac; bandwidth:80MHz; Channel:High
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Job MNo : 8ecd44aCR
Mode : 5610 Band edge
: 5G WIFI 11ACE8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5ela.eee 7.17 34.71 42.48 98.62 98.82 68.20 21.82 peak
2 5744.551 7.14 34,85 42.48 58.89 58.48 68.20 -9.72 peak
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Mode:e; Polarization:Vertical; Modulation:802.11ac; bandwidth:80MHz; Channel:High
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Job MNo : 8ecd44aCR
Mode : 5610 Band edge
: 5G WIFI 11ACE8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 * 5gla.eee 7.17 34.71 42.48 85.63 85.83 68.20 16.83 Peak
2 5752.27¢ 7.12 34.86 42.39 57.68 57.27 68.20 -18.93 Peak
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Mode:f; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:Low
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Site : chamber
Condition: 3m HORIZONTAL
Job No : B8644CR
Mode : 5745 Band edge
: 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower
Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

=

5715.6@@ 7.22 34.82 42.42 58.74 58.36 189.48 -51.84 peak
5725.8@8 7.1% 34.83 42.41 57.80 57.41 122.20 -64.79 peak
5745.6@8 7.14 34.85 42.49 180.72 180.31 ------ ------ peak
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Mode:f; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:Low

Level (dBuVim)
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Frequency (MHz)

Site : chamber
Condition: 3m VERTICAL
Job No : PBed44ACR

Mode : 5745 Band edge
: 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

=

5715.6@@ 7.22 34.82 42.42 55.24 54.86 189.48 -54.54 peak
5725.8@8 7.1% 34.83 42.41 56.28 55.89 122.20 -66.31 peak
5745.6@8 7.14 34.85 42.48 97.83 96.62 ------ ------ peak
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Mode:f; Polarization:Horizontal; Modulation:802.11a; bandwidth:20MHz; Channel:High

Level (dBuVim)

150
140

120 \—_

’
100 e

60 ey "“"“M:Hﬁw;:lf" FEIE TN s Lot A gy sl
40
20/
1]
29
5790 5810 5850 5945
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5825 Band edge
: 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5825.e0@ 7.93 34.93 42.35 98.48 98.89 ------ ------ peak
2 5850.e00@ 7.06 34,95 42,33 55.87 55.55 122.20 -66.65 peak
3 5860.800 7.97 34,96 42.33 56.82 56.52 189.48 -52.88 peak
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Mode:f; Polarization:Vertical; Modulation:802.11a; bandwidth:20MHz; Channel:High

Level (dBuVim)
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : 8ecd44aCR
Mode : 5825 Band edge
: 5G WIFI 11A
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5825.e0@ 7.93 34.93 42.35 96.58 96.19 ------ ------ peak
2 5850.e00 7.06 34,95 42.33 56.16 55.84 122.20 -66.36 peak
3 5860.800 7.97 34.96 42.33 56.48 56.18 189.4@ -53.22 peak
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Mode:f; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:Low

1 5I}Lewa-l {dBuVimj}

140

120 ”’4'_//'

100 - 2

H_,.-f'"
. L [
- [\

60 ity e ,—'"*.-'-"-'--“**1‘ %‘A-'hr "ttt it

40

20/

1]
29
5640 5780
Frequency (MHz)

Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5745 Band edge

: 5G WIFI 11M28

Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

=

5715.6@@ 7.22 34.82 42.42 55.76 55.38 189.48 -54.82 peak
5725.8@8 7.1% 34.83 42.41 58.57 58.18 122.20 -64.082 peak
5745.6@8 7.14 34.85 42.48 96.87 95.66 ------ ------ peak
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Mode:f; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:Low
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Frequency (MHz)

Site : chamber
Condition: 3m VERTICAL
Job No : PBed44ACR

Mode : 5745 Band edge
» 5G WIFI 11N28@
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

=

5715.6@@ 7.22 34.82 42.42 55.64 55.26 189.48 -54.14 peak
5725.8@8 7.1% 34.83 42.41 57.75 57.36 122.20 -64.84 peak
5745.6@8 7.14 34.85 42.48 94.12 93.71 ------ ------ peak

%)

3

Uniess otherwlse agreed in wrlting thls ducument is issued by the Company subject to its General Conditions of Service printed
at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
sub;ecl to Terms and Condmong for Electronlc ocuments at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole rasponsmllléi is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
=4 except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
¢ Foda ki - appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

‘( A lnspecl\nﬁ & Testing Services .. m results shown in this test report refer unl¥ to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,

or email: CN.Doccheck@sgs.com

No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (B6-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

HE - R - BEEREM10G—-S B BB4: 518057 1 (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
T
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 297 of 580

Mode:f; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:High
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Frequency (MHz)

Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5825 Band edge

: 5G WIFI 11M28

Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5825.e0@ 7.93 34.93 42.35 96.55 96.16 ------ ------ peak
2 5850.e00 7.06 34,95 42,33 55.66 55.34 122.20 -66.86 peak
3 5860.800 7.97 34,96 42.33 56.11 55.81 189.48 -53.59 peak
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Mode:f; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:High

Level (dBuVim)
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Frequency (MHz)

Site : chamber
Condition: 3m VERTICAL
Job No : PBed44ACR

Mode : 5825 Band edge
» 5G WIFI 11N28@
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5825.e0@ 7.93 34.93 42.35 95.18 94.79 ------ ------ peak
2 5850.e00 7.06 34,95 42,33 55.94 55.62 122.20 -66.58 peak
3 5860.800 7.97 34.96 42.33 56.96 56.66 189.48 -52.74 peak
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Mode:f; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : e8cd44CR
Mode : 5755 Band edge
: 5G WIFI 11m4@
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

=

5715.@@@ 7.22 34.82 42.42 55.71 55.33 189.48 -54.87 peak
5725.8@88 7.1% 34.83 42.41 56.52 56.13 122.20 -66.087 peak
5755.6@@ 7.12 34.86 42.3%9 92.890 92.39 ------ ------ peak
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Mode:f; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:Low

Level (dBuVim)
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job MNo : e8cd44CR
Mode : 5755 Band edge
: 5G WIFI 11m4@
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

=

5715.@@@ 7.22 34.82 42.42 55.63 55.25 189.48 -54.15 peak
5725.8@8 7.1% 34.83 42.41 55.97 55.58 122.20 -66.62 peak
5755.6@@ 7.12 34.86 42.3% 91.52 91.11 ------ ------ peak
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Mode:f; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:High
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Site : chamber
Condition: 3m HORIZONTAL
Job No : B8644CR
Mode : 5795 Band edge
: 5G WIFI 11n4@
Cable Ant Preamp  Read Limit Ower
Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

=

5795.6@@ 7.81 34.%@ 42.37 93.56 93.10 ------ ------ peak
58508.6880 7.86 34.95 42.33 56.81 55.69 122.20 -66.51 peak
5808.880 7.87 34.96 42.33 56.26 55.96 189.48 -53.44 peak
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Site : chamber
Condition: 3m VERTICAL
Job MNo : e8cd44CR
Mode : 5795 Band edge
: 5G WIFI 11m4@
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

=

5795.6@@ 7.81 34.%@ 42.37 91.47 91.81 ------ ------ peak
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Mode:f; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:Low

Level (dBuVim)
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Frequency (MHz)

Site : chamber
Condition: 3m HORIZOMTAL
Job No : PBed44ACR

Mode : 5745 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

=

5715.6@@ 7.22 34.82 42.42 55.86 54.68 189.48 -54.72 peak
5725.8@8 7.1% 34.83 42.41 56.36 55.97 122.20 -66.23 peak
5745.6@8 7.14 34.85 42.48 95%.% 95.55 ------ ------ peak
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Mode:f; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:Low

Level (dBuVim)
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Frequency (MHz)

Site : chamber
Condition: 3m VERTICAL
Job No : PBed44ACR

Mode : 5745 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

=

5715.6@@ 7.22 34.82 42.42 54.63 54.25 189.48 -55.15 peak
5725.8@8 7.1% 34.83 42.41 56.78 56.39 122.20 -65.81 peak
5745.6@8 7.14 34.85 42.48 95%.85 94.64 ------ ------ peak
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Mode:f; Polarization:Horizontal; Modulation:802.11ac; bandwidth:20MHz; Channel:High

Level (dBuVim)
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5825 Band edge
: 5G WIFI 11AC28
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5825.e0@ 7.93 34.93 42.35 96.81 96.42 ------ ------ peak
2 5850.800 7.06 34,95 42.33 56.23 55.91 122.20 -66.29 peak
3 5860@.800 7.97 34,96 42,33 58.81 57.71 189.4@ -51.69 peak
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Mode:f; Polarization:Vertical; Modulation:802.11ac; bandwidth:20MHz; Channel:High

Level (dBuVim)
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Frequency (MHz)
S5ite : chamber
Condition: 3m VERTICAL
Job MNo : e8cd44CR
Mode : 5825 Band edge
: 5G WIFI 11AC2@
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5825.e0@ 7.93 34.93 42.35 93.66 93.27 ------ ------ peak
2 5850.e00 7.06 34,95 42,33 55.49 55.17 122.20 -67.83 peak
3 5860.800 7.97 34.96 42.33 56.63 56.33 189.4@ -53.87 peak
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Mode:f; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:Low

Level (dBuVim)
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Frequency (MHz)

Site : chamber
Condition: 3m HORIZOMTAL
Job No : PBed44ACR

Mode : 5755 Band edge
: 5G WIFI 11AC4e
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

=

5715.6@@ 7.22 34.82 42.42 56.84 56.46 189.48 -52.94 peak
5725.8@88 7.1% 34.83 42.41 57.18 56.79 122.20 -65.41 peak
5755.6@8 7.12 34.86 42.3% 92.%8 92.57 ------ ------ peak

%)

3

Uniess otherwlse agreed in wrlting thls ducument is issued by the Company subject to its General Conditions of Service printed
at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
sub;ecl to Terms and Condmong for Electronlc ocuments at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole rasponsmllléi is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
=4 except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
¢ Foda ki - appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

‘( A lnspecl\nﬁ & Testing Services .. m results shown in this test report refer unl¥ to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,

or email: CN.Doccheck@sgs.com

No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (B6-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

HE - R - BEEREM10G—-S B BB4: 518057 1 (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
T
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 308 of 580

Mode:f; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:Low

Level (dBuVim)
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Frequency (MHz)

Site : chamber
Condition: 3m VERTICAL
Job No : PBed44ACR

Mode : 5755 Band edge
: 5G WIFI 11AC4e
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

=

5715.6@@ 7.22 34.82 42.42 56.20 55.82 189.48 -53.58 peak
5725.8@8 7.1% 34.83 42.41 55.85 55.46 122.20 -66.74 peak
5755.6@@ 7.12 34.86 42.3% 91.78 91.37 ------ ------ peak
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Mode:f; Polarization:Horizontal; Modulation:802.11ac; bandwidth:40MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job MNo : 8ecd44aCR
Mode : 5795 Band edge
: 5G WIFI 11AcCAa8
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5795.@0@ 7.91 34,99 42,37 93.57 93.11 ------ ------ peak
2 5850.e00@ 7.06 34,95 42,33 55.57 55.25 122.20 -66.95 peak
3 5860.800 7.97 34,96 42.33 56.11 55.81 189.48 -53.59 peak
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Mode:f; Polarization:Vertical; Modulation:802.11ac; bandwidth:40MHz; Channel:High
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Frequency (MHz)

Site : chamber
Condition: 3m VERTICAL
Job No : PBed44ACR

Mode : 5795 Band edge
: 5G WIFI 11AC4e
Cable Ant Preamp  Read Limit Ower

Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dBé  dB/m dB  dBuV dBuV/m dBuV/m db

1 5795.@0@ 7.91 34.99 42.37 98.52 90.96 ------ ------ peak
2 5850.e00 7.06 34,95 42,33 54.87 54.55 122.20 -67.65 peak
3 5860.800 7.97 34,96 42.33 56.51 56.21 189.48 -53.19 peak
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Mode:f; Polarization:Horizontal; Modulation:802.11ac; bandwidth:80MHz; Channel:Middle

Level ({dBuVim)
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Site : chamber
Condition: 3m HORIZONTAL
Job Mo : B0644CR

Mode : 5775 Band edge
: 5G WIFI 11ACEe
Cable Ant Preamp  Read Limit  Owver

Freq Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m dB
1 5728.171 7.21 34.83 42.41 57.36 56.99 111.19 -54.28 peak
2 5775.888 V.86 34,88 42.38 98.71 98.27 ------ ------ peak
3  5349.658 7.85 34,95 42,33 57.81 56.68 ------ ------ peak
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Mode:f; Polarization:Vertical; Modulation:802.11ac; bandwidth:80MHz; Channel:Middle

1 5r[}Lne.wlna-l (dBuVim)
140
120 ‘// .\\
100 -
y 2 \
80 ff"' AN A N
Y J \ N
60) | i it pn fow. Hqﬁﬁ%?an o e
A0
20
0
38
5640 5945
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : @8644CR
Mode : 5775 Band edge
: 5G WIFI 11ACE8
Cable Ant Preamp  Read Limit  Owver

Freq Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m dB

1 5723.486 7.28 34.83 42.41 56.98 56.52 118.75 -62.23 peak
2 5775.888 V.86 34,88 42.38 87.28 86.84 ------ ------ peak
3 5351.588 7.B6 34.96 42.33 57.76 57.45 118.78 -61.33 peak
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7.12 Frequency Stability

Test Requirement
Test Method:

Limit:

47 CFR Part 15, Subpart C 15.407 (g)
ANSI C63.10 (2013) Section 6.8

The frequency tolerance shall be maintained within the band of operation
frequency over a temperature variation of 0 degrees to 35 degrees C at
normal supply voltage, and for a variation in the primary supply voltage from
85% to 115% of the rated supply voltage at a temperature of 20 degrees C.

7.12.1 E.U.T. Operation
Operating Environment:

Temperature:

Test mode:

nspecl‘mn&h

Hrill 2 ) £

<%
sting Services o

25.3°C Humidity: 49.6 % RH Atmospheric Pressure: 1020 mbar

c:TX mode (Band 1)_Keep the EUT in continuously transmitting mode with alll
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

d:TX mode (Band 2A)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

e:TX mode (Band 2C)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

f:TX mode (Band 3)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.
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7.12.2 Test Setup Diagram

Spectrum Analyzer

Y o |
Fd N ] |
|
o |
-

Non-Conducted Table

Ground Reference Plane

7.12.3 Measurement Procedure and Data

The applicant declares that the emissions are maintained within the band of operation under all
conditions of normal operation as specified in the user's manual and meets Section 15.407(g)
requirements.
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7.13 Duty Cycle
Test Requirement
Test Method:
Limit:

SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403

7.13.1 E.U.T. Operation
Operating Environment:

Temperature:
Test mode:

P i % 1)
nspection & Testing Services &

Page: 315 of 580
47 CFR Part 15, Subpart E 15.407
KDB 789033 D02 Il B 1
N/A
25.3°C Humidity: 49.6 % RH Atmospheric Pressure: 1020 mbar

¢:TX mode (Band 1)_Keep the EUT in continuously transmitting mode with alll
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

d:TX mode (Band 2A)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

e:TX mode (Band 2C)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.

f:TX mode (Band 3)_Keep the EUT in continuously transmitting mode with all
modulation types. All data rates for each modulation type have been tested and
found the data rate @ 6Mbps is the worst case of IEEE 802.11a; data rate @
MCSO is the worst case of IEEE 802.11n(HT20); data rate @ MCSO is the worst
case of IEEE 802.11n(HT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHT?20); data rate @ MCSO0 is the worst case of IEEE
802.11ac(VHT40); data rate @ MCSO is the worst case of IEEE
802.11ac(VHTB80). Only the data of worst case is recorded in the report.
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7.13.2 Test Setup Diagram

Spectrum Analyzer
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Non-Conducted Table

7.13.3
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Ground Reference Plane

Measurement Procedure and Data

The detailed test data see: Appendix 15.407

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, ilable on req t or ible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic 6ocumant5 at hitp:/fwww.si s.cum]an?Ierms~an)a-Condilionszanns-a-Document.as X.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: Te check the authenticity of testing /inspection report & certificate, please contact us at telephone: (B6-755) 8307 1443,
or email: CN.Doccheck@sgs.com

No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (86-755)26012053 f (86-755) 26710504  www.sgsgroup.com.cn
B - R - BERREM-105—-S] B HB4R: 518057 1 (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com

nspecton Testing Services &
2

Co.Ld

B aboratory.

T
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 317 of 580

8 Photographs

8.1 Test Setup
Please refer to setup photos.

8.2 EUT Constructional Details (EUT Photos)
Please Refer to external and internal photos for details.
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9 Appendix
9.1 Appendix 15.407
1.Emission Bandwidth Measurement
Test Mode Test Channel Ant EBW[MHZz] Limit[MHz] Verdict
11A 5180 Ant1 21.150 PASS
11A 5180 Ant2 20.910 PASS
11A 5220 Ant1 20.970 PASS
11A 5220 Ant2 20.880 PASS
11A 5240 Ant1 21.030 PASS
11A 5240 Ant2 20.910 PASS
11A 5260 Ant1 20.910 PASS
11A 5260 Ant2 20.910 PASS
11A 5300 Ant1 20.910 PASS
11A 5300 Ant2 20.940 PASS
11A 5320 Ant1 21.210 PASS
1A 5320 Ant2 20.850 PASS
11A 5500 Ant1 21.000 PASS
11A 5500 Ant2 20.790 PASS
11A 5580 Ant1 21.000 PASS
11A 5580 Ant2 20.760 PASS
11A 5700 Ant1 20.970 PASS
11A 5700 Ant2 20.790 PASS
11A 5745 Ant1 16.590 >=0.5 PASS
11A 5745 Ant2 16.560 >=0.5 PASS
11A 5785 Ant1 16.590 >=0.5 PASS
11A 5785 Ant2 16.590 >=0.5 PASS
11A 5825 Ant1 16.620 >=0.5 PASS
11A 5825 Ant2 16.590 >=0.5 PASS
11N20 5180 Ant1 21.540 PASS
11N20 5180 Ant2 21.420 PASS
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11N20 5220 Ant1 21.660 PASS
11N20 5220 Ant2 21.420 PASS
11N20 5240 Ant1 21.480 PASS
11N20 5240 Ant2 21.450 PASS
11N20 5260 Ant1 21.540 PASS
11N20 5260 Ant2 21.450 PASS
11N20 5300 Ant1 21.630 PASS
11N20 5300 Ant2 21.450 PASS
11N20 5320 Ant1 21.690 PASS
11N20 5320 Ant2 21.510 PASS
11N20 5500 Ant1 21.810 PASS
11N20 5500 Ant2 21.480 PASS
11N20 5580 Ant1 21.840 PASS
11N20 5580 Ant2 21.510 PASS
11N20 5700 Ant1 21.750 PASS
11N20 5700 Ant2 21.510 PASS
11N20 5745 Ant1 17.670 >=0.5 PASS
11N20 5745 Ant2 17.670 >=0.5 PASS
11N20 5785 Ant1 17.670 >=0.5 PASS
11N20 5785 Ant2 17.670 >=0.5 PASS
11N20 5825 Ant1 17.670 >=0.5 PASS
11N20 5825 Ant2 17.670 >=0.5 PASS
11N40 5190 Ant1 42.240 PASS
11N40 5190 Ant2 42.120 PASS
11N40 5230 Ant1 42.180 PASS
11N40 5230 Ant2 42.180 PASS
11N40 5270 Ant1 42.360 PASS
11N40 5270 Ant2 42.000 PASS
11N40 5310 Ant1 42.240 PASS
11N40 5310 Ant2 42.180 PASS
11N40 5510 Ant1 42.780 PASS
11N40 5510 Ant2 42.180 PASS
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11N40 5550 Ant1 42.180 PASS
11N40 5550 Ant2 42.060 PASS
11N40 5670 Ant1 42.000 PASS
11N40 5670 Ant2 42.120 PASS
11N40 5755 Ant1 36.540 >=0.5 PASS
11N40 5755 Ant2 36.540 >=0.5 PASS
11N40 5795 Ant1 36.480 >=0.5 PASS
11N40 5795 Ant2 36.540 >=0.5 PASS
11AC20 5180 Ant1 21.570 PASS
11AC20 5180 Ant2 21.480 PASS
11AC20 5220 Ant1 21.600 PASS
11AC20 5220 Ant2 21.510 PASS
11AC20 5240 Ant1 21.660 PASS
11AC20 5240 Ant2 21.450 PASS
11AC20 5260 Ant1 21.600 PASS
11AC20 5260 Ant2 21.450 PASS
11AC20 5300 Ant1 21.690 PASS
11AC20 5300 Ant2 21.510 PASS
11AC20 5320 Ant1 21.660 PASS
11AC20 5320 Ant2 21.480 PASS
11AC20 5500 Ant1 21.660 PASS
11AC20 5500 Ant2 21.510 PASS
11AC20 5580 Ant1 21.690 PASS
11AC20 5580 Ant2 21.450 PASS
11AC20 5700 Ant1 21.510 PASS
11AC20 5700 Ant2 21.450 PASS
11AC20 5745 Ant1 17.670 >=0.5 PASS
11AC20 5745 Ant2 17.670 >=0.5 PASS
11AC20 5785 Ant1 17.670 >=0.5 PASS
11AC20 5785 Ant2 17.670 >=0.5 PASS
11AC20 5825 Ant1 17.670 >=0.5 PASS
11AC20 5825 Ant2 17.670 >=0.5 PASS
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11AC80 5530 Ant1 83.760 PASS
11AC80 5530 Ant2 83.400 PASS
11AC80 5610 Ant1 80.760 PASS
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11AC80 5775 Ant1 76.560 >=0.5 PASS
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11AC40 5755 Ant1 36.540 >=0.5 PASS
11AC40 5755 Ant2 36.540 >=0.5 PASS
11AC40 5795 Ant1 36.540 >=0.5 PASS
11AC40 5795 Ant2 36.540 >=0.5 PASS

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced

o except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
gk £ 2 appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
tion & Testing Services & rf\elsults' shown in this test report re‘fer only‘r to the sample(s) tested and such sample(s) are retained for 30 day‘s only. S Akan
O & 1851ing SeMvices & Attention: To chec nticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 83

i ect : 8307 1443,

MO, 1, Science & Technology Park, Shenznen, China 518057 1 (86-755) 26012053 { (B3-755)26710604  www.Sgsgroup.com.cn
i - R MR RM-105—2 HB4: 518057 1 (86-755) 26012053 f (B6-755)267106%4  sgs.china@sgs.com
|

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 322 of 580

Emission Bandwidth Measurement_11A 5180 Ant1
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 20.28 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.190410000 GHz
20 offfet 1.} aB Marker| 1 [T1
5|85 dBm
L., N TN SO 2
J\'\XM Marker| 2 [T1
WV\W /\/"\"\ 20|29 dBm
o SIFT69Z60PU0 GHZ||nve
F—10
——30
3DB
—40
F-50
——60
--70
-80
Center 5.18 GHz 3 MHz/ Span 30 MHz
Emission Bandwidth Measurement_11A 5180 _Ant2
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 21.03 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.190320000 GHz
20 offfet 1.} aB Marker| 1 [T1
5l 01 dBm
L., oepaolion oo IES
v Marker| 2 T1
/\MN“MN\’W WMA/V\,\ ' >0lo9o g
20} 99 dBm
= o W\J’\ SIFT69ZT0PU0 GHZ||wve
——10
2 \
F—20 71 0.[9% dBm \
C\-‘Qv v
3DB
—40
F—50
F—60
+-70
-80
Center 5.18 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 323 of 580

Emission Bandwidth Measurement_11A 5220 Ant1

® *RBW 300 kHz Marker 3 [T1
*VBW 1 MHz 2

Ref 20 dBm *Att 30 dB SWT 20 ms 5.230350000 GHz

20 Offket 1.} dB Marker| 1 [T1
5l 67 aBm
Lo el o2s4140boo culiEN
Y Marker| 2 [T1
R LK o
o /\zv'\f\’ W/V\W ’\A"\/\ 20l 39 aBm
o S[ZUT3BUPUT GHZ||nve
F-10

-3
3DB
—40
F—50
——60
--70
-80
Center 5.22 GHz 3 MHz/ Span 30 MHz
Emission Bandwidth Measurement_11A 5220 Ant2
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 20.59 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.230320000 GH=z
20 Offpet 1. dB Marker| 1 [T1
5147 dBm
o A onsiaobon oo |ES
v Marker| 2 [T1
20} 61 dBm
= o S[FZ09ZZ0PU0 GHZ||nve
——10
2 3

Y| o

F—40

F—50

F—60

+-70

-80

Center 5.22 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 324 of 580

Emission Bandwidth Measurement_11A 5240 Ant1
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 20.90 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5 380000 GHz
20 offfet 1.} aB Marker| 1 [T1
5|28 dem
o donsiaobon oo |ES
= Marker| 2 [T1
/\MNM\’-\,_/\/\\ MWM Sol 95 amm
o S[TZZI350PU0 GHEZ||wve
F—10
=t V o BT \\,\N
3DB
—40
--50
——60
--70
-80
Center 5.24 GHz 3 MHz/ Span 30 MHz
Emission Bandwidth Measurement_11A 5240 Ant2
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 20.59 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.250320000 GHz
20 offfet 1.} aB Marker| 1 [T1
5|55 dBm
o A onsiaobon oo |ES
v Marker| 2 [T1
i WA JV\,RI'\J\« ) :
/\fw\f\’ ‘V'v»/\./\ Fantuban Vo ’\"’\f\ 20} 48 dBm
o S[ZZ9ZT0PU0 GHZ||wve
——10
2 3
F=2C / o =3 BT
3DB
—40
F—50
F—60
--70
-80
Center 5.24 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 325 of 580

Emission Bandwidth Measurement_11A 5260 Ant1
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 20.72 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.270320000 GHz
20 offfet 1.} aB Marker| 1 [T1
5|32 dem
o docsiiobon oo |ER
= Marker| 2 [T1
/’\M\/\fm'\'\w/\f\\ MW’\/\J‘V\ 20|70 dBm
o S[TZZ9ZT0PU0 GHZ||wve
F—10
2 \_
L -0 / —— AT \\H
3DB
—40
--50
——60
--70
-80
Center 5.26 GHz 3 MHz/ Span 30 MHz
Emission Bandwidth Measurement_11A 5260 Ant2
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 20.64 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.270320000 GHz
20 offfet 1.} aB Marker| 1 [T1
5140 dBm
o docsiaobon oo |ES
4 Marker| 2 [T1
20} 63 dBm
= o S[FZZ9ZT0PU0 GHZ||wve
——10
2 3
F=2C / o BT
3DB
—40
--50
F—60
--70
-80
Center 5.26 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 326 of 580

Emission Bandwidth Measurement_11A 5300 Ant1

® *RBW 300 kHz Marker 3 [T1 |
*VBW 1 MHz 23.89 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.310320000 GH=z
20 Offpet 1.} dB Marker| 1 [T1
2]18 dBm
lio sl s04140bo0 oo (IEM
Marker] [T1
. ,
23188 dBm
[vIEW| Lo An ] o A\ N ol pan TN
7 S[FZ8942I0pU0 GHZ ||nvL

—10

F—20

D1 ¥23.[82 dBm \

L-30 N
'w‘\,d’“"’l M 3DB

F—40

—50

-—60

+-70

-80

Center 5.3 GHz 3 MHz/ Span 30 MHz

Emission Bandwidth Measurement_11A 5300 _Ant2

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 21.42 dBm

Ref 20 dBm *Att 30 dB SWT 20 ms 5.310350000 GHz

20 Offpet 1. dB Marker| 1 [T1
4182 dBm

Lo el 204140boo culEN
Marker| 2 [T1
me\f\ .M/‘f\_/\/vu\,\ 21|23 dBm

o / S[Z8YZT0PU0 GHZ||nve

——10

vy

F—40

F—50

F—60

+-70

-80

Center 5.3 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 327 of 580

Emission Bandwidth Measurement_11A 5320 Ant1

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 20.12 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.330440000 GHz
20 Offpet 1.} daB Marker| 1 [T1
6l0o2 aBm
L, H PN PR | 2
v Marker [T1
AW VN R
B \'W\/W ’\N\"\ 20} 21 dBm
o S[3UYZ3UPU0 GHEZ||wve
L-10

as P

-—30

F—40

—50

-—60

+-70

-80

Center 5.32 GHz 3 MHz/ Span 30 MHz

Emission Bandwidth Measurement_11A 5320 Ant2

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 20.88 dBm

Ref 20 dBm *Att 30 dB SWT 20 ms 5.330320000 GHz

20 Offpet 1. dB Marker| [T

530 dBm

Lo sl soa140bon cp [ A ]

Marker| 2 [T1
me /WMf\J\/ini,\ : 20} 71 dBm

o / S[F3UYZ70PU0 GHEZ||Lve

——10

T S

F—40

F—50

F—60

+-70

-80

Center 5.32 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 328 of 580

Emission Bandwidth Measurement_11A 5500 Ant1
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 19.87 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5 380000 GHz
20 Offfet 1.§5 dB Marker| 1 [T1
6} 26 dBm
i sl sca140bos cuc BN
Marker| 2 [T1
/\M | M 20|05 dBm
o S[FZ8Y3BUPUT GHZ||nve
F—10
2 3
— [\\/ 19 4_an
——30
3DB
—40
F—50
——60
--70
-80
Center 5.5 GHz 3 MHz/ Span 30 MHz
Emission Bandwidth Measurement_11A 5500 _Ant2
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 21.24 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.510230000 GHz
20 Offfet 1.§ dB Marker| 1 [T1
4]l 81 dBm
Lo sl sca1a0bos cu BN
v Marker| 2 [T1
/H/\r* 21131 dBm
= o M’J\/\ /\NV\ S[FZ8YZZ0PU0 GHZ||nve
——10
2 3
F—20 ;7 T.[T9 dBm '\
‘\9\9'»/ J\,\\//\
3DB
—40
F—50
F—60
+-70
-80
Center 5.5 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 329 of 580

Emission Bandwidth Measurement_11A 5580 Ant1

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 20.20 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.590380000 GHz
20 Offket 1.} dB Marker| 1 [T1
6|12 aem
o el seg110boo culiEN
MM Marker| 2 [T1
N\""\N R
= / N /W\\’\ 20} 22 dBm
o S[FS6U3BUPUT GHZ||nve
F-10

L3

F—40

—50

-—60

+-70

-80

Center 5.58 GHz 3 MHz/ Span 30 MHz

Emission Bandwidth Measurement_11A 5580 Ant2

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 21.35 dBm

Ref 20 dBm *Att 30 dB SWT 20 ms 5.590200000 GHz

20 Offpet 1. dB Marker| 1 [T1

4} 71 dBm

Lo el ega oboo cu [ A ]

< Marker| 2 [T

/:\MNMWWWV\\ .fo\.f\«/\u\,\ 21] 20 aem

o S[F569ZZ0PU0 GHZ || wve

——10

—

F—20

D1 21 .29 dBm

F—40

F—50

F—60

+-70

-80

Center 5.58 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 330 of 580

Emission Bandwidth Measurement_11A 5700 Ant1

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 20.89 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.710350000 GHz
20 offfet 1.§ aB Marker| 1 [T1
sl44 aBm
Lo dooilon oo lEm
= Marker| 2 [T1
LA o, )
s [\MN ‘Ww’\/\\ NN ’\N‘V\ 20l 68 aBm
o S[TEBY3SBUPUT GHZ||nve
+—10

N

/1/~ o BT

-3
3DB
F—40
F-50
-—60
+-70
-80
Center 5.7 GHz 3 MHz/ Span 30 MHz
Emission Bandwidth Measurement_11A 5700 _Ant2
® *RBW 300 kHz Marker 3 [T1 |
*VBW 1 MHz 21 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.710200000 GHz
20 Offpet 1.} dB Marker| 1 [T1
4176 dBm
Lo ovngaobon oo |ES
- Marker| 2 [T1
/\/\/\N""M .N\Kru\ 2127 a
21} 27 dBm
= o W’/V\ /W\V\ S[TEBYZTUPU0 GHZ||nve
——10

/

D1 21 .24 dBm

F—40

F—50

F—60

+-70

-80

Center 5.7 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 331 of 580

Emission Bandwidth Measurement_11A 5745 Ant1
® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz 6.33 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.7 GHz
20 Offket 1.} dB Marker| 1 [T1
ol 33 dBm
o el 2e1450boo cu BN
Marker| 2 [T1
1 51 70 dBm
Lo - WWWW N\Nwwwwwﬁ TS U0 CE= | Ly
5
D1 —5.6|7YdBm \ [
F—10 /
—20
L-30 \/M A"ﬂ V’\VAWAWA.
—40
F—50
——60
--70
-80
Center 5.745 GHz 3 MHz/ Span 30 MHz
Emission Bandwidth Measurement_11A 5745 Ant2
® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz 6.60 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.753220000 GHz
20 Offket 1.} dB Marker| 1 [T1
ols52 dBm
o el 2e1450boo cuclEN
Marker| 2 [T1
1 6} 77 dBm
Lo yreTyTE ”anwj T36660P00 GHZ||LvL
] ‘U‘W\‘\N‘W 3
D1 —6.5)2YdBm
L 1o ; | |
—20
P Wl o
F—a
F—50
F—60
--70
-80
Center 5.745 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 332 of 580

Emission Bandwidth Measurement_11A 5785 Ant1

® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz 6.07 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.793250000 GHz
20 Offket 1.} dB Marker| 1 [T1
ol63 dBm
L., . o oo |ES
Marker| 2 [T1
1 PK] -
m-m 1 5|46 amm
ro S[-7766%6 SHZ
e LVL
5
D1 —5.3|7YdBm \ [
F—10 /
—20
L 30 n\,ﬂ “"\m(\wm.&
—40
F—50
——60
--70
-80
Center 5.785 GHz 3 MHz/ Span 30 MHz
Emission Bandwidth Measurement_11A 5785 Ant2
® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz 7.24 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.793250000 GHz
20 Offket 1.} dB Marker| 1 [T1
ol60 dBm
L., . o oo |ES
Marker| 2 [T1
1 PK] -
m-m ) 6loz amm
Lo e S[C77666 SHZ
WA N\M;/WW N e
] “U\‘V““U“‘ 3
D1 6.6 ?Q:ww I I
——10
—20

,
o T

F—50

F—60

+-70

-80

Center 5.785 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 333 of 580

Emission Bandwidth Measurement_11A 5825 Ant1

® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz 5.91 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.833250000 GHz
20 offfet 1.§ aB Marker| 1 [T1
ol94 aBm
Lo B P S

Marker| 2 [T1

s
- 6} 38 dBm

o R v\prwwa:. TEEIUPUTCHE | vL
y 3

D1 —5. 0|6 ydBm \

—10

F—20

L 30— 0 'W\nﬂwﬂnv..

—40
F—50
——60
--70
-80
Center 5.825 GHz 3 MHz/ Span 30 MHz
Emission Bandwidth Measurement_11A 5825 Ant2
® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz 7.25 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.833250000 GHz
20 Offfet 1.§ dB Marker| 1 [T1
0l 45 dBm
Lo . ohon oo |ED
Marker| 2 [T1
1 6|l 70 daBm
Lo ] Ma S TE660P00 GHZ || v
p 3
D1 —6.45#1:;”“’ l l,
——10 /
—20

F—50

F—60

+-70

-80

Center 5.825 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 334 of 580

Emission Bandwidth Measurement_11N20 5180 _Ant1

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 20.73 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.190590000 GH=z
20 Offket 1.} dB Marker| 1 [T1
sl 48 dBm
Lo el 195140b00 cu BN
= Marker| 2 [T1
orEw] Vaathih M ] | o es an
o \., STUSUPU0 GHZ | v
F-10
2 3
L _oq /, —— T \V
gg'&nmf‘/ M A
3DB
F-a0
50
L-60
F-70
-80
Center 5.18 GHz 3 MHz/ Span 30 MHz

Emission Bandwidth Measurement_11N20 5180 Ant2

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 21.43 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.190500000 GHz
20 Offfpet 1. dB Marker| 1 [T1
41 68 dBm
i doveiiliin oo lem
MM Marker| 2 [T1 ,
= //\va A, M.-N\HM\,\ 21} 46 dBm
o \ T6IUBUPUU GHZ || ve
——10

N

F—20

3
3
D1Y-21.[32 dBm '\

F—40

F—50

F—60

+-70

-80

Center 5.18 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 335 of 580

Emission Bandwidth Measurement_11N20 5220 Ant1
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 20.68 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.230650000 GHz
20 Offpet 1. dB Marker| 1 [T1
5142 dBm
» doecnoilon oo |Ew
= Marker| 2 [T1
W\WMWWWV\‘\ I -
o \; STSUPU0 GHZ | v
F—10
2 3
L o0 /7 o BT \
:{}BM/ MAAA
3DB
—40
F—50
——60
--70
-80
Center 5.22 GHz 3 MHz/ Span 30 MHz
Emission Bandwidth Measurement_11N20 5220 Ant2
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 21.59 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.230500000 GH=z
20 Offpet 1. dB Marker| 1 [T1
4144 dBm
» doeengilon oo |Ew
_ Marker| 2 [T1
\/\/!\,w.f\/ NN 7 21} ¢ |
21} 66 dBm
——10
2 3
F—20 :yle.Se dBm A4
v N
3DB
—40
F-50
F—60
+-70
-80
Center 5.22 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 336 of 580

Emission Bandwidth Measurement_11N20 5240 Ant1

® *RBW 300 kHz Marker 3 [T1 |
*VBW 1 MHz 20.80 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.250530000 GHz
20 Offket 1.} dB Marker| 1 [T1
5|38 dBm
Lo el ozc110boo culiEN
= Marker| 2 [T1
VAN LA ,
B //\’J\/"“ Paaisasd m‘“’\'\,\ 20} 62 dBm
o \;;ﬁ Gz || Lvr
F-10
2 3
L _oq ,‘,77 -— T \
“"A@"‘/\// WY
B
3DB
F-a0
50
L-60
F-70
-80
Center 5.24 GHz 3 MHz/ Span 30 MHz

Emission Bandwidth Measurement_11N20 5240 Ant2

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 21.61 dBm
s
3

Ref 20 dBm *Att 30 dB SWT 20 ms 5.250530000 GHz
20 Offpet 1. dB Marker| 1 [T1
4168 dBm
Lo N 25140b0o cp “

- Marker| 2 [T1

MWW\A w\/\./wﬁvu\/\'\ 21f40 dBm

o ‘\.;gw SUPUU GHZ || Ly

——10

N

F—20

3
3
D1LY-21.[32 dBm '\\/
-—30 /

RR G AV W

F—40

F—50

F—60

+-70

-80

Center 5.24 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 337 of 580

Emission Bandwidth Measurement_11N20 5260 Ant1

® *RBW 300 kHz Marker
*VBW 1 MHz

2.05 dBm

Ref 20 dBm *Att 30 dB SWT 20 ms 5 000 GHz
20 Offpet 1. dB Marker| 1 [T1
4110 dBm
Lo sl oss140bon cp “

L Marker| 2 [T

MWM ,/\,.Mﬂ.rv\d\./wv\’“‘v\/\'\ 22106 dBm

o 3~\;4ﬁ Gz || Lvr

—10

F—20

V—Zl o aBm
——30
LN ARVTYAN

F—40

—50

-—60

+-70

-80

Center 5.26 GHz 3 MHz/ Span 30 MHz

Emission Bandwidth Measurement_11N20 5260 Ant2

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 21.65 dBm

Ref 20 dBm *Att 30 dB SWT 20 ms 5.270530000 GHz
20 Offpet 1. dB Marker| 1 [T1

4142 dBm
Lo sl oss110bog op “

— Marker| 2 [T

MWM J\'\/'\,./\//’H/""\Jw-/\l\ ;, 61 dBm

o \n;q»u SUPUU GHZ || Ly

——10

F—20

3
3
’:Jy—zl.SB dBm '\\’

30 /1

F—40

F—50

F—60

+-70

-80

Center 5.26 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 338 of 580

Emission Bandwidth Measurement_11N20 5300 _Ant1

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 21.00 dBm

Ref 20 dBm *Att 30 dB SWT 20 ms 5.310650000 GHz
20 Offfpet 1. dB Marker| 1 [T1
5107 dBm
Lo sl costa0boo oo (IEM
- Marker| 2 [T1
HEE &wXMqJV SN B N
o /_/v-f\/‘-v M "W\J‘\v\’\ 21|34 dBm
o \ Z89UZ0UPU0 GHZ || rvL
F-10
2 3
F-20

:j,* U.1° dBrw \\f

ug&ruy_r\/ N A AN
3DB
--40
--50
60
--70
—-80
Center 5.3 GHz 3 MHz/ Span 30 MHz
Emission Bandwidth Measurement_11N20 5300 Ant2
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 21.70 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.310530000 GH=z
20 Offpet 1. dB Marker| 1 [T1
41 39 dBm
. N PN O

— Marker| 2 [T

MWM A A /WWM ;, 78 dBm

o X.; STUBUPUU GHZ || v

——10

o

F—20

;yle.el dBm:

F—40

F—50

F—60

+-70

-80

Center 5.3 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 339 of 580

Emission Bandwidth Measurement_11N20 5320 Ant1

® *RBW 300 kHz Marker 3 [T1 |
*VBW 1 MHz 20.58 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.330680000 GHz
20 offfet 1.} aB Marker| 1 [T1
5/ 51 dBm
o A oveiaobon o |ES
= Marker| [T1
b/ LraA ] o
= /«/"J\""“ M M\,\ 20} 75 dBm
o \ 3UBIYUPUT GHZ || nve
F-10

B EAme =21

F—40

—50

-—60

+-70

-80

Center 5.32 GHz 3 MHz/ Span 30 MHz

Emission Bandwidth Measurement_11N20 5320 Ant2

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 21.58 dBm

Ref 20 dBm *Att 30 dB SWT 20 ms 5.330560000 GHz

20 Offpet 1. dB Marker| 1 [T1

4159 dBm

Lo sl 315140bog cp [ A ]

- Marker| 2 [T

/‘/-\N\/N’V\/‘\w/\f\l\_n.v_/\ﬂ MMWMM ;, 64 dBm

o \ 3U9USUPUT GHZ || nve

——10

F—20

D1y —-21.[41 dBm

30

VY AVAVA:

F—40

F—50

F—60

+-70

-80

Center 5.32 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 340 of 580

Emission Bandwidth Measurement_11N20 5500 Ant1

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 20.16 dBm

Ref 20 dBm *Att 30 dB SWT 20 ms 5.510770000 GHz
20 offfet 1.} aB Marker| 1 [T1
5l 94 daem
Lo faoeriobon oo |IES
W Marker| 2 [T1
PN Ao ,
= \’N\/‘/\,\ 20|22 dBm
o \4; Gz || Lvr
F-10

-—30

F—40

—50

-—60

+-70

-80

Center 5.5 GHz 3 MHz/ Span 30 MHz

Emission Bandwidth Measurement_11N20 5500 Ant2

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 21.91 dBm

Ref 20 dBm *Att 30 dB SWT 20 ms 5.

10530000 GHz

o

20 Offpet 1. dB Marker| 1 [T1

4139 dBm

Lo sl 405 oboo cu [ A ]

— Marker| 2 [T

MWM \/w\,.rw\«/ww\'\ ;, 79 dBm

o xiqﬁ Gz || Lvr

——10

™

F—20

\_J%I'\AVI/

:,}/7721.61 dBm

F—40

F—50

F—60

+-70

-80

Center 5.5 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 341 of 580

Emission Bandwidth Measurement_11N20 5580 Ant1

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 20.24 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.590830000 GHz
20 oftffet 1.} dB Marker] 1 [T1
6| 38 aBm
. N N DN =
SV Y ] S
m 19 74 dBm
Lo SEETT ST
Y oPEIIUpUT GHE v
+—10

dBRm.

-—30

F—40

—50

-—60

+-70

-80

Center 5.58 GHz 3 MHz/ Span 30 MHz

Emission Bandwidth Measurement_11N20 5580 Ant2

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 22.05 dBm
s
3

Ref 20 dBm *Att 30 dB SWT 20 ms 5.590530000 GHz

20 Offpet 1. dB Marker| 1 [T1
4145 dBm

Lo gl eqc oboo cu [ A ]

— Marker| 2 [T

/‘/\J‘/\/‘N\/\/‘\\/’VM V“\/\,JV\'\I"“VW\/\‘\ ;2 08 dBm

o \iﬁ STIUZ0P00 GHZ | v

——10

F—20

:’1/721 55 daBm

—30

F—40

F—50

F—60

+-70

-80

Center 5.58 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 342 of 580

Emission Bandwidth Measurement_11N20 5700 _Ant1

® *RBW 300 kHz Marker 3 [T1 |
*VBW 1 MHz 20.94 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.710740000 GHz
20 offfet 1.} aB Marker| 1 [T1
5119 dBm
o dcocriobon o |ER
v Marker| 2 [T1
Sy TNV -
oew /\/""’\"'N /W\IJ M“"'“\'\,\ 20} 87 dBm
o \ SEBIIUPUT GHZ || nve
F—10
2 3
L_20

;;)j'7 U. ]8T dBm \l\’

F—40

—50

-—60

+-70

-80

Center 5.7 GHz 3 MHz/ Span 30 MHz

Emission Bandwidth Measurement_11N20 5700 Ant2

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 21.79 dBm

Ref 20 dBm *Att 30 dB SWT 20 ms 5.710500000 GHz

20 Offpet 1. dB Marker| [T

4132 dBm

Lo cersohon oo BN

— Marker| 2 [T

WWM MWM ;2 00 dBm

o \‘ SBBIIUPUT GHZ || nve

——10

F—20

I:;fl/v’le.es dBm

F—40

F—50

F—60

+-70

-80

Center 5.7 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 343 of 580

Emission Bandwidth Measurement_11N20 5745 Ant1

® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz 5.94 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.7 790000 GHz
20 Offfket 1.p dB Marker| 1 [T1
093 dBm
i sl 230590boo oo |IEM
Marker| 2 [T1
1 PK] -
L _PH 1 5|70 aem
= | b4
5 W W SI- 736 IZ0pU0 GHZ ||lnvL
D1 —5.0 dBm \
F—10
—20 ¥ \A
|
3DB
—40
F—50
——60
+-70
-80
Center 5.745 GHz 3 MHz/ Span 30 MHz
Emission Bandwidth Measurement_11N20 5745 Ant2
® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz .84 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.753790000 GHz
20 Offfket 1.p dB Marker| 1 [T1
0lo9 dBm
Lo sl 930s590boo oo |IEM
Marker| 2 [T1
1 PK] -
- 1 6} 87 dBm
= | v
S[- 736 Z20pP00 GHZ ||vL
- “WWW“W A -
D1 —6 .0 dBm \
——10
+-20 \‘

F—50

F—60

+-70

-80

Center 5.745 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 344 of 580

Emission Bandwidth Measurement_11N20 5785 Ant1

® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz 5.89 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.793790000 GHz
20 Offfet 1.§5 dB Marker| 1 [T1
093 dBm
Lo | senncobon oo |ES
Marker| 2 [T1
1 PK] -
m-m | sle1 aBm
) S o
WA S|- 776 IZ0pU0 GHZ ||nvL
D1 -5.0]
F—10
—20 fr \‘
L . VT
W AR A
—40
F—50
——60
+-70
-80
Center 5.785 GHz 3 MHz/ Span 30 MHz
Emission Bandwidth Measurement_11N20 5785 Ant2
® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz 7.47 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.793790000 GHz
20 Offfet 1.§ dB Marker| 1 [T1
30 dBm
Lo o o DN [ - |
Marker| 2 [T1
1 PK] -
1 x| N 7106 aBm
= | ¥
] ] S[- 776 I Z0p00 GHZ ||vL
D1 —6.3M \
——10
—20 L

W,MM \“\,.WMW sp

F—50

F—60

+-70

-80

Center 5.785 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 345 of 580

Emission Bandwidth Measurement_11N20 5825 Ant1

® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz 6.74 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.833790000 GHz
20 offfet 1.} aB Marker]| 1 [T1
O} 57 dBm
L, N IR D =
Marker| 2 [T1
.
1 6} 20 dBm
= |, y
MWWWM ST TZ0P00 GHZ | wvL
b1 —5. 4 aBm \
+—10 W

F—20

N‘N’\/W‘V 3DB

—40

F—50
——60
+-70
-80
Center 5.825 GHz 3 MHz/ Span 30 MHz
Emission Bandwidth Measurement_11N20 5825 Ant2
® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz 7.23 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.833790000 GHz
20 Offfet 1.§ dB Marker| 1 [T1
9 dBm
Lio sl oiocy e | IES
Marker| 2 [T1
1 6189 dBm
= | v
WN/\V“‘ ) m S[-8I6IZ0pP00 GHZ||nvL
D1 -6.1§ dBm
F-10 \
+-20 L

F—50

F—60

+-70

-80

Center 5.825 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 346 of 580

Emission Bandwidth Measurement_11N40 5190 Ant1

® *RBW 300 kHz Marker 3 [T1 |
*VBW 3 MHz 23.70 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.211000000 GHz
20 Offfet 1.} aB Marker| 1 [T1
2} 66 dBm
L, ogeonbon oo R
Marker| 2 [T1
v - .
A 23] 40 dBm
= | o PV AN LW FAVASAVN N VA vy
A v N To8760p00 GHZ|LvL
F—10
—20
7 e

D1 23.134 dBm

ACJAJ“ AN
S 1 AGEaY

3DB
+-40
+-50
60
+-70
-80
Center 5.19 GHz 6 MHz/ Span 60 MHz
Emission Bandwidth Measurement_11N40 5190 Ant2
® *RBW 300 kHz Marker 3 [T1 |
*VBW 3 MHz 24.25 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.211000000 GHz
20 Offfket 1.p dB Marker| 1 [T1
1187 dBm
L., sl 29as00boo oo |IEM
— | Marker| 2 [T1 7
L PX 24} 44 dBm
&= |, 1SN NP VAl P PRIV B
L AL AL ' ¥ A =<y o v"l,; Gz || Lvr
--10
20 \3
i3 aBm \
30 “~\
\/LMJ\‘AAb MAH““J\MI 3DB
+-40
+-50
+-60
+-70
-80
Center 5.19 GHz 6 MHz/ Span 60 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m
Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn

HE - R - BEEREM10G—-S B BB4: 518057 1 (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 347 of 580

Emission Bandwidth Measurement_11N40 5230 Ant1

® *RBW 300 kHz Marker 3 [T1 |
*VBW 3 MHz 23.80 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 1000000 GH=z
20 Offpet 1. dB Marker| 1 [T1
2} 60 dBm
L S IO PN =
Marker| 2 [T1
Y 23146 dB
23 > dBm
= | PR SO SRV [WA SV N FV. N0 VWP Wy o
= A N-208820p00 GHZ ||lLvL
F—10

F—20 > \.)

D1 23 .14 dBmr \AM
v[\gf A

LBV
3DB
—40
F—50
——60
+-70
-80
Center 5.23 GHz 6 MHz/ Span 60 MHz
Emission Bandwidth Measurement_11N40 5230 Ant2
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 3 MHz 24.96 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.251120000 GHz
20 Offket 1.} dB Marker| 1 [T1
1] 35 dBm
Lo el o1g500bo0 culEN
S . Marker| 2 [T1 o
1 P 24|93 dBm
== |, Tl on Lopetn lpie b Lo,
A~ W Mav AL AL TR ¥ AV AV AN | U'th._/,»qumu GHZ | LvL
——10
—20
2 \'5
D1 ¥24./65 dBm \
——30
n/ A
/Ul A\ 202
—40
F—50
F—60
+-70
-80
Center 5.23 GHz 6 MHz/ Span 60 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 348 of 580

Emission Bandwidth Measurement_11N40 5270 Ant1

® *RBW 300 kHz Marker 3 [T1 |
*VBW 3 MHz 24.16 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.291000000 GHz
20 Offfpet 1. dB Marker| 1 [T1
2139 dBm
. ooepeonbon oo |ES
Marker| 2 [T1
v 2395 am
23195 dBm
= | LB A A NN DA A fir g (a8 o
F v N ZZ8540p00 GHZ |LvL
F—10

F—20 =7 v

D1 23.l61 dBm

A&waf AW

3DB
——40
+—-50
=—60
-—70
—-80
Center 5.27 GHz 6 MHz/ Span 60 MHz
Emission Bandwidth Measurement_11N40 5270 Ant2
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 3 MHz 24.53 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.291000000 GH=z
20 Offpet 1. dB Marker| 1 [T1
1150 dBm
L S N PN =
Marker| 2 [T1
: 24 74 aem
[VIEW N I R Aupdn o N PN
TR TR S R VYA AT T P AV r\ AV} LAV AN M) \.l'\ﬁl;q GHZ [|LvL
=—10
+—20

-5 dBm \

—30

F—40

F—50

F—60

+-70

-80

Center 5.27 GHz 6 MHz/ Span 60 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m
Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn

HE - R - BEEREM10G—-S B BB4: 518057 1 (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 349 of 580

Emission Bandwidth Measurement_11N40 5310 _Ant1

® *RBW 300 kHz Marker 3 [T1 |
*VBW 3 MHz 23.46 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.330820000 GH=z
20 Offfpet 1. dB Marker| 1 [T1
3109 dBm
L S PN P =
Marker| 2 [T1
Y ;
7] PRy, a JVAAAN VT LN W VI S
ro nd\ ) SHZ
N ZEESEUPUT GHE || e
F—10
—20 = u

D1 ¥22./91 dBm l\'\%

3DB
—40
F—50
——60
+-70
-80
Center 5.31 GHz 6 MHz/ Span 60 MHz
Emission Bandwidth Measurement_11N40 5310 Ant2
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 3 MHz 24.59 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.331060000 GHz
20 Offfet 1.§ dB Marker| 1 [T1
1169 dBm
Lo sl coasoohos cuc BN
S ., Marker| 2 [T1 -
L PX 24|50 dBm
m Lo .. KW Y- [SVY V.¥a M NANRAAN FAW VYL | A e, AN _Aoa
A v Wy A AV/LAAriavi N \iﬁl ,,,,,, UpUU GHZ |nvL
——10
31 aBm \
——30 "V\
W WV/ 3DB
—40
F—50
F—60
+-70
-80
Center 5.31 GHz 6 MHz/ Span 60 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m
Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn

HE - R - BEEREM10G—-S B BB4: 518057 1 (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 350 of 580

Emission Bandwidth Measurement_11N40 5510 _Ant1

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 3 MHz 23.83 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.531060000 GH=z
20 Offpet 1. dB Marker| 1 [T1
2} 30 dBm
Marker| 2 [T1
v ;
/\J"“\ 23198 dBm
[vIEWE IS P P AAUAN VATV VAW PtV
A N- 288280pP00 GHZ | LvL
F—10
%
D1 23 .7 dBm

e af VM

3DB
——40
F-50
=—60
-—70
—-80
Center 5.51 GHz 6 MHz/ Span 60 MHz
Emission Bandwidth Measurement_11N40 5510 Ant2
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 3 MHz 24.50 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.531000000 GH=z
20 Offpet 1. dB Marker| 1 [T1
1157 dBm
Marker| 2 [T1
v 24180 dBm
[VIEW N I LN R . NNTN PPNV UV WO
A T A4V, ALY o TR v AV AVi sA Ak} i u"v‘\.q,,,_uuu GHZ || LvL
=—10
+—20

2 \'5
D1 ¥24.[43 dBm \

F—40 W

F—50

F—60

+-70

-80

Center 5.51 GHz 6 MHz/ Span 60 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 351 of 580

Emission Bandwidth Measurement_11N40 5550 Ant1

® *REBW 300 kHz Marker 3 [T1 ]
*VBW 3 MHz 24.41 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.571000000 GHz
20 ocfthet 1.} aB Marker| 1 [T1
2}12 dBm
L, eoyeonbon oo R
Marker| 2 [T1
= 23|98 daB
23198 dBm
[vIEW I I Ao PN VTGN VLR PR iSRS
Al oy \Y Ny N oZEEZUPUU GHZ [ wvL
—10
F—20

D1 ¥23.[s8 dBm \'\
Myt W] Y

F—40

—50

-—60

+-70

-80

Center 5.55 GHz 6 MHz/ Span 60 MHz

Emission Bandwidth Measurement_11N40 5550 Ant2

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 3 MHz 24 .99 dBm

Ref 20 dBm *Att 30 dB SWT 20 ms 5.570940000 GHz
20 Offfpet 1. dB Marker| 1 [T1
1} 23 dBm
Lo sl ss4s00boo oo (IEM
Marker| 2 [T1
1.
v 25111 dBm
&= |, R A PR R P
"VASEERMA L ICvTd A Ay ¥ RN/ LS LN g V'\Jﬁl.sg SBBUPUU GHZ ||nvL
——10

D1 24 .77 dBm

+-20 ~ \-5
\

+-40 ~igd

F—50

F—60

+-70

-80

Center 5.55 GHz 6 MHz/ Span 60 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for$ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the

results shown in this testreport refar onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
Al'snllm Toc au iticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 352 of 580

Emission Bandwidth Measurement_11N40 5670 _Ant1

*RBW 300 kHz Marker 3 [T
*VBW 3 MHz

SWT 20 ms

®

23.70 dBm

Ref 20 dBm *Att 30 dB 5.690700000 GHz

20 Offpet 1. Marker| 1 [T1

33

N

dBm

= cacanbon

o PK 1 Marker
NF\MN

Lo \

95 dBm
SR e
LA

ASNAN A A A
v o D00 GHZ

LVL

—10

F—20

23.l67 dBm

[S]
et

| YTV WHW

F—40

—50

-—60

+-70

-80

Center 5.67 GHz 6 MHz/ Span 60 MHz

Emission Bandwidth Measurement_11N40 5670 Ant2

* RBW
* VBW
SWT

300 kHz
3 MHz
20 ms

Marker 3 [T1 ]
24.80

5.690940000

dBm

Ref 20 dBm *Att 30 dB GHz

20 Offpet 1. dB Marker| 1 [T1

57 dBm

= cacan

Marker| 2
!

-0

dBm

= AL, AV PN a Ad
AR v LAY ik GHzZ

I

fr \-‘"'\Jh\ - LVL

——10

F—20
.43 dBm:

=—30

1
& U

+-40 el

F—50

F—60

+-70

-80

6 MHz/ Span 60 MHz

Center 5.67 GHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
Attention: To ¢ authenticity of testing /inspection report & certificate, please contact us at telephone
or email: CN.D m

Nﬂ1Workshop M-, Middle Section, ience & Technology Park, Shenzhen, China 518057

(86-755) 8307 1443,

t (86-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

HB4: 518057

1 (86-755) 26012063 f (86-755) 26710594

sgs.china@sgs.com

HE - Rl - BEEREM-105—8 B
\

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 353 of 580

Emission Bandwidth Measurement_11N40 5755 Ant1

® *RBW 100 kHz Marker 3 [T1 |
*VBW 300 kHz 9.67 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.7732 GHz
20 offfet 1.} aB Marker| 1 [T1
3los dBm
o A vcaconbon oo |IES
Marker| 2 [T1
o
B ol 71 dBm
ro = S[T735700PU0 GHEZ || Lve
= D1 9. dBm |
-20
"~ M}mmm Ml
F-4a0
F-s0
F-60
-70
-80
Center 5.755 GHz 6 MHz/ Span 60 MHz

Emission Bandwidth Measurement_11N40 5755 Ant2

® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz 10.66 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.773240000 GHz
20 Offpet 1. dB Marker| 1 [T1
41 07 dBm
L, eononbon oo S
Marker| 2 [T1
54
m 10} 63 dBm
ro T S[T735700PU0 GHEZ || Lve
A
i UM oy A JI»\ mei
R AU e
+—20
30 y

F—50

F—60

+-70

-80

Center 5.755 GHz 6 MHz/ Span 60 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 354 of 580

Emission Bandwidth Measurement_11N40 5795 Ant1

® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz E

Ref 20 dBm *Att 30 dB SWT 20 ms 5.813180000 GHz
20 offfet 1.} aB Marker| 1 [T1
3l20 dBm
L., . U N e
Marker| 2 [T1
,
9162 dBm
ro T ST 75 700PU0 GHEZ || Lve
N‘W‘-‘VWWNMMWWWW\ AL LART TUae T
7y D1 o ¥ aem
—20

F—50
——60
--70
-80
Center 5.795 GHz 6 MHz/ Span 60 MHz
Emission Bandwidth Measurement_11N40 5795 Ant2
® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz 10. dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.813240000 GHz
20 Offket 1.} dB Marker| 1 [T1
al21 daBm
L., Jenononhon oo (ES
Marker| 2 [T1
1 PK] -
% 10} 50 dBm
ro T ST 75 700PU0 GHEZ || Lve
A Y
[Py eI B S
. ¥
—20
——30
3DB
1
b wa
F—50
F—60
--70
-80
Center 5.795 GHz 6 MHz/ Span 60 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 355 of 580

Emission Bandwidth Measurement_11AC20 5180 Ant1

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 20.73 dBm

Ref 20 dBm *Att 30 dB SWT 20 ms 5.190620000 GHz
20 Offfket 1.p dB Marker| 1 [T1
543 dBm
i sl 20s110boo oo |IEM
Y% Marker| 2 [
1 PK] b Fra\ ] i
E!E%% ,,/"“\fw” !J\—Awﬂwa’ ’“~f"\A\ 20l 67 aBm
ro 5905 SHZ
\., LVL
+-10
2 3
L_o0 f;/ —— 3= \\\M
ﬁMm ;J‘A// A AR
hat L
3DB
+-40
+-50
60
+-70
-80
Center 5.18 GHz 3 MHz/ Span 30 MHz
Emission Bandwidth Measurement_11AC20_5180_Ant2
<§§> *RBW 300 kHz Marker 3 [T1
*VBW 1 MHz 24.05 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.190530000 GHz
20 Offfket 1.p dB Marker| 1 [T1
2117 dBm
Lo sl 10s140boo oo |IEM
Marker| 2 [T1
1 PK] =
1 P \n/x\‘ﬁ,b 23189 dBm
= Lo VR AVMY, PN P AT A VTN [ PN
//v \\d N, 59050p00 GHZ || n.vL
--10
+-20
z 3
D1Y-23.[83 dBm \(\\
30
Ay
W 3DB
+-40
+-50
+-60
+-70
-80
Center 5.18 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
or email: CN.D e m
Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn

HE - R - BEEREM10G—-S B BB4: 518057 1 (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 356 of 580

Emission Bandwidth Measurement_11AC20 5220 Ant1

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 21.12 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.230650000 GHz
20 Offket 1.} dB Marker| 1 [T1
5l 16 dem
o el o1c140boo culEN
- Marker| 2 [T1
'\'\/‘\m.zW ASAVTSS s
= //V"\f‘~ W\’\JINN "\wv-r\,\ 20l 94 aBm
o \;ﬁ Gz || Lvr
F—10
2 3
20

;i/i/f U .84 dBrt Y
» N

\-’\I\Vl\n

F—40

—50

-—60

+-70

-80

Center 5.22 GHz 3 MHz/ Span 30 MHz

Emission Bandwidth Measurement_11AC20 5220 Ant2

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 24.07 dBm

Ref 20 dBm *Att 30 dB SWT 20 ms 5.230560000 GHz
20 Offfpet 1. dB Marker| 1 [T1
2} 44 dBm
L., sl o1s0o0boo oo (IEM
Marker| 2 [T1
. ,
W 23179 dBm
[vIEW| Lo AN oSNNI - WO, S VAWV, N g WSO
/v 7 v\ﬁ;ﬁ GHZ | wvL
-10
+-20
]
7/—23.56 dBm \'\\
--30
N
M\A 3pB
+-40
+-50
+-60
+-70
-80
Center 5.22 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 357 of 580

Emission Bandwidth Measurement_11AC20 5240 Ant1
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 20.86 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.250680000 GHz
20 offfet 1.} aB Marker| 1 [T1
5|38 dBm
- N PN DN =
= Marker| 2 [T1
WWMWWM’\,\ 20|64 dBm
o \;;; Gz || Lvr
F-10
3
AT \
MAM A
3DB
—40
F—50
60
--70
-80
Center 5.24 GHz 3 MHz/ Span 30 MHz
Emission Bandwidth Measurement_11AC20 5240 Ant2
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 23.96 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.250530000 GHz
20 offfet 1.} aB Marker| 1 [T1
2|23 dem
i N PN N =
Marker| 2 [T1
Lo A/\/\/’\~V\/i\u~/\/ Aol o ewAw v o S I
/v Wy \»\;; SUPO00_ GHZ || LvL
——10
—20
D1Y-23.]77 dBm Ne
N
\VV\/J\,I\,-\ 3DB
--40
--50
F—60
--70
-80
Center 5.24 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 358 of 580

Emission Bandwidth Measurement_11AC20 5260 Ant1

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 20.58 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms B 50000 GHz
20 Offpet 1.} daB Marker| 1 [T1
5]l a5 aBm
L, Joeeiobon oo R
= Marker| 2 [T1
= /f‘"’\n‘ Famseted 'S 20l 67 aBm
o \;4ﬁ Gz || Lvr
F—10
2 3

N/f o BT

F—40

—50

-—60

+-70

-80

Center 5.26 GHz 3 MHz/ Span 30 MHz

Emission Bandwidth Measurement_11AC20 5260 Ant2

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 24.60 dBm

Ref 20 dBm *Att 30 dB SWT 20 ms 5.270530000 GHz

20 Offfpet 1. dB Marker| 1 [T1
1} 58 dBm

Marker| 2 [T

2444 dBm

/J o w\f\f\'—"’w g \,\ﬁ;q Gz |LvL

——10

F—20

=
3
a2 aBm \'

30 <

F—40

F—50

F—60

+-70

-80

Center 5.26 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 359 of 580

Emission Bandwidth Measurement_11AC20 5300 Ant1

® *RBW 300 kHz Marker 3 [T1 |
*VBW 1 MHz 20.87 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.310710000 GHz
20 Offfet 1.§5 dB Marker| 1 [T1
sl 42 dBm
i sl cosiaobos cu BN
= Marker| 2 [T1
'V'\./!wsfv A A :
m //-v-«\rw \'Mv/\’\f/\‘w r\w\l\ 20l sa aBm
o \ Z89UZ0UPU0 GHZ || rvL
F-10
2 3

T .

3DB
F-40
F-50
L-60
--70
-80
Center 5.3 GHz 3 MHz/ Span 30 MHz
Emission Bandwidth Measurement_11AC20_5300_Ant2
® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 24.80 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.310560000 GHz
20 offfet 1.} aB Marker| 1 [T1
57 dBm
L., Aocriolon oo |
Marker| 2 [T1
X‘ 24147 dBm
o / Siaam “ \«\IIWW Ay »\ﬁ; SSUS0P00 GHZ || LvL
——10
—20
2 3
D1Y-24.J4a3 dBm \'

30 Y

F—40

F—50

F—60

+-70

-80

Center 5.3 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, fm'?ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
au

Attention: To c ticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.D e m

Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
FE - R - HEEREM-106—8 F BB4E: 518057 1 (86-755) 26012053 1 (86-755)26710594  sgs.china@sgs.com

1

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200100064403
Page: 360 of 580

Emission Bandwidth Measurement_11AC20 5320 Ant1

® *RBW 300 kHz Marker 3 [T1 ]
*VBW 1 MHz 20.89 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.330680000 GH=z
20 Offget 1. dB Marker| 1 [T1
5128 dBm
Lo N N SN =
v Marker] [T1
h ey YW ;
= //“Mf“ [ '™ 20} 82 daBm
o \); Gz || Lvr
+—10
2 3
20

:}’7 U dBrw \

3DB
—40
F—50
——60
--70
-80
Center 5.32 GHz 3 MHz/ Span 30 MHz
Emission Bandwidth Measurement_11AC20 5320 Ant2
® *RBW 300 kHz Marker 3 [T1 |
*VBW 1 MHz 24.02 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.330530000 GH=z
20 Offpet 1. dB Marker| 1 [T1
2119 dBm
» N IURON DN =
Marker| 2 [T1
= |, RN LY. SN N Nt B ]
/v \,\/' \»\) SUS0pP00 GHZ | nvL
——10

[§]
)

—23.[81 dBm \

—30 \

F—40

F—50

F—60

+-70

-80

Center 5.32 GHz 3 MHz/ Span 30 MHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic hitp:. ‘en/Terms-and-Conditions/Terms-e-Document. aspx.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for$ary or falsification of the content or
appearance of this document is unlawful and offenders may be prosacutad to the fullest extent of the law. Unless otherwise stated the

results shown in this testreport refar onl¥ to the samp]e(s) tested and such sample(s) are retained for 30 days only.
Al'snllm Toc au iticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

or email: CN.D e m
Nﬂ1Workshop M-10, Middle Section, ience & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn

HE - R - BEEREM10G—-S B BB4: 518057 1 (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



